YANMAR DIESEL TRACTOR
KE-140
KE-160

PARTS CATALOG

NPC-3970

i

e

i

mﬂﬂ[ﬂ YANMAR RSRICGULTURAL EQUIPMENT CD.LTD.



YOUR PARTS ORDERING

When plaging your parts order with us, Please contact us upen confirming the Modei, Part No,
Deseription and Q'ty of the pars you want to order by this paris catalog.

First ook for theillzstration of the pant you want. Then you can find out the necessary informations
by tracing the illustration No,, as each ilustration corresponds to the parts list on the following page.
All parts the ilustrations of which are not numbered shali noi be sold separatsly,

You are asked lo prapare parts, especilly consumable parts in the demand season eardier, as
orders will come with a rush in this season,

Pans other than those due 1o misshipping on your part shall not be allowed to returned in
principle,.

Pleass surely usa YANMAR Genuine Pans in any YANMAR pProduct.

(Use of similar goods {parts)on the market causes earlier damage or worsening of parformance.)

HOW TO READ THIS PARTS CATALOG

In the case where a Ref. No. given in the lst doas not agree with the corresponding Sketch
No. in illustration {no suifix number as shown below), an iliustration for such a New Part has bean
omitted only in the case of a parts change for which Interchangeability Symbol N, R or K is given.

[Example]  Sketch No. in Aef. No.
Hustration in List
1 1 {Before tha change)
13 (After the change)
2
Indication and meaning of level
Leval
RETTT PRI PR A number of dots indicated is called the level which refers to the assembly-

component relation of an assembly part
{“+ “relfers 1o an assembly part)
ov ereareresraraen-Rofers to a component inckided in an assembly part ndicated by one dot {+).

s0s seeceseieneeerens-Rofers 10 a component ciuded in & complate part indicated by two-dots (<)

{It indicates a sub-componet of pertinent assembly part indicated by one
dot (-))
Indication and meaning of mtarchanqaabnhty symbol
{Given under the column *]° next 1o the quantity column in the list)
In the case where & parts change took place, one of the following interchangeabdity symbels is
indicated for that part:

Symbol Interchangeability Contents note
N New "7 04 | New Pant is iterchangesbie for O Part but not inismhangeable conversel.
p an—e”OId Same as symbol N but supply of Old Pan & suspended and New Par is
—— sold in the futwre.
— .
Q Now 2 o How Part & not interchangeable for Old Pant but nlerchangeabls converssly,
R HNow - Old Now Pant is nsrchangsable for Old Part and vice varsa.
—— . -
S Naw Ou MNew Part is not inteschangoable for Ol Part and vice versa.
w Part newiy addad,
z Pant discontinued.
F Not intarchangeable by single part but interchangeabis by set of the related
paris. .
K Changed only in quantily used.

Remarks - (column "R given at the right end ol the list)
§-1) A numerical or alphabetic charagter (symbol) may be indicated under the column "R"

A 2) A comment {remarks} for a parl in question is given at the lower pant of the kst, foliowing

1.

12.

a symbol dentical 1o the altermentioned symbaol when a symbol is idicated under the columa R
Viral No. in ilustration
A Skeich Mo, in illustration contsining an encircled numeral indicates other related Group No.
{Example] = Group No. 3

-1 indicated.

t— Ref No.
Change Effective Machine No.

When a part is changed, a Change Effective Machine No. of such a model for which a New Part
is applied is indicated as follows:
|Example] Mode! columns A ~ F
(Model indication is given in two kinds, namely, 4-model and H-modet indications.)
correspond o A ~ F i front of Change Effective Machine No..
4-model Indication b-model Indication

Ay = (A) ~ © -
8)- {8) = (E)=
(Cy— Cy = {F)=
D)=

[Example] A=F610001 B= F612001

Model column A indicAtes that a panis change is put inle offect from Machine No. 610001
" and on. And moreover Model column B indicates that a parts change is put wio effect from
Machine No, 612001 and oa

|Classification}

- Engina No.
+- Machine Body No. indicated.
= Rotary Unit No.
Additional Group No. found in the Revised Edition
Kindly understand that a Group No. other than consecutive numbers has been entered in the case
whera the correspanding Group is added within the partinant Section.
{Example]
Section )
B80DY SECTION
Group No. Group mane
46, ENGINE FIXTURE & BATTERY
47. FRAME & HYDRAULIC PUMP
48. BEVEL GEAR CASE
49. TRANSM. CASE & RUNNING CLUTCH
50. CONTROL LEVERS
51. CRAWLER
64. ENGINE FIXTURE & BATTERY  (Group added for the YSR1300-N)
65. CONTROL LEVERS ! (Group added for the YSR1300-N)

'SNOW REMOVAL SECTION I

%2. CHUTE

53. SNOW REMOVAL FRAME & BLOWER
Additional Groups are indicated. =

Owing 10 the improvement of YANMAR Product involved of its parts, the conienis of this
Parts Catalog may be altered without pries natice lo you. :




Specifications:

Model Ke-140 i Ke-160
Overall Dimensions Length mm 2340
Width (%} T 835, 885, 935 i 455, 1005, 1055
Height with feldable ROPS (7 mim 2145 ! 2170
Wheel base mm 1207
Front tread (™) mm 760 765
Rear tread (%) mm 565,715,765 750,800,850
Ground dearance (") mm 225 245
Weight (with foidable ROPS) () kg 565 580
Engine Model ITNGS 3ITNEGS
Type 4-cycle, water-cooled Diesel
Cutput  [SAE, Gross W(PS)Mpm 10.3(14)/2660 | 11.8(16112500
ICiN, Net W{PSHrpm 2.65(13)/2600 | 10.7(14.51/2500
Number of Cylinders 3
Displacement =+ 659 I 784
Fuel Tank Capacity lit. i3
Steering Balknut
Brake Wat Disc
Clutch Dry, single digk, mechanical
Transmission Type Coilar Shift
Max. speed ("} kmshr 13 132
Rear PTO Speed pm 540 al engine 2130 rpm 540 at engine 2310 rpm
Type Transmission driven PTO (SAE 1-2/8)
Hydraulic Type of control Position control
Hitch Type 3-point hitch
Category Category 0
Lifting Capacity 511
Tire Standard Optional Standard Optional
. Front 4510 | 20x8.00-10 - 5-12 20X200-10| 5.00-12
Rear 7-16 212/80-15 — §-16 212/80-15 8-18

Note : All data are subject to change witheut notice
{*); Equipped with standard tires




NPC-3970 NPc-3970 1. CYLINDER BLOCK

1 A)=3TN66-UTR D)=

Fig.1. CYLINDER BLOCK (aTee TR o

(€)= (F=

REF. LEV. PARTS NO. DESCRIPTION QTY I
A B () O () (A
1 1 719270-01560 BLOCK ASSY, CYLINDER 1
2 1 719265-01560 BLOCK ASSY, CYLINDER 1
13 2 124060-01050 PLUG PT1/8 2 2
14 2 119265-01250 PLUG 40 11
15 2 119260-02020 BOLT 8 8
16 2 27221-060100 PLUG 6X10 11
17 2 27241-100000 PLUG 10 2 2
18 2 27241-250000 PLUG 25 4 4
19 2 27241-300000 PLUG 30 2 2
20 2 119260-02800 MAIN BEARING 4 4
23 2 119260-02930 THRUST BEARING 2 2
26 2 119266-02410 BUSH 11
27 1 26106-060122 BOLT M 6X 12 PLATED 2 2
28 1 119266-01200 STUD, CYL. HEAD 14 14
29 1 119225-01340 GASKET, (NON-ASB.) 1

30 1 119265-01341 GASKET, CYL. HEAD 1
31 1 719260-02870  MAIN BEARING US=0.25 4 4

Remarks

(1) UNDER-SIZE(U.S=0.25)PART.

(REMARKS)"EFFECTIVE MACHINE NO." OF
ENGINE IS INDICATED ON THE
ENGINE LABEL WHICH IS SHOWN

INFIG.4. N:Old *55 New, Q:0ld £ New, R:Old *S5 New, S:0ld 35, New, W:Add, Z:Discontinued, F:Set Change, K:Q'ty Change
(C)Copy Rights YANMAR CO.,LTD and YANMAR AGRICULTURAL EQUIPMENT CO.,LTD.




NPC-3970 NPC-3970 2. GEAR HOUSING

1 A)=3TN66-UTR D)=

Fig.2. GEAR HOUSING (aTee TR o

(€)= (F=

REF. LEV. PARTS NO. DESCRIPTION QTY I
A B () O () (A

1 1 121450-01560 STUD M 8X 22 1 1
2 1 119263-01590 COVER ASSY,GEAR CASE 11
5 2 119620-01800  SEAL, OIL 11
6 1 119660-01911  PIPE, KNOCK 4 4
7 1 119624-32040 O-RING P 12.0 2 2
8 1 26106-060162 BOLT M 6X 16 PLATED 6 6
9 1 26106-060302 BOLT M 6X 30 PLATED 4 4
10 1 26106-060402 BOLT M 6X 40 PLATED 3 3
11 1 26106-060502 BOLT M 6X 50 PLATED 3 3
12 1 26106-060652 BOLT M 6X 65 PLATED 6 6
13 1 124160-01751 COVER,FILLER 1 1
14 1 24311-000320  O-RING 1A P-32.0 11
15 1 119263-01490 HOUSING ASSY, GEAR 1 1
18 2 119260-01510 PLUG 1 1
19 2 121450-01560 STUD M 8X 22 4 4
20 2 22351-040010  SPRING PIN 4X10 )
21 1  119660-01551 COVER 11
22 1 119660-01562  GASKET, (NON-ASB.) 1 1
23 1 119660-01570  STUD M6X12 4 4
24 1 121520-01851 GASKET, (NON-ASB.) 11
25 1 119668-52020 PUMP ASSY, FUEL FEED 11
26 1 119623-01950 SHIM PACK 1 1
35 1 26366-060002 NUTM6 4 4
36 1 129150-91400 GEAR UNIT,TACHOMETER 11
38 2 24341-000240 O-RING 1A S-24.0 1 1
39 1 26106-060162 BOLT M 6X 16 PLATED 2 2
40 1 194990-22050 NUT W/WASHER 8 4 4
41 1 26014-060202 BOLT M 6X 20 )

Remarks

(REMARKS)"EFFECTIVE MACHINE NO." OF
ENGINE IS INDICATED ON THE
ENGINE LABEL WHICH IS SHOWN

IN FIG.4. N:Old *55 New, Q:0ld £ New, R:Old *S5 New, S:0ld 35, New, W:Add, Z:Discontinued, F:Set Change, K:Q'ty Change
(C)Copy Rights YANMAR CO.,LTD and YANMAR AGRICULTURAL EQUIPMENT CO.,LTD.




NPC-3970 NPC-3970 3. MOUNTING FLANGE & OIL SUMP

1 A)=3TN66-UTR D)=
Fig.3. MOUNTING FLANGE & OIL SUMP (aTee TR o
(€)= (F=
REF. LEV. PARTS NO. DESCRIPTION QTY I
A B () O () (A
1 1 119620-01620 PARALLEL PIN 6X10 2 2
2 1 119660-01640 CASE ASSY, OIL SEAL 11
4 2 124085-02220  SEAL, OIL 11
5 1 26106-060222 BOLT M 6X 22 PLATED 10 10
6 1 119462-01770  SUMP ASSY, LUB. OIL 11
8 2 22190-120002 SEAL WASHER 12 11
9 2 129054-01640 DRAIN PLUG 1 1
10 1 26106-060452 BOLT M 6X 45 PLATED 20 20
11 1 26106-060122 BOLT M 6X 12 PLATED 3 3
12 1 129100-01580 PARALLEL PIN 8X16 2 2
13 1 119462-01602 FLANGE, MOUNTING 1 1
14 1 26206-100202  BOLT M10X20 6 6
15 1  26206-100252 BOLT M10X25 3 3
16 1 119454-01721 SPACER, OIL SUMP 1 1

16

Remarks

(REMARKS)"EFFECTIVE MACHINE NO." OF
ENGINE IS INDICATED ON THE
ENGINE LABEL WHICH IS SHOWN

IN FIG.4. N:Old *55 New, Q:0ld £ New, R:Old *S5 New, S:0ld 35, New, W:Add, Z:Discontinued, F:Set Change, K:Q'ty Change
(C)Copy Rights YANMAR CO.,LTD and YANMAR AGRICULTURAL EQUIPMENT CO.,LTD.




NPC-3970 NPC-3970 4. CYLINDER HEAD & BONNET

; A)=3TN66-UTR D)=
Fig.4. CYLINDER HEAD & BONNET (w=smies TR o
(€)= (F)=
REF. LEV. PARTSNO. DESCRIPTION QTY I
A B () O () (F)
1 1 23065-120500 PIPE, VINYL 12X 500 1 1
5|0 55 _@ 2 1 119260-07900 LIFTER, ENGINE 1 1
| 2-1 1 119626-07900 LIFTING, ENGINE 1 1 N
M 4 & (A=E88124) (B=EB9504)
R 3 1 119645-77820 CONNECTOR, GLOW PLUG 1 1
1 4 1 26106-080122 BOLT M 8X 12 PLATED 2 2
& 5 1 24311-000120 O-RING 1A P 12.0 2 2
6 1 129155-77801 PLUG, GLOW 3 3
7 1 719260-11700 HEAD ASSY, CYLINDER 1
12 2 119260-11800 GUIDE, VALVE 6
14 2 23876-030000 PLUG PT3/8,SCREW 2
15 2  27221-050080 PLUG 5X 8 1
16 2 27241-350000 PLUG 35 2
17 2 119260-11100 VALVE, SUCTION 3
18 2 119260-11110 VALVE, EXHAUST 3
19 2  114250-11120 SPRING, VALVE 6
20 2 114250-11180 RETAINER, SPRING 6
21 2 119260-11340 SEAL, VALVE STEM 6
22 2 119260-11370 CAP, VALVE 6
23 2 119600-11450 PROTECTOR, NOZZLE 3
24 2 119600-11460 GASKET, NOZZLE 6
| 24A 2 27310-055001 COTTER 6 w
(A=EXXX)
26 1 22351-060012 SPRING PIN 6X12 2 2
27 1 119260-11200 SUPPORT ASSY, ARM 1 1
28 2 119260-11240 SHAFT ASSY, ARM 1 1
31 2  119260-11260 SUPPORT, ROCKER ARM 1 1
32 2  119265-11260 SUPPORT, ROCKER ARM 2 2
33 2 119260-11270 SCREW 1 1
34 2 119260-11280 SPRING 2 2
35 2 719260-11650 ARM ASSY, ROCKER 3 3
36 3 105010-11230 SCREW, VALVE 3 3
38 3  26756-060002 LOCK NUT 6 3 3
39 2 719260-11660 ARM ASSY, ROCKER 3 3
40 3 105010-11230 SCREW, VALVE 3 3
42 3 26756-060002 LOCK NUT 6 3 3
43 2  22242-000100 CIRCLIP 10 2 2
44 1 119620-11350 STUD 2 2
45 1 26106-080452 BOLT M 8X 45 PLATED 1 1
46 1 26306-080002 NUT 2 2
47 1 119668-11331 BONNET ASSY 1 1
48 2 119260-03020 PLATE, SHELTER 1 1
49 2 119260-03031 GASKET, (NON-ASB.) 1 1
50 2 118400-03060 JOINT, BREATHER 1 1
53 2 119260-11310 GASKET, BONNET 1 1
54 2  22857-500100 SCREW 5X10,TAPPING 4 4
R . 55 1 124160-11360 KNOB 2 2
emarks
1 il e sssy, srunen ;
(REMARKS)"EFFECTIVE MACHINE NO." OF i
ENGINE IS INDICATED ON THE 63 2  23876-030000 PLUG PT3/8,SCREW 2
ENGINE LABEL WHICH IS SHOWN 64 2  27221-050080 PLUG 5X 8 1
INFIG.4. N:Old *55 New, Q:0ld £ New, R:Old *S5 New, S:0ld 35, New, W:Add, Z:Discontinued, F:Set Change, K:Q'ty Change
++ CONTINUE ++ (C)Copy Rights YANMAR CO.,LTD and YANMAR AGRICULTURAL EQUIPMENT CO.,LTD.



NPC-3970 NPC-3970 4. CYLINDER HEAD & BONNET

1 A)=3TN66-UTR D)=
Fig.4. CYLINDER HEAD & BONNET (aTee TR o
(€)= (F=
REF. LEV. PARTS NO. DESCRIPTION QTY I
A B () O () (A
65 2 27241-350000 PLUG 35 2
5l0 55 _@ 66 2 119260-11100  VALVE, SUCTION 3
67 2 119260-11110 VALVE, EXHAUST 3
M 4 S 68 2 114250-11120  SPRING, VALVE 6
= 69 2 114250-11180 RETAINER, SPRING 6
1 | 69A 2 27310-055001 COTTER 6 w
& (B=EXXX)
71 2 119260-11340  SEAL, VALVE STEM 6
72 2 119260-11370 CAP, VALVE 6
73 2 119600-11450 PROTECTOR, NOZZLE 3
74 2 119600-11460 GASKET, NOZZLE 6

Remarks
(1) REPAIR PART.

(REMARKS)"EFFECTIVE MACHINE NO." OF
ENGINE IS INDICATED ON THE
ENGINE LABEL WHICH IS SHOWN

INFIG.4. N:Old *55 New, Q:0ld £ New, R:Old *S5 New, S:0ld 35, New, W:Add, Z:Discontinued, F:Set Change, K:Q'ty Change
(C)Copy Rights YANMAR CO.,LTD and YANMAR AGRICULTURAL EQUIPMENT CO.,LTD.




NPC-3970 NPc-3970 5. SUCTION MANIFOLD & AIR CREANER

1 A)=3TN66-UTR D)=

Fig.5. SUCTION MANIFOLD & AIR CREANER (aTee TR o

(€)= (F=

REF. LEV. PARTS NO. DESCRIPTION QTY I
A B () O () (A

1 1 119275-12101 MANIFOLD, INTAKE 1 1
2 1 119270-12110 GASKET, SUC.MANIFOLD 11
3 1 26106-060162 BOLT M 6X 16 PLATED 2 2
4 1 26106-060282 BOLT M 6X 28 PLATED 11
5 1 119668-12510  AIR CLEANER 11
6 2 119668-12520 CANISTER 11
7 2 119808-12540  VALVE, UNLOADER 1 1
8 2 119655-12560 ELEMENT 11
9 2 105027-12570 COVER, AIR CREANER 11
11 2 119233-12700 ELEMENT, SAFETY 1 1
12 1 119462-12550 PIPE,SUCTION 1 1
13 1 119668-12600 SUPPORT,AIR CLEANER 11
14 1 119865-12600 STAY 1 1
18 1 23000-054000 CLAMP 54 2 2
19 1 26106-060122 BOLT M 6X 12 PLATED 11
20 1 26106-080122 BOLT M 8X 12 PLATED )

Remarks

(REMARKS)"EFFECTIVE MACHINE NO." OF
ENGINE IS INDICATED ON THE
ENGINE LABEL WHICH IS SHOWN

IN FIG.4. N:Old *55 New, Q:0ld £ New, R:Old *S5 New, S:0ld 35, New, W:Add, Z:Discontinued, F:Set Change, K:Q'ty Change
(C)Copy Rights YANMAR CO.,LTD and YANMAR AGRICULTURAL EQUIPMENT CO.,LTD.




NPC-3970 NPc-3970 6. EXHAUST MANIFOLD & SILENCER

1 A)=3TN66-UTR D)=
Fig.6. EXHAUST MANIFOLD & SILENCER (aTee TR o
(€)= (F=
REF. LEV. PARTS NO. DESCRIPTION QTY I
A B () O () (A
1 1 119131-18320 BOLT M 8X 22 1 1
2 1 119260-13110 GASKET, EXH.MANIFOLD 11
3 1 119265-13860 BOLT M 6X 55 PLATED 4 4
4 1 119265-13820 STUD M 6X 70 PLATED )
5 1 119265-13800 NUTM6 2 2
6 1 119626-13510  SILENCER 11
7 1 129107-13540 PACKING,SILENCER GSK 1 1
8 1 26306-080002 NUT 11
9 1 26106-080352 BOLT M 8X 35 PLATED 11
10 1 119668-13200 MANIFOLD, EXHAUST 1 1
12 2 22351-040012  SPRING PIN 4X12 1 1

Remarks

(REMARKS)"EFFECTIVE MACHINE NO." OF
ENGINE IS INDICATED ON THE
ENGINE LABEL WHICH IS SHOWN

IN FIG.4. N:Old *55 New, Q:0ld £ New, R:Old *S5 New, S:0ld 35, New, W:Add, Z:Discontinued, F:Set Change, K:Q'ty Change
(C)Copy Rights YANMAR CO.,LTD and YANMAR AGRICULTURAL EQUIPMENT CO.,LTD.




NPC-3970 NPC-3970 7. CAMSHAFT & DRIVING GEAR

1 A)=3TN66-UTR D)=

Fig.7. CAMSHAFT & DRIVING GEAR (aTee TR o

(€)= (F=

REF. LEV. PARTS NO. DESCRIPTION QTY I
A B () O () (A

1 1 119260-14200 TAPPET 6 6
2 1 119260-14400 ROD, PUSH 6 6
3 1 119260-14580 CAMSHAFT ASSY 1 1
4 2 119620-02450 BEARING, THRUST 11
7 2 119260-14100 GEAR, CAMSHAFT 11
8 2 22512-040120 KEY 4X12 11
9 1 119660-25022 RETAINER, IDLE GEAR 1 1
10 1 119660-25052  SHAFT, IDLE GEAR 11
11 1 119260-25100 GEAR W/BUSH, IDLE 11
13 2 119620-25912 BUSH 1 1
15 1 22242-000200 CIRCLIP 20 1 1
16 1 26106-060122 BOLT M 6X 12 PLATED 3 3
17 1 119263-26001 GEAR ASSY, HYDR.PUMP 1 1
19 2 129350-26490 BALL BEARING 1 1
20 2 24104-060054 BALL BEARING 1 1
21 1 119225-14200 CAM ASSY, F.I. PUMP 11
25 2 22512-040120 KEY 4X 12 11
26 2 24102-063034 BALL BEARING 6303U 1 1
27 1 24101-062034 BALL BEARING 11
28 1 26106-060162 BOLT M 6X 16 PLATED 3 3
29 1 26587-080102 SCREW M 8X 10 11
30 1 119660-01821 BEARING, FUEL CAM. 1 1

Remarks

(1) REPAIR PART.

(REMARKS)"EFFECTIVE MACHINE NO." OF
ENGINE IS INDICATED ON THE
ENGINE LABEL WHICH IS SHOWN

INFIG.4. N:Old *55 New, Q:0ld £ New, R:Old *S5 New, S:0ld 35, New, W:Add, Z:Discontinued, F:Set Change, K:Q'ty Change
(C)Copy Rights YANMAR CO.,LTD and YANMAR AGRICULTURAL EQUIPMENT CO.,LTD.




NPC-3970 NPC-3970 8. CRANKSHAFT & PISTON

H A)=3TN66-UTR D)=
Fig.8. CRANKSHAFT & PISTON EB§:3TNE68_UTR EE)):
©)= F)=
REF. LEV. PARTS NO. DESCRIPTION QTY I
A B ) O (E) ¢
1 1 719260-21700 CRANKSHAFT ASSY 1
2 2 129100-01580 PARALLEL PIN 8X16 1
= 5 2 119260-21200 GEAR, CRANKSHAFT 1
@_— (;3)%?3) 6 2 22512-040120 KEY 4X 12 1
8 1 11923021651 V-PULLEY 1
" 1735 9 1 119621-21680 BOLT M12X1.25FLANGE 11
&7 (67) 10 1 11962021941 WASHER 11
11 1 10522521501 BOLT, FLYWHEEL 5 5
12 1 119462-21591 FLYWHEEL ASSY 1
13 2 124950-21230 BUSH 1
16 2 124060-21600 GEAR, RING 1
17 1 119270-22091  PISTON W/RING 3
19 2 719270-22501  RING SET 3
25 1 119260-22300  PIN, PISTON 3
26 1 105225-22400 CIRCLIP 6
27 1 11926523100 ROD ASSY, CONNECTING 3 3
STNEGBUTR 31 2 119260-73910 BUSH, PISTON PIN 3 3
32 2 119265-23200 BOLT, ROD 6 6
33 2 719260-23600 BEARING, CRANKPIN 3 3
35 1 719270-22820 PISTON W/RING OS=.25 3
(i?) | 37 2 719270-22541 RING SET 0.5=0.25 3 2
a3 21 41 1 719260-23610 BEARING,PIN U.5=0.25 3
43 1 11926521700 CRANKSHAFT ASSY 1
3THEGS-UTR 44 2 129100-01580 PARALLEL PIN 8X16 1
47 2 11926021200  GEAR, CRANKSHAFT 1
48 2 22512040120 KEY 4X 12 1
9 50 1 11923321660 PULLY, CRANKSHAFT 1
51 1 22351-030010 SPRING PIN 3X10 1
52 1 11966821590 FLYWHEEL ASSY 1
53 2 124950-21230 BUSH 1
56 2 124060-21600 GEAR, RING 1
57 1 11926522601 PISTON W/RINGS 3
59 2 119265-22500 RING SET 3
65 1 11926522300 PIN, PISTON 3
66 1 22252-000200 CIRCLIP 20 6
. 67 1 11926522930 PISTON W/RING OS=.25 3
69 2 11926522950 RING SET 0.5=0.25 3 2
73 1 719260-23610 BEARING,PIN U.5=0.25 3

3TNE6S-UTR

Remarks
(1) REPAIR PART.
(2) OVER-SIZE(O.S=0.25)PART.

(3) UNDER-SIZE(U.S=0.25)PART.

(REMARKS)"EFFECTIVE MACHINE NO." OF
ENGINE IS INDICATED ON THE
ENGINE LABEL WHICH IS SHOWN

IN FIG.4. - - - -
N:Old *575 New, Q:Old =57 New, R:Old £Z5 New, S:0ld £ New, W:Add, Z:Discontinued, F:Set Change, K:Q'ty Change

(C)Copy Rights YANMAR CO.,LTD and YANMAR AGRICULTURAL EQUIPMENT CO.,LTD.




NPC-3970 NPc-3970 9. HYDRAULIC PUMP

H (A)=3TN66-UTR (D)=
Fig.9. HYDRAULIC PUMP (aTee TR o
(€)= (F=

REF. LEV. PARTS NO. DESCRIPTION QTY I

© © B €6

(A) (B)
1 1 124240-01883 GASKET, (NON-ASB.) 1 1
2 1 119668-26000 PUMP ASSY,LUB.OIL 1 1
I 21 1 119668-26010 PUMP, HYD.OIL 1 1 S
(A=E86421) (B=EA3117)
I 22 1 119668-26011 PUMP, HYD.OIL 1 1 N
(A=+2006.08) (B=ED0116)
3 1 22137-080000 WASHER 8, POLISHED 2 2
4 1 26106-080702 BOLT M 8X 70 PLATED 1 1
5 1 26116-081302 BOLT M 8X130 PLATED 2 2
6 1 26306-080002 NUT 4 4
7 1 119668-26610 FLANGE 1 1
8 1 119668-26690 SPACER, FLANGE 1 1
9 1 24311-000200 O-RING 1A P-20.0 1 1
10 1 26106-060302 BOLT M 6X 30 PLATED 3 3

Remarks

(REMARKS)"EFFECTIVE MACHINE NO." OF
ENGINE IS INDICATED ON THE
ENGINE LABEL WHICH IS SHOWN

IN FIG.4. N:Old *55 New, Q:0ld £ New, R:Old *S5 New, S:0ld 35, New, W:Add, Z:Discontinued, F:Set Change, K:Q'ty Change
(C)Copy Rights YANMAR CO.,LTD and YANMAR AGRICULTURAL EQUIPMENT CO.,LTD.




NPC-3970 NPC-3970  10. LUBRICATION OIL SYSTEM

Fig.10. LUBRICATION OIL SYSTEM (I=aTNEGS UTR o
(€)= (F=
REF. LEV. PARTS NO. DESCRIPTION QTY I

wW B © O E ¢

1 1 119260-32000 PUMP ASSY, LUB. OIL 1 1
11 1 119660-32020 GASKET, L.O.PUMP 1 1
12 1 26450-060202 BOLT M 6X 20 3 3
13 1 119462-34800 DIPSTICK 1 1
14 1 119860-34810 GUIDE, DIPSTICK 1 1
15 1 119305-35150 FILTER, LUB. OIL 1 1
| 15-1 1 119305-35151 FILTER ASSY, LUB.OIL 1 1 R
(A=E86421) (B=E99031)
| 15-2 1 119305-35160 FILTER ASSY, LUB.OIL 1 1 R
(A=E88209) (B=EC1043)
16 1 119225-35300 VALVE ASSY,OIL PRESS 1 1
24 1 129150-35350 NUT 1 1
25 1 119462-35080 PIPE ASSY, L.O.INLET 1 1
26 1 119209-35030 O-RING 1 1
27 1 26106-060122 BOLT M 6X 12 PLATED 2 2
I 27-1 1 26106-060102 BOLT 6X 10 PLATED 2 2 N
(A=EXXX) (B=EXXX)
28 1 114250-39450 SWITCH,(0.5KG)L.O. 1 1

Remarks

(REMARKS)"EFFECTIVE MACHINE NO." OF
ENGINE IS INDICATED ON THE
ENGINE LABEL WHICH IS SHOWN

IN FIG.4. N:Old *55 New, Q:0ld £ New, R:Old *S5 New, S:0ld 35, New, W:Add, Z:Discontinued, F:Set Change, K:Q'ty Change
(C)Copy Rights YANMAR CO.,LTD and YANMAR AGRICULTURAL EQUIPMENT CO.,LTD.




NPC-3970 NPC-3970 11. COOLING WATER SYSTEM

1 A)=3TN66-UTR D)=
Fig.11. COOLING WATER SYSTEM (aTee TR o
(€)= (F=
REF. LEV. PARTS NO. DESCRIPTION QTY I
A B () O () (A
1 1 119260-42003 PUMP ASSY, C. WATER 1 1
|11 1 119260-42004 PUMP ASSY, C.W. 11 R
(A=EXXX) (B=EXXX)
I 4 2 119285-42052 GASKET 11
| 41 2 119285-42051 GASKET, WATER PUMP 11 N
(A=E86421) (B=E94072)
| 5 2 119285-42120 PLATE 1 1
10 2 119209-42320 O-RING P21 11
|11 2 26577-060122 SCREW M 6X 12 3 3
12 1 119260-42021 GASKET, C.W. 1 1
13 1 26106-080452 BOLT M 8X 45 PLATED 2 2
14 1 26106-080402 BOLT M 8X 40 PLATED 11
15 1 119620-42291  V-BELT 1 1
16 1 119620-42350 V-PULLEY, C.W. PUMP 1 1
17 1 119260-49530 COVER, THERMOSTAT 1 1
18 1 119209-42140 O_RING,COVER_THERMOS 11
19 1 26106-060182 BOLT M 6X 18 PLATED )
20 1 121250-44901  SWITCH, THERMO(110 C 1 1
21 1  124465-44950 GASKET 16 )
22 1 121450-42450 PLUG M16 11
23 1 121550-49111  JOINT PT1/4 11
24 1 121468-44510 SUB-TANK ASSY 1 1
26 2 121450-44531 CAP 1 1
27 2 121468-44540 PLUG, SUB-TANK 11
28 2 124450-44560 CLAMP 1 1
29 2 121470-44581 GASKET 1 1
30 2  23065-070130 PIPE 7X 130 11
31 1 124764-44810  LABEL,SUB-TANK 11
32 1 119462-44600 BRACKET,SUB-TANK 11
33 1 121465-44740 FAN, COOLING 11
| 331 1 119258-44740  FAN(D300,SUCTION 1 N
(B=E90917)
34 1 129457-44760 SPACER, FAN 11
| 34-1 1 129030-44760 SPACER 1 N
(B=E90917)
35 1 26106-060402 BOLT M 6X 40 PLATED 4 4
| 351 1 26106-060502 BOLT M 6X 50 PLATED 4 N
(B=E90917)
36 1 26106-060122 BOLT M 6X 12 PLATED 2 2
37 1 26106-060122 BOLT M 6X 12 PLATED 2 2
35-1
3TNE68-UTR

Remarks

(REMARKS)"EFFECTIVE MACHINE NO." OF
ENGINE IS INDICATED ON THE
ENGINE LABEL WHICH IS SHOWN

IN FIG.4. N:Old *55 New, Q:0ld £ New, R:Old *S5 New, S:0ld 35, New, W:Add, Z:Discontinued, F:Set Change, K:Q'ty Change
(C)Copy Rights YANMAR CO.,LTD and YANMAR AGRICULTURAL EQUIPMENT CO.,LTD.




NPC-3970 NPc-3970  12. FUEL OIL INJECTION PUMP

Fig.12. FUEL OIL INJECTION PUMP (I=aTNEGS UTR o
(€)= (F=
REF. LEV. PARTS NO. DESCRIPTION QTY I
A B () O () (A
1 1 719668-51700 FIE(SERVICE ASSY 1 1

11 1 71966851701 FIE(SERVICE ASSY 1 N
(B=E90917)
5 2 11922551100 PLUNGER W/BARREL 3 3
8 2 119620-51170 RETAINER 3 3
9 2 119620-51180 RETAINER 3 3
10 2 119620-51190 SPRING, PLUNGER R
11 2 119620-51250  SHIM PACK 3 3
23 2 11922551300 VALVE W/SEAT, DELIV. 3 3
26 2 10554651330 SPRING, DELIV. VALVE 3 3
27 2 119620-51340 HOLDER, DELIV. VALVE 3 3
28 2 119620-51350 GASKET, DELIVERY 3 3
29 2 11962051370 O-RING 3 3
I 291 2 24316-000125 O-RING 4D P-12.5 3 3 N
(A=E88991) (B=EC7879)
30 2  119620-51450 GUIDE, PLUNGER 3 3
31 2 119620-51461 PIN 101
32 2 119660-51500 RACK 11
33 2 119620-51510  PINION 3 3
34 2 119660-51530 RETAINER, RACK 101
| 34A 2 119620-51640 PLATE ASSY,ADJUSTING 11 w
33 (A=EXXX) (B=EXXX)
= . I 35 3 119620-51650 PLATE 2 2
S I 36 3 119620-51670 PIN 2 2
% 10 I 37 2 11962051660 SCREW 2 2
g 38 2 119620-51680 PIN 11
G— 39 2 119620-51700 TAPPET ASSY 3 3
eo— 44 2 26022-040082 SCREW M 4X 8 4 4
45 2 26033-040102 SCREW M 4X 10 2 2
&e—n
—
9l & 3

Remarks
(1) GOVERNOR ASSY(FIG.NO.13) IS
INCORPORATED IN THIS FUEL

INJECTION PUMP ASSY(REF.NO.1)
(REMARKS)"EFFECTIVE MACHINE NO." OF
ENGINE IS INDICATED ON THE
ENGINE LABEL WHICH IS SHOWN

IN FIG.4. - - - -
N:Old *575 New, Q:Old =57 New, R:Old £Z5 New, S:0ld £ New, W:Add, Z:Discontinued, F:Set Change, K:Q'ty Change

(C)Copy Rights YANMAR CO.,LTD and YANMAR AGRICULTURAL EQUIPMENT CO.,LTD.




NPC-3970

Fig.13. GOVENOR

Remarks
(1) SELECTIVE PARTS: CERTAIN THE
CLASSIFICATION MARK, THEN PLACE
YOUR ORDER.(REFER TO ILLUSTRATION
(3) COLOR =REF.NO.63 VIOLET,
63-1 WHITE.
* THIS FIGURE(GOVERNOR ASSY) IS
INCORPORATED IN THE FUEL INJECTION
PUMP ASSY(FIG.12).

NPc-3970 13. GOVENOR
(A)=3TN66-UTR (D)=
(B)=3TNE68-UTR (E)=
(€)= (F=
REF. LEV. PARTS NO. DESCRIPTION QTY I
A B () O () (A
2 2 194990-22050 NUT W/WASHER 8 1 1
3 2 121465-59950 BOLT M 6X 16, PLATED 11
4 2 119660-61060 COVER, GOVERNOR CASE 1 1
5 2 119660-61071 GASKET, (NON-ASB.) 11
6 2 119660-61121  LINK L=88.8(NO COLOR 11
| 61 2 119660-61122  LINK L=88.8(NO COLOR 11 R
(A=E86421) (B=E94072)
7 2 119660-61140  LINK L=88.6(WHITE) 11
| 71 2 119660-61141  LINK L=88.6(WHITE) 11 R
(A=E86421) (B=E94072)
8 2 119660-61150  LINK L=89.0(RED) 1 1
| 81 2 119660-61151  LINK L=89.0(RED) 11 R
(A=E86421) (B=E94072)
9 2 119632-61200 CASE ASSY, GOVERNOR 1 1
10 3 129155-51280 O-RING S6 1 1
12 3 119660-61052 GASKET, (NON-ASB.) 11
| 121 3 119660-61053 GASKET, (NON-ASB.) 11 S
(A=E86421) (B=E94072)
13 3 119660-61460 SHIM SET )
| 131 3 129156-61500 SHIM T=0.5 11 N
(A=E86421) (B=E94072)
16 3 129155-61480 SPACER ASSY 2 2
| 16-1 3 119632-61500 SHIM SET 1 1 N
(A=E86421) (B=E94072)
21 3 119232-61510 LEVER ASSY, GOVERNOR 1 1
22 4 174307-51700  SHIM SET 2 2
36 4 119232-61540  SPRING, LEVER 11
37 4 119600-61541  SHIFTER,P.T.O. 11
39 4 119660-61651 SPRING, STARTING 11
40 4 22117-040000 WASHER 4 11
41 4 22272-000040 CIRCLIP E- 4 11
42 4 22351-030014  SPRING PIN 3X14 11
43 3 119660-61590 SHAFT 11
44 3 119600-61900 RETAINER, SHAFT 1 1
45 3 119660-61901 RETAINER, SHAFT 11
46 3 119285-66080 SHAFT ASSY,REGULATOR 11
50 3 22351-040010  SPRING PIN 4X10 2 2
51 3 24341-000070 O-RING 1A S-7.0 1 1
52 3 26106-060102 BOLT 6X 10 PLATED 2 2
53 2 129100-61930  NUT, CAP 1 1
54 2 119600-66010 SPRING, REGULATOR 1 1
55 2 119621-66051 LEVER, REGULATOR 11
56 2 26857-060002 NUT 11
57 2 119653-66500 ENGINE STOP DEVICE 11
59 3 24341-000280 O-RING 1A S-28.0 1 1
| 59-1 3 158552-61900 O-RING 11 R
(A=*2006.08) (B=ED0116)
61 3 119620-01530 SOLENOID, BOLT 11
62 2 120323-61470 BOLT, CONTROL 1 1
| 62-1 2 119629-66510 TORQUE SPRING ASSY 1 ]

(B=E90917)

N:Old *55 New, Q:0ld £ New, R:Old *S5 New, S:0ld 35, New, W:Add, Z:Discontinued, F:Set Change, K:Q'ty Change

++ CONTINUE ++

(C)Copy Rights YANMAR CO.,LTD and YANMAR AGRICULTURAL EQUIPMENT CO.,LTD.



NPC-3970 NPC-3970 13. GOVENOR

1 A)=3TN66-UTR D)=
Fig.13. GOVENOR paadyadil .
(€)= (F=
REF. LEV. PARTS NO. DESCRIPTION QTY I
A B () O () (A
63 2 119600-66720 ANGLEICH ASSY 1 1
| 631 2 119654-66700 ANGLEIGH ASSY 1 S
(B=E90917)
95 2 121575-66830 SCREW, ADJUST 11
96 2 119285-66600 CAPNUT M6 11
97 2 22190-060003 SEAL WASER 6 11
98 2 22190-120002 SEAL WASHER 12 1 1
99 2 22360-040000 SNAP PIN 4 11
100 2 26116-050102 BOLT M 5X 10 PLATED 3 3
| 100-1 2 26106-050102 BOLT M 5X 10 PLATED 3 3 N
(A=E87369) (B=EA8010)
101 2 119266-61460 BOLT,LOW IDLE SET 11
103 2 26756-060002 LOCK NUT 6 1 1
104 2 129209-61970 PLATE 1 1
105 2 119285-66620 GASKET M6 11
| 105A 2 23414-120016 GASKET 12 11 w
(A=E84965) (B=E84951)
106 1 119600-61100 DRIVING SET, GOV. 11
107 2 119600-61200 WEIGHT ASSY, GOV. 11
111 2 119660-61300 NUT, GOVERNOR WEIGHT 11
112 2 119660-61341 SLEEVE, GOVERNOR 11
113 1 22360-060000 SNAP PIN 6 1 1
114 1 26106-060702 BOLT M 6X 70 PLATED 5 5
115 1 26736-120002  NUT M12 11

Remarks

(1) SELECTIVE PARTS: CERTAIN THE
CLASSIFICATION MARK, THEN PLACE
YOUR ORDER.(REFER TO ILLUSTRATION

(3) COLOR =REF.NO.63 VIOLET,
63-1 WHITE.
* THIS FIGURE(GOVERNOR ASSY) IS
INCORPORATED IN THE FUEL INJECTION

PUMP ASSY(FIG.12).
( ) N:Old *55 New, Q:0ld £ New, R:Old *S5 New, S:0ld 35, New, W:Add, Z:Discontinued, F:Set Change, K:Q'ty Change

(C)Copy Rights YANMAR CO.,LTD and YANMAR AGRICULTURAL EQUIPMENT CO.,LTD.




NPC-3970 NPc-3970  14. FUEL OIL INJECTION VALVE

1 A)=3TN66-UTR D)=
Fig.14. FUEL OIL INJECTION VALVE (aTee TR o
(€)= (F=
REF. LEV. PARTS NO. DESCRIPTION QTY I
A B () O () (A
1 1 719255-53100 FUEL INJECT.VALVE AS 3 3
2 2 129155-61830 O-RING S10 3 3
| 21 2 158552-51930 O 4D S10 3 3 N
(A=EXXX) (B=EXXX)
3 2 119620-53000 NOZZLE ASSY,F.INJECT 3 3
6 2 119620-53080 NUT, VALVE W/CASE 3 3
7 2 119255-53100 HOLDER,NOZZLE 3 3
10 2 119620-53120  SPRING, VALVE 3 3
11 2 114250-53130 SEAT, NOZZLE SPRING 3 3
12 2 119620-53140 SPACER, VALVE STOP 3 3
13 2 114250-53400 SHIM PACK 3 3
25 1 129150-59120  RETAINER, INJ. PIPE 11
28 2 129150-59131  BOLT M4X14,HEX.SCKT. 2 2
30 1 119209-59810  PIPE (1),FUEL INJECT 1 1
34 1 119209-59820  PIPE (2),FUEL INJECT 11
38 1 119209-59830  PIPE (3),FUEL INJECT 11
42 1 104200-59170 GASKET 12 11
43 1 119462-59150  JOINT 1 1
44 1 119668-59550  PIPE ASSY, RETURN 11
45 2 124066-59100 CLAMP 8 6 6
46 2 119260-59520  JOINT (B) 11
47 2 119260-59530  JOINT (A) 2 2
48 2 105025-59550  PIPE, FUEL RETURN 2 2
49 2 105225-59240  PIPE, FUEL OIL 11
50 1 119668-59010 PIPE ASSY, FUEL OIL 1 1
51 2 124766-59050 CLAMP 12 2 2
| 54 1 119356-59571  JOINT, OVER FLOW 1 1
| 55 1 119266-59580 BOLT 8,PIPE JOINT 11
| 56 1 22190-080002 SEAL WASHER 8S )
57 1 119620-59700 NUT 3 3
58 1 23414-140000 GASKET 14, ROUND 3 3

43 42

T0 FEED PUNP

Remarks

(REMARKS)"EFFECTIVE MACHINE NO." OF
ENGINE IS INDICATED ON THE
ENGINE LABEL WHICH IS SHOWN

IN FIG.4. N:Old *55 New, Q:0ld £ New, R:Old *S5 New, S:0ld 35, New, W:Add, Z:Discontinued, F:Set Change, K:Q'ty Change
(C)Copy Rights YANMAR CO.,LTD and YANMAR AGRICULTURAL EQUIPMENT CO.,LTD.




NPC-3970

Fig.15. STARTING MOTOR

NPC-3970  15. STARTING MOTOR
(A)=3TN66-UTR (D)=
(B)=3TNE68-UTR (E)=
(€)= (F=
REF. LEV. PARTS NO. DESCRIPTION QTY I
A B () O () (A
1 1 26106-100402 BOLT M10X 40 PLATED 2 2
2 1 119668-77019  STARTER, 0.9KW 11
| 21 1 119865-77013 STARTER 1 1 N
(A=E85534) (B=E90917)
I 2A 2 X2114274200 COVER, TERMINAL 11 w
(A=E85534) (B=E90917)
| 2B 2 X2114715500 STOPPER SET, PINION 1 1 W
(A=E85534) (B=E90917)
| 2C 2 X2114676180  SWITCH, MAGNET 11 w
(A=E85534) (B=E90917)
| 2D 2 X2114811000  WASHER KIT, THRUST 1 1 W
(A=E85534) (B=E90917)
I 2E 2 114371-77110 ARMATURE 1 1 w
(A=E85534) (B=E90917)
| 2F 2 114371-77140 COVER ASSY, REAR 1 1 W
(A=E85534) (B=E90917)
I 2G 2 114371-77160 HOLDER ASSY, BRUSH 11 w
(A=E85534) (B=E90917)
I 2H 3 114371-79040 BRUSH (-) ) w
(A=E85534) (B=E90917)
|2 3 114371-79050 BRUSH (+) 1 1 W
(A=E85534) (B=E90917)
| 2K 3 114371-79060 SPRING, BRUSH 4 4 W
(A=E85534) (B=E90917)
I 2L 2 114371-77170 COVER KIT, DUST 1 1 W
(A=E85534) (B=E90917)
| 2™ 2 114371-77180  SHIFT LEVER KIT 1 1 w
(A=E85534) (B=E90917)
I 2N 2 124097-77710 YOKE ASSY. 11 w
(A=E85534) (B=E90917)
| 2P 2 119865-77760 CASE COMP.,GEAR 11
(A=E85534) (B=E90917)
| 2Q 2 124195-77770 THROUGH BOLT 2 2
(A=E85534) (B=E90917)
I 2R 2 119865-77780  PINION COMPL. 11
(A=E85534) (B=E90917)
2T 2 114371-79070 BOLT M 6X 37 2 2
(A=E85534) (B=E90917)
I 3 1 119626-77900 HARNESS, WIRE 11 w
(A=E85534) (B=E90917)

Remarks

(REMARKS)"EFFECTIVE MACHINE NO." OF
ENGINE IS INDICATED ON THE
ENGINE LABEL WHICH IS SHOWN
IN FIG.4.

N:Old *55 New, Q:0ld £ New, R:Old *S5 New, S:0ld 35, New, W:Add, Z:Discontinued, F:Set Change, K:Q'ty Change
(C)Copy Rights YANMAR CO.,LTD and YANMAR AGRICULTURAL EQUIPMENT CO.,LTD.



NPC-3970 NPC-3970 16. GENERATOR

1 A)=3TN66-UTR D)=
Fig.16. GENERATOR (aTee TR o
(€)= (F=
REF. LEV. PARTS NO. DESCRIPTION QTY I
A B () O () (A
1 1 26106-080162 BOLT M 8X 16 PLATED 1 1
2 1 119620-77201 GENERATOR 11
3 2 X9490561001  NUT 1 1
4 2 119620-77380 ROTOR ASSY 11
5 3 119620-79240 BALL BEARING 11
| 51 3 123501-79240 BEARING, BALL 11 N

(A=EXXX) (B=EXXX)

119620-79350  NUT

119620-77490 COLLAR
26106-100452 BOLT M10X 45 PLATED
119650-77330  ADJUSTER, V-BELT

6 3 119620-79250 COVER, BEARING 1 1
7 3  119620-79360 THRUST WASHER 1 1
8 2 119620-77421  FLAME ASSY, DRIVE 1 1
9 3 119620-79200 BALL BEARING 1 1
10 3 119620-79210 PLATE 1 1
11 3 119620-79220 SCREW 4 4
12 3  119620-79230 BOLT, STUD 2 2
13 2 119620-77440 FLAME ASSY, REAR 1 1
14 2 119620-77450 COVER 1 1
15 2 119620-77461 PULLEY 1 1
16 2 119620-77471  NUT 1 1
17 2 119620-77710 REGULATOR ASSY 1 1
18 2 119620-79260 HOLDER 1 1
19 2 119620-79270 HOLDER, BRUSH 1 1
20 3 119620-77480 BRUSH ASSY 2 2
21 3 119620-79280 SPRING 2 2
22 2 119620-79290 SCREW 6 6
23 2 119620-79300 SCREW 1 1
24 2 119620-79310 BOLT 3 3
25 2 119620-79320 SCREW W/WASHER 2 2
26 2 119620-79330 BOLT 2 2
27 2 119620-79340  INSULATION BUSH 1 1

2 2 2

2 1 1

1 1 1

1 1 1

1 1 1

26014-080252 BOLT M 8X 25

Remarks

(REMARKS)"EFFECTIVE MACHINE NO." OF
ENGINE IS INDICATED ON THE
ENGINE LABEL WHICH IS SHOWN

IN FIG.4. N:Old *55 New, Q:0ld £ New, R:Old *S5 New, S:0ld 35, New, W:Add, Z:Discontinued, F:Set Change, K:Q'ty Change
(C)Copy Rights YANMAR CO.,LTD and YANMAR AGRICULTURAL EQUIPMENT CO.,LTD.




NPC-3970 NPc-3970  17. ENGINE ACCESSORIES

41 2 24311-240100 O-RING 1A P-10A

42 2 104500-55710 ELEMENT, FUEL

Fig.17. ENGINE ACCESSORIES (KE-140 o-
(€)= (F=
REF. LEV. PARTS NO. DESCRIPTION QTY I
A B () O () (A
1 1 198162-00510  PIPE,EXHAUST 1 1
2 2 119650-13620 CLAMP, EXHAUST PIPE 11
| 2A 2  26106-080252 BOLT M 8X 25 PLATED 1 1 w
(A=FXXXXX) (B=FXXXXX)
3 1 198162-00520 EXTENSION,END 11
4 2 119650-13620 CLAMP, EXHAUST PIPE 11
| 4A 2 26106-080252 BOLT M 8X 25 PLATED 1 1 w
(A=FXXXXX) (B=FXXXXX)
5 1 198163-00580 SUPPORT ASSY, L 11
| 51 1 198163-00581 SUPPORT ASSY, L 1 1 ]
(A=F110170) (B=F110222)
6 1 198163-00590 SUPPORT ASSY, R 11
I 61 1 198163-00591 SUPPORT ASSY, R 1 1 S
(A=F110170) (B=F110222)
7 1 198162-00601 RADIATOR 1 1
8 2 129107-44590 CAP, RADIATOR 11
9 2 198162-00860 SCREEN,DESTPROOF 11
10 1 198162-00640 SUPPORT 2 2
11 1 198421-00640 COCK COMP.,2-WAY 11
12 2 198421-00650 BODY,2-WAY COCK 11
13 2 129150-49080 COCK, DRAIN 11
14 3 119629-49070 COCK, DRAIN 1 1
15 3 119629-49080 GASKET 1 1
16 1 198162-00660 PIPE 350, WATER DRAIN 11
17 1 198162-00670 PIPE 250, WATER DRAIN 1 1
18 1 198421-00670 PIPE B,DRAIN 1 1
19 1 198421-00681 PIPE,SUC.EXTENSION 1 1
20 1 198162-00710  PIPE,3-WAY 11
21 1 198162-00720  PIPE L 66,COOL.WATER 11
22 1 198162-00730 PIPE U 66,COOL.WATER 11
23 1 198163-00770  STAY,SUC.EXTENS.PIPE 11
24 1 1E8665-05100 UNIT TIMER 11
25 1 194990-22050 NUT W/WASHER 8 2 2
26 1 121454-44590 PAD 1 1
27 1 198163-51310  STAY, RELAY 11
28 1 194440-51630 CLAMP, WIRE HARNESS 11
29 1 119462-55620 STRAINER, FUEL 1 1
30 2 124064-55510 BOWL, FUEL STRAINER 1 1
31 2 102103-55520  O-RING 11
32 2 110250-55610 RING, RETAINING 1 1
34 2 104200-55321 VALVE, TAPER 1 1
35 2 104200-55330 SPRING, TAPER VALVE 11
36 2 119810-55340 LEVER 11
40 2 104200-55750 SCREW M 4 11
11
11
43 1 124160-77020 COVER, TERMINAL 11
44 1 119650-77910 RELAY, GROW 2 2
47 1 22287-080000 LOCKING WASHER 2 2
48 1 175022-49730 CRIP 31, HOSE 4 4
1

49 1 23010-050000 CLAMP 50 1

N:Old *55 New, Q:0ld £ New, R:Old *S5 New, S:0ld 35, New, W:Add, Z:Discontinued, F:Set Change, K:Q'ty Change
++ CONTINUE ++ (C)Copy Rights YANMAR CO.,LTD and YANMAR AGRICULTURAL EQUIPMENT CO.,LTD.



NPC-3970 NPC-3970

17. ENGINE ACCESSORIES

Fig.17. ENGINE ACCESSORIES (KE-140 o-
(€)= (F=
REF. LEV. PARTS NO. DESCRIPTION QTY I R
A B () O () (A

50 1 23080-012000 CLAMP 12 6 6
51 1 26013-080652 BOLT M 8X 65 11
52 1 26016-080502 BOLT M 8X 50 2 2
53 1 26018-060162 BOLT M6X16 3 3
54 1 26018-080162 BOLT M 8X 16 11
55 1 26018-080202 BOLT M 8X 20 11
56 1 26116-081052 BOLT M 8X105 PLATED 2 2
57 1 26716-080002 NUT M8 2 2
58 1 26018-060162 BOLT M6X16 11
59 1 198162-00770  PIPE 30 1 1

N:Old *55 New, Q:0ld £ New, R:Old *S5 New, S:0ld 35, New, W:Add, Z:Discontinued, F:Set Change, K:Q'ty Change

(C)Copy Rights YANMAR CO.,LTD and YANMAR AGRICULTURAL EQUIPMENT CO.,LTD.



NPC-3970 NPC-3970 18. ACCEL LEVER

H (A)=KE-140 (D)=
Fig.18. ACCEL LEVER (KE-140 o
(€)= (F=

REF. LEV. PARTS NO. DESCRIPTION QTY I

wW B © O E ¢

198163-00850  LINK, ACCELERATOR
198421-01110 LEVER,ACCELERATOR
198421-01120  SHAFT,ACCELERATOR

198165-01130  PLATE, FRICTION
198421-01130  LINK,ACCELERAT.LEVER
198421-01140 PLATE,ACCELERAT.LOCK

~J
© 00 N O WNRE

1 1 1

1 1 1

1 1 1

1 1 1

1 1 1

1 1 1

2 1 194150-01190 KNOB, THROTTLE LEVER 1 1
1 198421-01250 BOLT 6X40 1 1

1 194150-01270 SPACER 20 1 1

10 1 194150-01370 ADJUSTER 1 1
11 1 194151-47760 WASHER 12 3 3
12 1 22117-080000 WASHER 8 5 5
13 1 22157-060000 WASHER 6 1 1
14 1 22157-100000 WASHER 10 1 1
15 1 22372-080000 SNAP PIN (JASO 8) 1 1
16 1 22417-160160 COTTER PIN 1.6X16 4 4
17 1 26016-100202 BOLT 1 1
18 1 26716-080002 NUT M8 2 2
19 1 26716-120002 NUT 12 2 2
20 1 198162-01210 ROD, FOOT AXLE 1 1
21 1 198421-01220 SPRING,FT.ACCEL.RTRN 1 1
22 1 22117-080000 WASHER 8 2 2
23 1 22417-160160 COTTER PIN 1.6X16 2 2
24 1 26116-080402 BOLT M 8X 40 PLATED 1 1
25 1 26716-080002 NUT M8 1 1

N:Old *55 New, Q:0ld £ New, R:Old *S5 New, S:0ld 35, New, W:Add, Z:Discontinued, F:Set Change, K:Q'ty Change
(C)Copy Rights YANMAR CO.,LTD and YANMAR AGRICULTURAL EQUIPMENT CO.,LTD.



NPC-3970 NPC-3970  19. FUEL TANK

. A)=KE-140 D)=

Fig.19. FUEL TANK (KE-140 o

(€)= (F=

REF. LEV. PARTS NO. DESCRIPTION QTY I
A B () O () (A

1 1 198162-04111 TANK,FUEL OIL 1 1
2 1 194940-04240 PAN,FUEL TANK CATCH 11
3 1 194940-04250 PACKING,FUEL CAT.PAN 1 1
4 1 198421-04430  PIPE,FUEL OIL PAN 11
5 1 198163-04500 CAP,FUEL CMP 11
6 2 198163-04510 SEAL 11
7 1 101504-55101 STRAINER,FUEL INLET 1 1
8 1 194215-04220 SPACER 8X10X10 4 4
9 1 194420-62260 RUBBER, CUSHION 8 8
10 1 22157-060000 WASHER 6 4 4
11 1 26116-060252 BOLT 6X25 4 4
12 1 198421-04400 HOSE,AIR VENT FUEL 11
13 1 198421-04410 HOSE,FUEL UPPER 1 1
14 1 198421-04420 HOSE,FUEL LOWER 1 1
15 1 194215-04430 PROTECTOR 1 1
16 1 194300-04440 CLAMP 10.5 8 8
17 1 198421-04440 HOSE 7X450,FUEL 11
18 1 198421-04450 TUBE 13X100 1 1

N:Old *55 New, Q:0ld £ New, R:Old *S5 New, S:0ld 35, New, W:Add, Z:Discontinued, F:Set Change, K:Q'ty Change
(C)Copy Rights YANMAR CO.,LTD and YANMAR AGRICULTURAL EQUIPMENT CO.,LTD.



NPC-3970 NPC-3970  20. SIDE COVER

. A)=KE-140 D)=
Fig.20. SIDE COVER (KE-140 o
(€)= (F=
REF. LEV. PARTS NO. DESCRIPTION QTY I
A B () O () (A
1 1  198163-05300 GRILLE, FRONT CMP 1 1
2 2 198163-05310 GRILLE, FRONT 11
3 2 1A6640-05510 NET,FRONT GRILL COMP 1 1
4 2 1A6640-05560 PLATE, KEEP )
5 2 22695-320801  RIVET B 3.2X8.0 10 10
6 1 798163-05380 COVER ASSY,LOWER L 11
I 61 1 1A7740-05330 COVER(M CMP, LOWER L 1 1 N
(A=F110231) (B=F110297)
7 1 798163-05370 COVER ASSY,LOWER R 11
71 1 1A7740-05340 COVER(M CMP, LOWER R 1 1 N
(A=F110231) (B=F110297)
8 1 198162-05380 HOLDER L,LOWER COVER 11
| 81 1 198162-05381 HOLDER L,LOWER COVER 1 1 N
(A=FXXXXX) (B=FXXXXX)
9 1 198162-05390 HOLDER R,LOWER COVER 11
I 91 1 198162-05391 HOLDER R,LOWER COVER 11 N
(A=FXXXXX) (B=FXXXXX)
10 1 198162-05430 NET L COMP.LC 1 1
11 1 198162-05440 NET R COMP.,LC 11
12 1 198163-05450 PLATE, KEEP )
| 121 1 198163-05451 PLATE, KEEP 2 2 N
(A=F110066) (B=F110041)
13 1 198162-05480 CLIP,NET 4 4
14 1 198162-05490  SPRING,HOOK 4 4
| 14-1 1 198162-05491 SPRING,HOOK 4 4 N
(A=FXXXXX) (B=FXXXXX)
15 1 198165-61400 PIN 2 2
16 1 26016-060122 BOLT M 6X 12 )
17 1 26023-050122 SCREW M 5X 12 8 8
| 171 1 26023-050162 SCREW M 5X 16 8 8 N
(A=FXXXXX) (B=F110495)
| 181 1 198162-05461  STAY,LCF ) N
(A=FXXXXX) (B=FXXXXX)
| 18-2 1 198162-05462 STAY,LCF 2 2 N
(A=FXXXXX) (B=FXXXXX)
| 19 1 22137-060000 WASHER 6, POLISHED 2 2 w
(A=F110170) (B=F110089)

N:Old *55 New, Q:0ld £ New, R:Old *S5 New, S:0ld 35, New, W:Add, Z:Discontinued, F:Set Change, K:Q'ty Change
(C)Copy Rights YANMAR CO.,LTD and YANMAR AGRICULTURAL EQUIPMENT CO.,LTD.



NPC-3970 NPC-3970 21. FRONT BRACKET

. A)=KE-140 D)=
Fig.21. FRONT BRACKET (KE-140 o
(€)= (F=
REF. LEV. PARTS NO. DESCRIPTION QTY I
A B () O () (A
1 1 798163-11110 BRACKET ASSY, AXLE 1 1
2 1 26013-100252 BOLT W/WASHER M10X25 14 14
3 1  194301-11340 SHIM T=0.2 4 4
4 1 194301-11350  SHIM T=0.5 )
5 1 198162-11510  PIN,CENTER 11
6 1 194215-11540 BUSH 11
7 1 198435-16230 GREASE FITTING 1 1
8 1  26013-080202 BOLT W/WASHER M8X20 4 4

LABEL MODEL
(NOT SOLD PARTS)

Remarks

(1) SERECT PARTS N:Old *55 New, Q:0ld £ New, R:Old *S5 New, S:0ld 35, New, W:Add, Z:Discontinued, F:Set Change, K:Q'ty Change
(C)Copy Rights YANMAR CO.,LTD and YANMAR AGRICULTURAL EQUIPMENT CO.,LTD.




NPC-3970 NPc-3970  22. TIE ROD

H (A)=KE-140 (D)=
Fig.22. TIE ROD (KE-140 o
(€)= (F=

REF. LEV. PARTS NO. DESCRIPTION QTY I

wW B © O E ¢

198421-12310 ROD COMP.,TIE
194215-12341  NUT
194300-13340 COVER,DUST

22417-250250 COTTER PIN 2.5X25
24761-060000 NIPPLE MT6X1, GREASE
194215-12341  NUT

194300-13340 COVER,DUST
22417-250250 COTTER PIN 2.5X25
24761-060000  NIPPLE MT6X1, GREASE

© o ~NoOUA|wN R
NN NN N R
PR PR(RPRRPR|(R PR
PR PR(RPRRPR|(R PR

w

O i

N:Old *55 New, Q:0ld £ New, R:Old *S5 New, S:0ld 35, New, W:Add, Z:Discontinued, F:Set Change, K:Q'ty Change
(C)Copy Rights YANMAR CO.,LTD and YANMAR AGRICULTURAL EQUIPMENT CO.,LTD.



NPC-3970 NPC-3970  23. DRIVE PINION

H (A)=KE-140 (D)=
Fig.23. DRIVE PINION (KE-140 o
(€)= (F=

REF. LEV. PARTS NO. DESCRIPTION QTY I

wW B © O E ¢

1 1 198165-13101  PINION, DRIVE KIT 1 1
2 1 198421-13120 GEAR 25T,FRONT 1 1
3 1 194447-13860 BALL BEARING 1 1
4 1 22242-000200 CIRCLIP 20 1 1
5 1 24101-062024 BALL BEARING 1 1
6 1 198421-13221 GEAR,DIFF.SIDE 2 2
7 1 1A7050-13230 GEAR,DIFF PINION 2 2
8 1 198421-13240  SHAFT,DIFF.PINION 1 1
9 1 24101-060054 BALL BEARING 6005 1 1
10 1 24101-060074 BALL BEARING 1 1

N:Old *55 New, Q:0ld £ New, R:Old *S5 New, S:0ld 35, New, W:Add, Z:Discontinued, F:Set Change, K:Q'ty Change
(C)Copy Rights YANMAR CO.,LTD and YANMAR AGRICULTURAL EQUIPMENT CO.,LTD.



NPC-3970 NPC-3970 24. PROPELLER SHAFT
Fig.24. PROPELLER SHAFT (BKE-180 o

(€)= (F);
REF. LEV. PARTS NO. DESCRIPTION QTY I
A B () O () (A

198162-13350  SHAFT COMP,PROPELLER
22242-000260 CIRCLIP 26
22351-035025  SPRING PIN 3.5X25

22351-060025  SPRING PIN 6X25
198421-14610 COVER,SHAFT
198421-14620 BOOT,RUBBER

198421-14630 COLLAR,RUBBER BOOT
23000-048000 CLAMP 48
23000-070000 CLAMP 70

© o ~NoOUA|wN R
PR PR(RPRRPR|(R PR
NN R(NERERNNDN R
NN R(NERERNNDN R

N:Old *55 New, Q:0ld £ New, R:Old *S5 New, S:0ld 35, New, W:Add, Z:Discontinued, F:Set Change, K:Q'ty Change
(C)Copy Rights YANMAR CO.,LTD and YANMAR AGRICULTURAL EQUIPMENT CO.,LTD.



NPC-3970 NPc-3970  25. FRONT AXLE CASE

Fig.25. FRONT AXLE CASE (KE-140 o-
(€)= (F=
REF. LEV. PARTS NO. DESCRIPTION QTY I

wW B © O E ¢

1 1 198421-13510 SHAFT L,FRONT 1ST 1 1
2 1 198421-13520 SHAFT R,FRONT 1ST 1 1
3 1 198421-13530 GEAR,FRNT.1/2 SHAFT 2 2
4 1 24101-063044 BALL BEARING 2 2
5 1 194200-11570 BUSH 2 2
6 1 194447-13490 CAP W/DIPSTICK 1 1
7 1 198425-13610 CASE L,FRONT AXLE 1 1
8 1 198425-13620 CASE R,FRONT AXLE 1 1
9 1 198421-13630 COVER,FRNT.AXLE CASE 1 1
10 1 198421-13650 WASHER 25X34X1.2 1 1
11 1 1C6900-23120 BOLT M14X10,DRAIN 1 1
12 1 1C6900-23150 WASHER 1 1
13 1 22252-000520 CIRCLIP 52 1 1
14 1 22351-060020 SPRING PIN 6X20 2 2
15 1 24311-000180 O-RING 1A P-18.0 1 1
16 1 24321-000500 O-RING 1A G-50.0 2 2
17 1 24321-001150 O-RING 1A G-115.0 1 1
18 1 24421-173007 SEAL TC17 30 07, OIL 1 1
19 1 26013-100302 BOLT M10X 30 6 6
20 1 26016-080302 BOLT M 8X 30 6 6

194855-24020

N:Old *55 New, Q:0ld £ New, R:Old *S5 New, S:0ld 35, New, W:Add, Z:Discontinued, F:Set Change, K:Q'ty Change
(C)Copy Rights YANMAR CO.,LTD and YANMAR AGRICULTURAL EQUIPMENT CO.,LTD.



NPC-3970 NPC-3970 26. FRONT GEAR CASE
Fig.26. FRONT GEAR CASE (KE-140 o-
(€)= (F=
REF. LEV. PARTS NO. DESCRIPTION QTY I
A B () O () (A

1 1 198421-13710 CASE,FRONT GEAR 2 2
2 1 198421-13730 BOXL,FRONT GEAR 1 1
3 1 198421-13740 BOX R,FRONT GEAR 1 1
4 1 198421-13750 SHIM 1.0,SUPPORT 2 2
5 1 198421-13760 SUPPORT L,KING PIN 1 1
6 1 194516-13770 SLEEVE SI455016 2 2
7 1 198421-13770 SUPPORT R,KING PIN 1 1
8 1 194516-13780 SEAL TC6Y 506812.5 2 2
9 1 198165-13830 BUSH 25X1.5 2 2
10 1 1C6900-23120 BOLT M14X10,DRAIN 2 2
11 1 1C6900-23150 WASHER 2 2
12 1 1E6190-54080 SLEEVE SI25X30X13 2 2
13 1 22252-000470  CIRCLIP 47(H) 2 2
14 1 22351-080020 SPRING PIN 8X20 4 4
15 1 24104-062044 BALL BEARING 2 2
16 1 24421-304708  SEAL TC30 47 08, OIL 2 2
17 1 26013-100302 BOLT M10X 30 10 10
18 1 26013-100302 BOLT M10X 30 8 8

N:Old *55 New, Q:0ld £ New, R:Old *S5 New, S:0ld 35, New, W:Add, Z:Discontinued, F:Set Change, K:Q'ty Change
(C)Copy Rights YANMAR CO.,LTD and YANMAR AGRICULTURAL EQUIPMENT CO.,LTD.



NPC-3970 NPC-3970  27. FRONT SHAFT(2

H (A)=KE-140 (D)=
Fig.27. FRONT SHAFT(2 (KE-140 o
(€)= (F=

REF. LEV. PARTS NO. DESCRIPTION QTY I

wW B © O E ¢

198421-13530 GEAR,FRNT.1/2 SHAFT
198421-13810  SHAFT,FRONT 2ND
198421-13820  PINION,FRONT FINAL

198421-13830 COLLAR
194670-25370  BALL BEARING
24104-063034  BALL BEARING

o uh|w N R
e
NRNRNN NN
NRNRNN NN

N:Old *55 New, Q:0ld £ New, R:Old *S5 New, S:0ld 35, New, W:Add, Z:Discontinued, F:Set Change, K:Q'ty Change
(C)Copy Rights YANMAR CO.,LTD and YANMAR AGRICULTURAL EQUIPMENT CO.,LTD.



NPC-3970 NPC-3970 28. INPUT SHAFT

H (A)=KE-140 (D)=
Fig.28. INPUT SHAFT (KE-140 o
(€)= (F=

REF. LEV. PARTS NO. DESCRIPTION QTY I

© © B €6

198421-13910  SHAFT,FRONT INPUT
198421-13920 GEAR 15T,FRONT
22242-000200 CIRCLIP 20

24101-060034  BALL BEARING
24101-062024  BALL BEARING

g Alw N
Ll
I~
P RFP PP
=
-
R N ]
N

N:Old *55 New, Q:0ld £ New, R:Old *S5 New, S:0ld 35, New, W:Add, Z:Discontinued, F:Set Change, K:Q'ty Change
(C)Copy Rights YANMAR CO.,LTD and YANMAR AGRICULTURAL EQUIPMENT CO.,LTD.



NPC-3970 NPC-3970 29. FRONT SPINDLE

. A)=KE-140 D)=
Fig.29. FRONT SPINDLE (e 1o o
(©)= (F)=
REF. LEV. PARTSNO. DESCRIPTION QTY I
A (B () O (B ¢
1 1 194314-11880 SLEEVE 40X45X18 2 2
2 1 194314-12720 SEAL TC6Y 45 62 14 2 2
3 1 198421-14110 SPINDLE,FRONT 2 2
4 1 198421-14120 GEAR,FRONT FINAL 2 2
5 1 198421-14130 CASE,FRONT BEARING 2 2
6 1 198421-14140 PACKING,BEARING CASE 2 2
| 6-1 1 198421-14141 PACKING,BEARING CASE 2 2 N
(A=FXXXXX) (B=F110495)
| 6-2 1 198421-14142 PACKING,BEARING CASE 2 2 S
(A=SEE NOTE) (B=SEE NOTE)
7 1 194151-36670 PLUG PT02 2 2
8 1 22217-140000 SPRING WASHER 14 8 8
9 1 22242-000350 CIRCLIP 35 2 2
10 1 22252-000620 CIRCLIP 62(H) 2 2
11 1 24101-060074 BALL BEARING 2 2
12 1 24101-060084 BALL BEARING 2 2
13 1 26016-080252 BOLT M 8X 25 16 16
14 1 26156-140252 BOLT M14X 25 PLATED 8 8
13
Remarks
(1)MATERIAL = REF.NO.6-1 AF5400
REF.NO.6-2 SF-7500 N:Old *55 New, Q:0ld £ New, R:Old *S5 New, S:0ld 35, New, W:Add, Z:Discontinued, F:Set Change, K:Q'ty Change

(C)Copy Rights YANMAR CO.,LTD and YANMAR AGRICULTURAL EQUIPMENT CO.,LTD.



NPC-3970 NPc-3970  30. FRONT WHEEL TIRE

. A)=KE-140 D)=
Fig.30. FRONT WHEEL TIRE (KE-140 o
(€)= (F=
REF. LEV. PARTS NO. DESCRIPTION QTY I
A B () O () (A
1 1 798425-14700  TIRE,FRONT L.H. KIT 1
|11 1 1A6750-14700 TIRE,FRONT L.H. KIT 1 N
(A=FXXXXX)
2 2 198425-14750 WHEEL DC3.00DX10 1
|21 2 1A6750-14720 WHEEL 3.00D*10 1 N
(A=FXXXXX)
3 2 194306-14810  TIRE 450-10 1
4 2 194306-14820 TUBE 1
5 2 194190-34730 HOUSING,CORE 1
6 1 798425-14830 FRONT TIRE R.H. KIT 1
I 61 1 1A6750-14800 TIRE KIT, F.WHEEL R 1 N
(A=FXXXXX)
7 2 198425-14750 WHEEL DC3.00DX10 1
71 2 1A6750-14720 WHEEL 3.00D*10 1 N
(A=FXXXXX)
8 2 194306-14810  TIRE 450-10 1
9 2 194306-14820 TUBE 1
10 2 194190-34730 HOUSING,CORE 1
11 1 798435-12800  TIRE,FRONT L.H. KIT 1
12 2 194216-12830 TIRE 1
13 2 194216-12840 TUBE 1
14 2 194190-34730 HOUSING,CORE 1
15 2 198435-14700 WHEEL DC4JA 12W 1
16 1 798435-12900 FRONT TIRE R.H. KIT 1
17 2 194216-12830 TIRE 1
18 2 194216-12840 TUBE 1
19 2 194190-34730 HOUSING,CORE 1
20 2 198435-14700 WHEEL DC4JA 12W 1

N:Old *55 New, Q:0ld £ New, R:Old *S5 New, S:0ld 35, New, W:Add, Z:Discontinued, F:Set Change, K:Q'ty Change
(C)Copy Rights YANMAR CO.,LTD and YANMAR AGRICULTURAL EQUIPMENT CO.,LTD.



NPC-3970 NPc-3970  31. STEERING GEAR

H (A)=KE-140 (D)=
Fig.31. STEERING GEAR (KE-140 o
(€)= (F=

REF. LEV. PARTS NO. DESCRIPTION QTY I

wW B © O E ¢

w
-

198163-15850 BUSHING 25*25

w
N

22273-000190  CIRCLIP E19
198435-16230 GREASE FITTING
26016-100252 BOLT M10X 25

w W
)

w
(&)

26356-120002  U-NUT M12
198162-15610 WASHER,STEERING
198163-15800  WHEEL, STIRRING CMP

w
o]

1 1 1C6140-14050 SPACER 25.2X34X2 2 2
2 1 198421-15101 STEERING ASSY 1 1
3 2 198421-15110 BOX,GEAR 1 1
4 2 198421-15120 NUT COMP.,BALL 1 1
5 2 194262-15220  SEAL TV 223508, OIL 1 1
6 2 198421-15140 COLUMN COMPL. 1 1
7 2 194262-15150 COVER ASSY, SIDE 1 1
8 2 198421-15150 BUSH,COLUMN 1 1
9 2 194262-15160 PACKING 1 1
11 2 194262-15170 PLUG PT1/8 1 1
12 2 194440-15230 LOCK NUT 1 1
13 2 194440-15340 PLUG, BREATHER 11
14 2 19426215410 SHAFT, SECTOR 1 1
15 2 194262-15420  SHIM (A) (T=1.525) 1 1
16 2 194262-15430  SHIM (B) (T=1.555) 1 1
17 2 194262-15440 SHIM (C) (T=1.585) 1 1
18 2 194262-15450  SHIM (D) (T=1.615) 1 1
19 2 194262-15460  SHIM (E) (T=1.645) 1 1
20 2 19426215470 SCREW, ADJUSTING 1 1
21 2 22217-160000 SPRING WASHER 16 1 1
22 2 26013-080202 BOLT W/WASHER M8X20 3 3
23 2 26717-080002 NUT 8 1 1
24 2 26737-160002 NUT M16 1 1
25 1  198162-15510 U-NUT 12 1 1
26 1 198162-15520 ARM, PITMAN 1 1
27 1  194080-15550 WASHER 12 1 1
28 1 1W4473-20030 CAP 1 1
29 1 198163-15740 ARM, PITMAN C CMP 1 1
30 2 198435-15750 ARM, PITMAN B 1 1

2 2 2

1 1 1

1 1 1

1 4 4

1 1 1

1 2 2

1 1 1

w
J

N:Old *55 New, Q:0ld £ New, R:Old *S5 New, S:0ld 35, New, W:Add, Z:Discontinued, F:Set Change, K:Q'ty Change
(C)Copy Rights YANMAR CO.,LTD and YANMAR AGRICULTURAL EQUIPMENT CO.,LTD.



NPC-3970 NPC-3970  32. DRAG ROD

H (A)=KE-140 (D)=
Fig.32. DRAG ROD (KE-140 o
(€)= (F=

REF. LEV. PARTS NO. DESCRIPTION QTY I

wW B © O E ¢

1 1 198425-16150 ROD B COMP.,.DRAG 1 1

2 2 194215-12341  NUT 1 1

3 2 194300-13340 COVER,DUST 11

4 2 22417-250250 COTTER PIN 2.5X25 1 1

1'1 1'3 5 2 24761-060000 NIPPLE MT6X1, GREASE 1 1

6 2 194215-12340  NUT M10 11

7 2 194300-13340 COVER,DUST 1 1

8 2 22417-250250 COTTER PIN 2.5X25 1 1

12 ® 9 2 24761-060000 NIPPLE MT6X1, GREASE 11
10 1 198435-16200 ROD, DRAG 1 1

@ -26 11 2 194215-12341  NUT 1 1

12 2 194300-13340 COVER,DUST 11

14 13 2 22417-250250 COTTER PIN 2.5X25 1 1
14 2 24761-060000 NIPPLE MT6X1, GREASE 1 1

15 2 194215-12340  NUT M10 11

16 2 194300-13340 COVER,DUST 1 1

10 17 2 198435-16230 GREASE FITTING 1 1
18 2 22417-250250 COTTER PIN 2.5X25 11

N:Old *55 New, Q:0ld £ New, R:Old *S5 New, S:0ld 35, New, W:Add, Z:Discontinued, F:Set Change, K:Q'ty Change
(C)Copy Rights YANMAR CO.,LTD and YANMAR AGRICULTURAL EQUIPMENT CO.,LTD.



NPC-3970 NPc-3970  33. CLUTCH HOUSING

H (A)=KE-140 (D)=
Fig.33. CLUTCH HOUSING (KE-140 o
(€)= (F=

REF. LEV. PARTS NO. DESCRIPTION QTY I

wW B © O E ¢

194310-25100  JOINT
22252-000170  CIRCLIP 17

1 1 194201-11230 CAP 11X21 4 4
2 1 198163-21200 HOUSING ASSY, CLUTCH 1 1
3 2 24550-020200  BUSH 20X20,DRY 2 2
4 2  24761-040000 NIPPLE B,GREASE 1 1
5 1 194300-21460 CAP 1 1
6 1 194151-36670 PLUG PT02 1 1
7 1 22217-100000 SPRING WASHER 10 2 2
8 1 22351-080020 SPRING PIN 8X20 2 2
9 1 24761-040000 NIPPLE B,GREASE 1 1
10 1 26013-080122 BOLT M 8X 12 2 2
11 1 26013-080162 BOLT W/WASHER M8X16 5 5
12 1 26013-080252 BOLT M 8X 25 4 4
13 1 26116-100352 BOLT 10X35 1 1
14 1 26716-080002 NUT M8 4 4
15 1 26716-100002 NUT 10 1 1
16 1 26716-100002 NUT 10 2 2
17 1 198165-21450 DISC, CLUTCH 1 1
18 1 194215-21701 PRESSURE PLATE 1 1
19 1 22351-080016  SPRING PIN 8X16 3 3
20 1 26013-080162 BOLT W/WASHER M8X16 6 6
21 1 198421-22110  SHAFT,MAIN DRIVE 1 1
22 1 194215-22210 BUSH 20.4X25X20 2 2
23 1 194215-22220 FELT 2 2
194855-24020 24 1 194215-22230 SLEEVE, BEARING 1 1
25 1 194300-22240 BEARING, RELEASE 1 1
1 1 1

1 1 1

N:Old *55 New, Q:0ld £ New, R:Old *S5 New, S:0ld 35, New, W:Add, Z:Discontinued, F:Set Change, K:Q'ty Change
(C)Copy Rights YANMAR CO.,LTD and YANMAR AGRICULTURAL EQUIPMENT CO.,LTD.



NPC-3970 NPC-3970 34. CLUTCH PEDAL

. A)=KE-140 D)=

Fig.34. CLUTCH PEDAL (KE-140 o

(€)= (F=

REF. LEV. PARTS NO. DESCRIPTION QTY I
A B () O () (A

1 1 1C6560-13470 COLLAR 17X26X9 1 1
2 1 198421-22151  SHAFT,RELEASE 11
3 1 194300-22160 YOKE, SHIFT 1 1
4 1 194215-22190 LEVER 11
5 1 194300-22910 SPRING 11
6 1 22217-060000 SPRING WASHER 6 2 2
7 1 22351-035040 SPRING PIN 3.5X40 1 1
8 1 22351-060040  SPRING PIN 6X40 11
9 1 26716-060002 NUT 6 2 2
10 1 194740-00322 TURNBUCKLE 1 1
11 1 194990-20170 NUT W/WASHER 8 1 1
12 1 198162-22410 PEDAL COMPL.,CLUTCH 11
13 1 198421-22440 LEVER,CLUTCH LOCK 1 1
14 1 198425-22450 ROD L COMP.,CLUTCH 1 1
15 1 198425-22480 ROD R COMP.,CLUTCH 1 1
16 1 198133-22510  RIVET,PEDAL HEAD 11
17 1 198133-22530 WASHER,RIVET 11
18 1 198071-37510 COVER,PEDAL HEAD 11
19 1 198421-37511  SPRING,RETURN 11
20 1 22137-080000 WASHER 8, POLISHED )
21 1 22417-200200 COTTER PIN 2.0X20 2 2
22 1 22487-080160 PIN 8X 16 2 2
23 1  24761-040000 NIPPLE B,GREASE 1 1
24 1 26716-080002 NUT M8 11

N:Old *55 New, Q:0ld £ New, R:Old *S5 New, S:0ld 35, New, W:Add, Z:Discontinued, F:Set Change, K:Q'ty Change
(C)Copy Rights YANMAR CO.,LTD and YANMAR AGRICULTURAL EQUIPMENT CO.,LTD.



NPC-3970 NPC-3970  35. TRANSMISSION CASE

Fig.35. TRANSMISSION CASE (KE-140 o-
(€)= (F=
REF. LEV. PARTS NO. DESCRIPTION QTY I

wW B © O E &

1 1 194201-11230 CAP 11X21 6 6
3 1 198425-24110 MISSION CASE 1 1
4 1 198163-24140 COVER M,TRANSM.CS.RR 1 1
5 1 198435-24280 OIL CAP 33 1 1
6 1 198165-24660 PLATE 1 1
7 1 194850-26850 COVER ASSY, SHAFT 1 1
8 2 194850-26870  SPRING, SHIFT COVER 2 2
9 1 194250-32530 PIN, COVER HOOK 2 2
10 1 194312-46750 PLUG PF3/8 1 1
11 1 194555-77910 GASKET 1 1
12 1 22217-080000 SPRING WASHER 8 2 2
13 1 22312-080160 PARALLEL PIN 8X 16 2 2
14 1 22312-080630 PIN 8X63 2 2
15 1 23491-140002 PLUG 14 1 1
16 1 24311-000160 O-RING 1A P-16.0 1 1
17 1 24351-020300 O-RING 1A 2030 1 1
18 1 24421-284008  SEAL TC28 40 08, OIL 1 1
19 1 26013-080702 BOLT M 8X 70 9 9
20 1 26016-080202 BOLT M 8X 20 2 2
21 1 26016-080252 BOLT M 8X 25 7 7
22 1 26106-080702 BOLT M 8X 70 PLATED 3 3
23 1 26226-080252 STUD M 8X 25 PLATED 1 1
24 1 26226-080652 STUD M 8X 65 PLATED 2 2
25 1 26226-100252 STUD M10X 25 PLATED 1 1
26 1 26716-080002 NUT M8 2 2
27 1 198435-24290 GAUGE,OIL LEVEL 1 1
28 1 198163-24320 PLATE 1 1
I 281 1 198163-24321 PLATE 1 1 R
(A=F110269) (B=F110286)
29 1 198165-24330 SEAL TC254208,0IL 1 1
30 1 198164-24510 PACKING,TRANSM.CASE 1 1
31 1 22252-000420 CIRCLIP 42 1 1
32 1 24311-000180 O-RING 1A P-18.0 1 1
33 1 24421-173508 SEAL TC17 3508, OIL 1 1
34 1 198421-24910 STRAINER,OIL 1 1
35 1 194215-24970 COVER, STRAINER 1 1
36 1 24341-000500 O-RING 1A S-50.0 1 1
37 1 26013-080202 BOLT W/WASHER M8X20 2 2

N:Old *55 New, Q:0ld £ New, R:Old *S5 New, S:0ld 35, New, W:Add, Z:Discontinued, F:Set Change, K:Q'ty Change
(C)Copy Rights YANMAR CO.,LTD and YANMAR AGRICULTURAL EQUIPMENT CO.,LTD.



NPC-3970 NPC-3970  36. INPUT SHAFT

H (A)=KE-140 (D)=
Fig.36. INPUT SHAFT (KE-140 o
(€)= (F=

REF. LEV. PARTS NO. DESCRIPTION QTY I

wW B © O E ¢

194305-24310  COLLAR 20X25X2
198435-25110  INPUT SHAFT
198425-25120 GEAR 18,MAIN DRIVE

198435-25130 COLLAR 20.8X25.4X19
198163-25280 COLLAR
194855-25290  SLEEVE SI 202513

194859-34150 RING 20
24101-062044  BALL BEARING #6204
24104-060044  BALL BEARING

© o ~NoOUA|wN R
PR PR(RPRRPR|(R PR
PR NRPRRPRR|RRPR
PR NRPRRPRR|RRPR

N:Old *55 New, Q:0ld £ New, R:Old *S5 New, S:0ld 35, New, W:Add, Z:Discontinued, F:Set Change, K:Q'ty Change
(C)Copy Rights YANMAR CO.,LTD and YANMAR AGRICULTURAL EQUIPMENT CO.,LTD.



NPC-3970 NPC-3970  37. MAIN SHAFT

. A)=KE-140 D)=
Fig.37. MAIN SHAFT (KE-140 o
(€)= (F=
REF. LEV. PARTS NO. DESCRIPTION QTY I
A B () O () (A
1 1  194306-13140 CIRCLIP 24-S 1 1
2 1 1E4070-14040 LINER 17.1X25X1 11
3 1 194305-25160 BALL BEARING 2 2
4 1 198435-25210  SHAFT, MAIN 11
5 1 198435-25220 GEAR 25-19-16,MAIN 11
6 1 198421-25231  GEAR 49,MAIN 11
7 1 198435-25240 GEAR 31,MAIN 1 1
8 1 198421-25250 GEAR 16,MAIN 11
9 1 198435-25280  SPACER 30X20.2 11
10 1 198435-25310 SPACER 30X7.95 1 1
11 1 194856-25330 WASHER 22X32X2.5 1 1
12 1 194856-25340 NEEDLE BEARING 11
13 1 24101-062034 BALL BEARING 1 1

N:Old *55 New, Q:0ld £ New, R:Old *S5 New, S:0ld 35, New, W:Add, Z:Discontinued, F:Set Change, K:Q'ty Change
(C)Copy Rights YANMAR CO.,LTD and YANMAR AGRICULTURAL EQUIPMENT CO.,LTD.



NPC-3970 NPc-3970 38. COUNTER SHAFT

26116-080202 BOLT M 8X 20 PLATED

. A)=KE-140 D)=

Fig.38. COUNTER SHAFT (KE-140 o

(€)= (F=

REF. LEV. PARTS NO. DESCRIPTION QTY I
A B () O () (A

1 1  194306-13140 CIRCLIP 24-S 1 1
2 1 194856-25330 WASHER 22X32X2.5 11
3 1 198435-25720 GEAR 26,COUNTER 1 1
4 1 198435-25730 COLLAR,COUNTR.SPLINE 11
5 1 198435-25741 GEAR 34,COUNTER 11
6 1 198163-25750 GEAR,COUNTER 11
7 1 198435-25790 GEAR 24,SLIDE 1 1
8 1 198421-25800 WASHER 35X47X2.5,THR 11
9 1 198435-25801 GEAR 38-56,SLIDE 11
10 1 198421-25810 COLLAR 25X36X4.5 1 1
11 1 198435-25810 BEARING HOLDER 2 2
12 1 198421-25820  COLLAR 32X41.5X1 11
13 1 22551-050180 KEY 5X18 1 1
14 1 24101-060044 BALL BEARING #6004 1 1
15 1 24101-060064 BALL BEARING 11
16 1 24101-063054 BEARING #6305 11
17 1 24161-222610 NEEDLE BEARING 11
1 4 4
1 11

198435-25770  GEAR 17,COUNTER

N:Old *55 New, Q:0ld £ New, R:Old *S5 New, S:0ld 35, New, W:Add, Z:Discontinued, F:Set Change, K:Q'ty Change
(C)Copy Rights YANMAR CO.,LTD and YANMAR AGRICULTURAL EQUIPMENT CO.,LTD.



NPC-3970 NPc-3970  39. P.T.O DRIVE SHAFT

H (A)=KE-140 (D)=
Fig.39. P.T.O DRIVE SHAFT (KE-140 o
(€)= (F=

REF. LEV. PARTS NO. DESCRIPTION QTY I

wW B © O E ¢

1 1 194310-25100 JOINT 1 1
2 1 194515-25180 BALL BEARING 1 1
3 1 198435-26100 COLLAR,PTO DRV.SHAFT 1 1
4 1 198435-26110 SHAFT,P.T.O.DRIVE 1 1
5 1 198435-26120 GEAR 27,P.T.O.SLIDE 1 1
6 1 198163-26130 GEAR,PTO 1 1
7 1 198435-26180 GEAR 30,P.T.O.DRIVE 1 1
8 1 198435-26192 COLLAR, SPLINE 1 1
9 1 198165-26270 BEARING TMB302 1 1
10 1 194191-28540 WASHER 25X38X 2.5 1 1
11 1 22252-000170 CIRCLIP 17 1 1
12 1 22551-070300 KEY 7X30 1 1
13 1 24101-060044 BALL BEARING #6004 1 1
14 1 24101-062044 BALL BEARING #6204 1 1
15 1 24161-252910 NEEDLE BEARING 2 2
16 1 194306-13140  CIRCLIP 24-S 1 1
17 1 194855-24150 WASHER 36X45.5X1.2 1 1
18 1 194850-25760 BALL BEARING 1 1
19 1 198435-26320 GEAR 23,P.T.O. 1 1
20 1 198421-26371  SHAFT,UFO P.T.O. 1 1
21 1 198421-26380 COLLAR 25.4X31.8X35 1 1
22 1 1E6190-54160 WASHER 17.2X30X1.5 1 1
23 1 24101-060054 BALL BEARING 6005 1 1

N:Old *55 New, Q:0ld £ New, R:Old *S5 New, S:0ld 35, New, W:Add, Z:Discontinued, F:Set Change, K:Q'ty Change
(C)Copy Rights YANMAR CO.,LTD and YANMAR AGRICULTURAL EQUIPMENT CO.,LTD.



NPC-3970 NPC-3970 40. MAIN CHANGE

H (A)=KE-140 (D)=
Fig.40. MAIN CHANGE (KE-140 o
(€)= (F=

REF. LEV. PARTS NO. DESCRIPTION QTY I

wW B © O E ¢

1 1 194990-22050 NUT W/WASHER 8 1 1
2 1 198421-27110 SPRING 38.4 1 1
3 1 198163-27200 LEVER KIT,MAIN RANGE 1 1
5 2 24550-018100 BUSH 18X10 2 2
6 1 198421-27240 KNOB,MAIN CHG.LEVER 1 1
7 1 198165-27350 LEVER TUBE 1 1
8 1 198163-27510 BRACKET, LEVER 1 1
9 1 198163-27520 SHAFT FORK,M.CHANGE 1 1
10 1 198421-27521 ARM, SHIFT 1 1
11 1 198163-27530 LEVER A,MAIN CHANGE 1 1
I 11-1 1 198163-27531 LEVER A,MAIN CHANGE 1 1 N
(A=FXXXXX) (B=FXXXXX)
12 1 198163-27540 COLLAR 1 1
13 1 198435-27551 FORK, SHIFT 1 1
14 1 198163-27560 SPRING 1 1
15 1 198163-27571 LEVER,MN CHANGE INNR 1 1
| 15-1 1 198163-27572 LEVER, M.RANGE INNER 1 1 N
(A=F110170) (B=F110222)
16 1 198163-27630 LEVER,MAIN CHANGE 1 1
17 1 194197-27681 PLATE, KEEP 1 1
18 1 198163-27910 PIN 1 1
19 1 198327-47930 PLATE, LINK 1 1
20 1 22137-180000 WASHER 18 1 1
21 1 22157-080000 WASHER 8 2 2
22 1 22272-000150 CIRCLIP E-15 1 1
23 1 22351-035025 SPRING PIN 3.5X25 2 2
24 1 22351-060020 SPRING PIN 6X20 1 1
25 1 22351-060025 SPRING PIN 6X25 2 2
26 1 22360-100000 SNAP PIN 10 2 2
27 1 24190-100001 BALL 5/16, STEEL 1 1
28 1 24311-000125 O-RING 1A P-12.5 1 1
29 1 26013-080202 BOLT W/WASHER M8X20 1 1
30 1 26013-080252 BOLT M 8X 25 2 2
31 1 26018-080202 BOLT M 8X 20 2 2

N:Old *55 New, Q:0ld £ New, R:Old *S5 New, S:0ld 35, New, W:Add, Z:Discontinued, F:Set Change, K:Q'ty Change
(C)Copy Rights YANMAR CO.,LTD and YANMAR AGRICULTURAL EQUIPMENT CO.,LTD.



NPC-3970 NPc-3970  41. SUB CHANGE
. A)=KE-140 D)=
Fig.41. SUB CHANGE (KE-140 o
(€)= (F=
REF. LEV. PARTS NO. DESCRIPTION QTY
A B () O () (A
1 1 194990-22140 NUT W/WASHER 8 1 1
2 1 1A1040-26320 CIRCLIP 30-H 11
3 1 198421-27110  SPRING 38.4 2 2
4 1  198163-27120 SHAFT H,FORK 11
5 1 198163-27130  SHAFT L,FORK 11
6 1 198435-27142 FORK, SHIFT 11
7 1 198435-27151 FORK, SHIFT L 1 1
8 1 198421-27160 ARM,MAIN CHANGE 11
9 1 198421-27170  CASE,MAIN CHANGE 11
10 1 198421-27180 BOOT,RUBBER 1 1
11 1 198421-27190  SPINDLE 8X16 1 1
12 1 198421-27200  BUSH 17X19X15 11
13 1 198425-27213  CASE,FORK SHAFT 1 1
14 1 198421-27220 PACKING,FORK SHFT.CS 1 1
| 141 1 198421-27221  PACKING, SHAFT CASE 1 1
(A=FXXXXX) (B=FXXXXX)
15 1 198425-27230 COLLAR,FORK SHAFT CS 11
16 1 198421-27240 KNOB,MAIN CHG.LEVER 1 1
17 1 19843527260 LEVER,SUB-CHG.LOWER 11
18 1 198163-27270 LEVER,SUB-CHANGE 11
19 1 198425-27290 O RING 35 11
20 1 198165-27360 LEVER TUBE 1 1
21 1 1E6140-56230 BALL, SHIFTER 1 1
22 1 22217-100000 SPRING WASHER 10 11
23 1 22287-080000 LOCKING WASHER 1 1
24 1 22351-050020 SPRING PIN 5X20 1 1
| 241 1 22351-050020 SPRING PIN 5X20 2 2
(A=F110170) (B=F110222)
25 1 22351-050025 SPRING PIN 5X25 )
| 251 1 22351-050025 SPRING PIN 5X25 1 1
(A=F110170) (B=F110222)
26 1 22351-060040  SPRING PIN 6X40 11
27 1 24190-100001  BALL 5/16, STEEL 2 2
28 1 26013-080552 BOLT M 8X 55 1 1
29 1 26016-080252 BOLT M 8X 25 )
30 1 26016-080252 BOLT M 8X 25 3 3
31 1 26016-080402 BOLT M 8X 40 1 1
32 1 26018-080202 BOLT M 8X 20 2 2
33 1 26018-080452 BOLT 8X 45 11
34 1 26116-080304 BOLT M8 X 30 PLATED 1 1
35 1 26116-100122 BOLT M10X 12 PLATED 1 1
36 1  26716-080002 NUT M8 1 1
37 1 26016-080552 BOLT M8X55 )
| 371 1 26013-080502 BOLT M 8X 50 )
(A=F110066) (B=F110041)
| 38 1  26013-080202 BOLT W/WASHER M8X20 11
(A=F110066) (B=F110041)
| 39 1 198163-36510 SUPPORT ASSY, HOLDER 11

(A=F110066)

(B=F110041)

N:Old *55 New, Q:0ld £ New, R:Old *S5 New, S:0ld 35, New, W:Add, Z:Discontinued, F:Set Change, K:Q'ty Change
(C)Copy Rights YANMAR CO.,LTD and YANMAR AGRICULTURAL EQUIPMENT CO.,LTD.



NPC-3970 NPC-3970 42. P.T.O CHANGE

H (A)=KE-140 (D)=
Fig.42. P.T.O CHANGE (KE-140 o
(€)= (F=

REF. LEV. PARTS NO. DESCRIPTION QTY I

wW B © O E ¢

1 1 194990-22050 NUT W/WASHER 8 1 1
2 1 198421-27110 SPRING 38.4 1 1
3 1 198165-27350 LEVER TUBE 1 1
4 1 198163-27540 COLLAR 1 1
5 1 198163-27560 SPRING 1 1
6 1 194197-27681 PLATE, KEEP 1 1
7 1 198435-27700 COLLAR,PTO FK.SHAFT 1 1
8 1 198435-27721 FORK, SHIFT 1 1
9 1 198435-27731 ARM, P.T.O. SHIFT 1 1
10 1 198435-27740 ARM,P.T.O. 1 1
11 1 198435-27760 LINK,P.T.O.SHIFT 1 1
12 1 198163-27790 LEVER,P.T.0.LOWER 1 1
13 1 194420-27810 KNOB 1 1
14 1 198163-27810 SHAFT,PTO FORK 1 1
15 1 198163-27840 LEVER,P.T.O.INNER 1 1
16 1 198163-27910 PIN 1 1
17 1 22157-080000 WASHER 8 2 2
18 1 22272-000150 CIRCLIP E-15 1 1
19 1 22351-035025 SPRING PIN 3.5X25 1 1
20 1 22351-050020 SPRING PIN 5X20 1 1
21 1 22351-060025 SPRING PIN 6X25 1 1
22 1 22360-080000 SNAP PIN 8 3 3
| 22-1 1 22372-080000 SNAP PIN (JASO 8) 3 3 N
(A=F110517) (B=F110838)
23 1 24190-100001 BALL 5/16, STEEL 1 1
24 1 24311-000125 O-RING 1A P-12.5 1 1
25 1 24550-018100 BUSH 18X10 2 2
26 1 26018-080202 BOLT M 8X 20 2 2
27 1 198163-27770 LEVER,PTO UPPER 1 1
28 1 22137-180000 WASHER 18 1 1
| 29 1 198163-27870 KEY 1 1 '
(A=F110170) (B=F110222)

N:Old *55 New, Q:0ld £ New, R:Old *S5 New, S:0ld 35, New, W:Add, Z:Discontinued, F:Set Change, K:Q'ty Change
(C)Copy Rights YANMAR CO.,LTD and YANMAR AGRICULTURAL EQUIPMENT CO.,LTD.



NPC-3970 NPc-3970 43, RING GEAR & DIFFERENTIAL GEAR

Fig.43. RING GEAR & DIFFERENTIAL GEAR e 1o o
(©)= (F=
REF. LEV. PARTSNO. DESCRIPTION QTY I
A B © O (B ®B
1 1 198164-31340 GEAR ASSY,RING 1 1
2 1 1A6780-31500 CASE ASSY,DIFF 1 1
3 2 198421-31510 GEAR,DIFF.SIDE 1 1
4 2 1A6780-31520 GEAR, DIFF.SIDE(LOCK 1 1
5 2 198421-31530 CASE,DIFFERENTIAL 1 1
6 2 198421-31550 LINER,DIFF.SIDE GEAR 2 2
7 2 194300-31560 GEAR, DIFFERENTIAL 2 2
8 2 194300-31570 SHAFT, DIFFERENTIAL 1 1
9 2 194300-31620 WASHER, DIFFERENTIAL 2 2
10 2 22351-040040 SPRING PIN 4X40 1 1
11 1 24101-060064 BALL BEARING 1 1
12 1 24101-060074 BALL BEARING 1 1
13 1 26156-100162 BOLT M10X16 6 6
14 1 198165-32311 CARRIER,DIFFERENTIAL 1 1
15 1 198421-32320 SHIM 0.1,DIF.CARRIER 2 2
16 1 198421-32330 SHIM 0.3,DIF.CARRIER 1 1 1
17 1 198421-32340 SHIM 0.5,DIF.CARRIER 1 1
Remarks
(1) SELECT PARTS N:Old *55 New, Q:0ld £ New, R:Old *S5 New, S:0ld 35, New, W:Add, Z:Discontinued, F:Set Change, K:Q'ty Change
(C)Copy Rights YANMAR CO.,LTD and YANMAR AGRICULTURAL EQUIPMENT CO.,LTD.



NPC-3970 NPC-3970 44, REAR HOUSING
. A)=KE-140 D)=
Fig.44. REAR HOUSING (eKe1a0 o
(©)= (F)=
REF. LEV. PARTS NO. DESCRIPTION QTY
A B ) O (E) ¢
1 1 194447-13650 SEAL TC6Y445711.5 2 2
3 1 198165-32610 HOUSING L,REAR AXLE 1 1
4 1 198165-32620 HOUSING R,REAR AXLE 1 1
5 1 198421-32630 PACKING,HOUSING 1 1
6 1 198425-32640 COVER,REAR AXLE 2 2
7 1 198421-32660 STOPPER,STEEL PLATE 4 4
8 1 198290-32750 SEAL TC253506,0IL 2 2
9 1 198163-36550 HOLDER, CAM LEVER A 1 1
I 91 1  198163-36551 HOLDER, CAM LEVER A 1 1
(A=F110066) (B=F110041)
I 92 1 198163-36552 STAY 1 1
(A=F110170) (B=F110089)
10 1 198163-36590 PLATE, HOOK 1 1
{ | 101 1 198163-36610 PLATE, HOOK 1 1
18 (A=F110066) (B=F110041)
11 1 22312-080180 PARALLEL PIN 8X16 2 2
12 1 22312-080200 PARALLEL PIN 8X20 4 4
13 1 22312-080320 PARALLEL PIN 8X32 2 2
14 1 23491-140002 PLUG 14 2 2
15 1 24311-000160 O-RING 1A P-16.0 2 2
16 1 26013-080202 BOLT W/WASHER M8X20 4 4
17 1 26013-100402 BOLT M10X 40 6 6
194855-24020 | 17-1 1 26013-100402 BOLT M10X 40 5 5
(A=F110066) (B=F110041)
18 1 26013-100402 BOLT M10X 40 16 16
19 1 26013-100502 BOLT M10X 50 6 6
20 1 26013-100552 BOLT M10X 55 2 2
I 201 1 26013-100552 BOLT M10X 55 1 1
(A=F110170) (B=F110089)
21 1 26013-100652 BOLT 10X65 W/SP.WSHR 2 2
| 211 1 26013-100652 BOLT 10X65 W/SP.WSHR 1 1
(A=F110066) (B=F110041)
| 22 1 26013-100602 BOLT M10X 60 1 1
(22) (20-1) (A=F110066) (B=F110041)
| 221 1 26013-100602 BOLT M10X 60 2 2
194855-24020 y (A=F110170) (B=F110089)
I 23 1 26013-100702 BOLT 10X70 W/SP.WSHR 1 1
8 @ (A=F110066) (B=F110041)
| 231 1 26016-100702 BOLT M10X 70 11

(A=F110220)

(B=F110278)

194865-24020

N:Old *55 New, Q:0ld £ New, R:Old *S5 New, S:0ld 35, New, W:Add, Z:Discontinued, F:Set Change, K:Q'ty Change
(C)Copy Rights YANMAR CO.,LTD and YANMAR AGRICULTURAL EQUIPMENT CO.,LTD.



NPC-3970 NPC-3970  45. DIFFERENTIAL LOCK

Fig.45. DIFFERENTIAL LOCK (KE-140 o-
(€)= (F=
REF. LEV. PARTS NO. DESCRIPTION QTY I

wW B © O E ¢

1 1 198421-33110 SLIDER,DIFF.LOCK 1 1
2 1 198421-33120 FORK,DIFF.LOCK SHIFT 1 1
3 1 198162-33130 PEDAL, DIFF. LOCK 1 1
4 1 198162-33140 RUBBER 50,EDGE 1 1
I 41 1 1A6750-61830 RUBBER 1 1 N
(A=F110231) (B=F110297)
5 1 198421-33140 SPRING,DIFF.LOCK 1 1
6 1 198421-33150 PIPE,VINYL 1 1
7 1 198421-33170 SPACER 20X25X3.2 1 1
8 1 22351-050040 SPRING PIN 5X40 1 1
9 1 22351-080032  SPRING PIN 8X32 1 1
10 1 22351-080040 SPRING PIN 8X40 1 1
11 1 24311-000110 O-RING 1AP-11.0 1 1
12 1 24311-000160 O-RING 1A P-16.0 1 1

N:Old *55 New, Q:0ld £ New, R:Old *S5 New, S:0ld 35, New, W:Add, Z:Discontinued, F:Set Change, K:Q'ty Change
(C)Copy Rights YANMAR CO.,LTD and YANMAR AGRICULTURAL EQUIPMENT CO.,LTD.



NPC-3970 NPC-3970  46. FINAL PINION & FINAL GEAR

Fig.46. FINAL PINION & FINAL GEAR (KE-140 o-
(€)= (F=
REF. LEV. PARTS NO. DESCRIPTION QTY I
A B () O () (A
1 1 198164-33410  PINION,FINAL 1 1
2 1 198164-33420  PINION, FINAL 11
3 3 1 24101-060060 BALL BEARING 2 2
4 1 24101-062040 BALL BEARING )
5 1 198164-33510 GEAR,FINAL 2 2
6 1 194447-13640  SLEEVE S1404415 2 2
7 1 198421-34110 SHAFT,REAR AXLE 2 2
8 1 198425-34730 HUB, WHEEL 2 2
9 1 194200-34750  PIN 10X78 2 2
10 1 1A1040-36010 BOLT, FLANGE 4 4
11 1 1A1040-36040 SPRING, FLANGE BOLT 4 4
12 1 22137-160000 WASHER 16,POLISHED 4 4
13 1 22217-120000 SPRING WASHER 12 12 12
14 1 22242-000400 CIRCLIP 40 2 2
15 1 22372-100000 SNAP PIN 10 2 2
16 1 24101-060080 BALL BEARING )
17 1 24101-062060 BALL BEARING )
18 1 26156-120252 BOLT M12X 25 PLATED 12 12

N:Old *55 New, Q:0ld £ New, R:Old *S5 New, S:0ld 35, New, W:Add, Z:Discontinued, F:Set Change, K:Q'ty Change
(C)Copy Rights YANMAR CO.,LTD and YANMAR AGRICULTURAL EQUIPMENT CO.,LTD.



NPC-3970 NPC-3970 47. REAR WHEEL TIRE

. A)=KE-140 D)=
Fig.47. REAR WHEEL TIRE (KE-140 o
(€)= (F=
REF. LEV. PARTS NO. DESCRIPTION QTY I
A B () O () (A
1 1 198425-34911  TIRE L CMP.,REAR WHL 1
2 2 198425-34931 WHEEL 1
3 2 198421-34950 TIRE 7-16 1
4 2 198421-34960 TUBE 1
5 2 194190-34730 HOUSING,CORE 1
6 1 198425-34921 TIRE R CMP.,REAR WHL 1
7 2 198425-34931 WHEEL 1
8 2 198421-34950 TIRE 7-16 1
9 2 198421-34960 TUBE 1
10 2 194190-34730 HOUSING,CORE 1
11 1 198435-34730 TIRE L CMP.,RR.WHEEL 1
12 2 198435-34720  WHEEL 5JA*16WDC 1
13 2 198435-34750  TIRE,8-16FL15 1
14 2 198431-34830 TUBE 1
15 2 194190-34730 HOUSING,CORE 1
16 1 198435-34830 TIRE R CMP.,RR.WHEEL 1
17 2 198435-34720 WHEEL 5JA*16WDC 1
18 2 198435-34750  TIRE,8-16FL15 1
19 2 198431-34830 TUBE 1
20 2 194190-34730 HOUSING,CORE 1

N:Old *55 New, Q:0ld £ New, R:Old *S5 New, S:0ld 35, New, W:Add, Z:Discontinued, F:Set Change, K:Q'ty Change
(C)Copy Rights YANMAR CO.,LTD and YANMAR AGRICULTURAL EQUIPMENT CO.,LTD.



NPC-3970 NPC-3970 48. BRAKE

H (A)=KE-140 (D)=
Fig.48. BRAKE (KE-140 o
(€)= (F=

REF. LEV. PARTS NO. DESCRIPTION QTY I

wW B © O E ¢

1 1 198421-36310 ACTUATORL 1 1
2 1 198421-36321 PLATE 2.6P 2 2
3 1 198165-36350 SHAFT,CAM LEVER LH 1 1
4 1 198421-36380 PLATE 116,FRICTION 2 2
5 1 22242-000250  CIRCLIP 25S 1 1
6 1 24190-160001  BALL 1/2 6 6
7 1 198421-36321 PLATE 2.6P 2 2
8 1 198421-36380 PLATE 116,FRICTION 2 2
9 1 198421-36410 ACTUATOR (R) 1 1
10 1 198165-36450 SHAFT,CAM LEVER RH 1 1
11 1 22242-000250 CIRCLIP 25S 1 1
12 1 24190-160001 BALL 1/2 6 6

N:Old *55 New, Q:0ld £ New, R:Old *S5 New, S:0ld 35, New, W:Add, Z:Discontinued, F:Set Change, K:Q'ty Change
(C)Copy Rights YANMAR CO.,LTD and YANMAR AGRICULTURAL EQUIPMENT CO.,LTD.



NPC-3970 NPC-3970 49. BRAKE PEDAL

. A)=KE-140 D)=
Fig.49. BRAKE PEDAL (KE-140 o
(€)= (F=
REF. LEV. PARTS NO. DESCRIPTION QTY I
A B () O () (A
1 1  1C6140-14050 SPACER 25.2X34X2 1 1
2 1 198133-22510  RIVET,PEDAL HEAD 2 2
3 1 198133-22530 WASHER,RIVET 2 2
4 1 198163-36150 ROD, BRAKE A CMP )
5 2 194740-00322 TURNBUCKLE 2 2
6 2 194990-20170  NUT W/WASHER 8 2 2
7 2 198163-36210 ROD, BRAKE R.H 2 2
8 2 198421-37750 SCREW,BRAKE ROD L 2 2
9 2 26716-080002 NUT M8 2 2
10 1 198162-37340 CONNECTOR, B. PEDAL 1 1
11 1 198163-37350 PEDAL ASSY, BRAKE L 1 1
12 1 198163-37450 PEDAL ASSY, BRAKE R 11
13 1 198071-37510 COVER,PEDAL HEAD 2 2
14 1 198421-37511 SPRING,RETURN 2 2
15 1 198421-37550 SHAFT,BRAKE PEDAL 11
16 1 194300-37570  SPRING, CONICAL )
17 1 194080-37781  PIN 8X25 4 4
18 1 1C6281-52320  PIN 8,COME-OFF SNAP 4 4
19 1 24761-040000 NIPPLE B,GREASE 11
20 1 26716-080002 NUT M8 )
21 1 22272-000190 CIRCLIP E-19 11
22 1 22512-070400 KEY 7X 40 1 1
| 23 1 1C6053-32020 WASHER 8.5X20X3.2 1 1 W

(A=F110170) (B=F110089)

N:Old *55 New, Q:0ld £ New, R:Old *S5 New, S:0ld 35, New, W:Add, Z:Discontinued, F:Set Change, K:Q'ty Change
(C)Copy Rights YANMAR CO.,LTD and YANMAR AGRICULTURAL EQUIPMENT CO.,LTD.



NPC-3970 NPc-3970  50. PARKING BRAKE

. A)=KE-140 D)=
Fig.50. PARKING BRAKE (KE-140 o
(€)= (F=
REF. LEV. PARTS NO. DESCRIPTION QTY I
A B () O () (A
1 1 198163-36100 HOLDER, BRAKE CMP 1 1
2 1 198163-36160 ROD, P.B LA CMP 11
3 2 194740-00322 TURNBUCKLE 1 1
4 2 194990-20170 NUT W/WASHER 8 11
5 2 198163-36230 ROD, LINK BR 11
6 2 26716-080002 NUTMS8 11
6A 2 198165-36220 ROD A 1 1
7 1 198163-36170 ROD, P.B LB CMP 11
8 2 194740-00322 TURNBUCKLE 11
9 2 194990-20170 NUT W/WASHER 8 1 1
10 2 198163-36230 ROD, LINK BR 1 1
11 2 198165-36250 ROD D 11
12 2 26716-080002 NUTMS8 1 1
13 1 198163-36180 ROD, P.B R CMP 1 1
14 2 194740-00322 TURNBUCKLE 1 1
15 2 194990-20170 NUT W/WASHER 8 11
16 2 198165-36220 ROD A 11
17 2 198163-36240 ROD, LINK CR 1 1
18 2 26716-080002 NUTMS8 11
19 1 198165-36180 PLATE 11
20 1 198165-36190  PIN 11
21 1 198163-36650 LEVER ASSY, CAM A 1 1
22 2 24550-020150 BUSH 20X15 2 2
23 1 198163-36710 LEVER, BRAKE CAM L 11
24 1 198163-36720 LEVER, BRAKE CAM R 1 1
25 1 198165-36780 SHAFT,CAM LEVER 1 1
26 1 194080-37781  PIN 8X25 3 3
27 1 172512-42500 LEVER, PARKING 11
28 2 172512-42650 SWITCH SET 11
29 1 1C6281-52320  PIN 8,COME-OFF SNAP 5 5
30 1 198421-62410  SPRING 12X100,TENS'N 2 2
31 1 22137-080000 WASHER 8, POLISHED 4 4
32 1 22137-100000 WASHER 10,POLISHED 11
33 1 22137-120000 WASHER 12,POLISHED 2 2
34 1 22137-200000 WASHER 20,POLISHED 11
35 1 22242-000200 CIRCLIP 20 11
36 1 22351-035032  SPRING PIN 3.5X32 )
37 1 22351-060032  SPRING PIN 6X32 2 2
38 1 22417-200320 COTTER PIN 2.0X32 11
| 381 1 22417-250250 COTTER PIN 2.5X25 1 1 N
(A=F110170) (B=F110089)
39 1 22417-250320 COTTER PIN 2.5X 32 2 2
| 391 1 22417-250250 COTTER PIN 2.5X25 ) N
(A=F110170) (B=F110089)
40 1 22487-080240 PIN 8X 24 2 2
41 1 26013-080162 BOLT W/WASHER M8X16 )
42 1 26013-100202 BOLT W/WASHER M10X20 11
43 1 26013-120302 BOLT W/WASHER M12X30 3 3

N:Old *55 New, Q:0ld £ New, R:Old *S5 New, S:0ld 35, New, W:Add, Z:Discontinued, F:Set Change, K:Q'ty Change
(C)Copy Rights YANMAR CO.,LTD and YANMAR AGRICULTURAL EQUIPMENT CO.,LTD.



NPC-3970 NPc-3970 51. HYDRAULIC CYLINDER CASE

Fig.51. HYDRAULIC CYLINDER CASE (KE-140 o-
(€)= (F=
REF. LEV. PARTS NO. DESCRIPTION QTY I
A B () O () (A
1 1  198421-42102 CASE,HYDRAULIC CYL. 1 1
2 2 23871-010000 PLUG PT1/8,SCREW 7 7
3 2 23871-020000 PLUG PT1/4,SCREW 2 2
4 2 24550-040300 BUSH 40X30 )
5 1  198165-42120 PACKING,CYLINDER 11
6 1 194850-42180 STRAINER 2 2
7 1 194850-42190 SPACER 2 2
8 1 194205-42280 PIPE, AIR BREATHER 11
| 81 1 198163-42950 PIPE, AIR BREATHER 11 N
(A=F110170) (B=F110222)
9 1 198163-42810 PLATE, KEEP CMP 1 1
10 1 194151-42832  GASKET, (NON-ASB.) 11
11 1 198163-42850 HINGE, TOP LINK CMP 1 1
12 1  194630-43230 PACKING 2 2
13 1 194310-46350 POPPET, CHECK 1 1
14 1 194310-46380 SPRING 11
15 1 194310-46730 PLUG 14 11
16 1 194312-46750 PLUG PF3/8 1 1
17 1 22217-100000 SPRING WASHER 10 11
18 1 22351-100025 SPRING PIN 10X25 )
19 1 23414-140018 GASKET 14 11
20 1 23414-170022 GASKET 17 1 1
21 1 26016-100352 BOLT M10X 35 4 4
22 1 26016-100452 BOLT M10X 45 4 4
23 1 26716-100002 NUT 10 1 1

N:Old *55 New, Q:0ld £ New, R:Old *S5 New, S:0ld 35, New, W:Add, Z:Discontinued, F:Set Change, K:Q'ty Change
(C)Copy Rights YANMAR CO.,LTD and YANMAR AGRICULTURAL EQUIPMENT CO.,LTD.



NPC-3970 NPc-3970 52, HYDRAULIC SIDE COVER
Fig.52. HYDRAULIC SIDE COVER (BoKE.160 o

(€)= (F);
REF. LEV. PARTS NO. DESCRIPTION QTY I
A B () O () (A

198425-42220 COVER,HYD.CASE TOP
23871-010000 PLUG PT1/8,SCREW
24315-000110  O-RING 1B P-11.0

Sl N R
A
W(w ke
W(w ke

26013-080252 BOLT M 8X 25

N:Old *55 New, Q:0ld £ New, R:Old *S5 New, S:0ld 35, New, W:Add, Z:Discontinued, F:Set Change, K:Q'ty Change
(C)Copy Rights YANMAR CO.,LTD and YANMAR AGRICULTURAL EQUIPMENT CO.,LTD.



NPC-3970 NPC-3970 53. PISTON & LIFT CRANK
Fig.53. PISTON & LIFT CRANK (E-KE160 -

(€)= (F);
REF. LEV. PARTS NO. DESCRIPTION QTY I
A B () O () (A

1 1 198163-43310 PISTON W/RINGS 1 1
2 1 24315-000460 PACKING 1 1
3 1 24372-000460 BACKUP RING T2 P 1 1
4 1 198421-43410 ROD,PISTON 1 1
5 1 198421-44110 CRANK,LIFT 1 1
6 1 198421-44211  SHAFT,LIFT 1 1
7 1 198421-44230  LINER 30X55X3 2 2
8 1 198421-44250  SLEEVE,LIFT SHAFT 2 2
9 1 198421-44410 ARM,LIFT 2 2
10 1 194197-44610 WASHAR (43) 1 1
11 1 22351-050040 SPRING PIN 5X40 1 1
12 1 24311-000224  O-RING 1A P-22.4 1 1
13 1 24341-000315 O-RING 1A S-31.5 2 2
14 1 24351-020400 O-RING 1A 2040 4 4
15 1 26013-100252 BOLT W/WASHER M10X25 2 2

N:Old *55 New, Q:0ld £ New, R:Old *S5 New, S:0ld 35, New, W:Add, Z:Discontinued, F:Set Change, K:Q'ty Change
(C)Copy Rights YANMAR CO.,LTD and YANMAR AGRICULTURAL EQUIPMENT CO.,LTD.



NPC-3970 NPC-3970 54. CONTROL VALVE

H (A)=KE-140 (D)=
Fig.54. CONTROL VALVE (KE-140 o
(€)= (F=

REF. LEV. PARTS NO. DESCRIPTION QTY I

wW B © O E ¢

1 1 198435-45201 VALVE ASSY, CONTROL 1 1
2 2 1A6640-25210 BAR ASSY, PUSH 1 1
3 3 194170-45220 BAR, PUSH 1 1
4 3 194170-45550 BAR, SPOOL 1 1
5 3 194170-45560 WASHER 12X40X0.6 1 1
6 3  26116-060162 BOLT 6X16 1 1
7 3  26756-060002 LOCK NUT 6 1 1
8 2 1A6640-45230 VALVE,SP FLW.DIVID. 1 1
9 2 194170-45430 RING, BACK UP 1 1
10 2  24311-000050 O-RING 1A P-5.0 1 1
11 2  24311-000140 O-RING 1A P-14.0 1 1
12 2  24341-000112 O-RING 1A S-11.2 1 1
I 12-1 2 168245-45400 O-RING S-11.2 1 1 N
(A=FXXXXX) (B=F110173)
13 2 198421-45440 HOLDER, M.CHECK 1 1
14 2  194170-45321 SPRING 1 1
15 2 194850-45330 PLUG 1 1
16 2  194170-45350 SPOOL 1 1
17 2 194170-45360 SPRING 1 1
18 2  194170-45370 PLUG 1 1
19 2 194170-45440 PLUG 1 1
20 2 194940-45520 SPRING,SPOOL 1 1
21 2 194850-45560 HOLDER 1 1
22 2 23871-010000 PLUG PT1/8,SCREW 2 2
23 2  24311-000120 O-RING 1A P 12.0 2 2
24 2  24315-000070 O-RING 1B P-7.0 1 1
25 2 24315-000110 O-RING 1B P-11.0 1 1
26 2  194170-45230 SPRING 1 1
27 1 26450-080252 BOLT M 8X 25 3 3

N:Old *55 New, Q:0ld £ New, R:Old *S5 New, S:0ld 35, New, W:Add, Z:Discontinued, F:Set Change, K:Q'ty Change
(C)Copy Rights YANMAR CO.,LTD and YANMAR AGRICULTURAL EQUIPMENT CO.,LTD.



NPC-3970 NPC-3970 55. VALVE(RELIEF,STOP,SAFETY)

Fig.55. VALVE(RELIEF,STOP,SAFETY) (KE-140 o-
(€)= (F=
REF. LEV. PARTS NO. DESCRIPTION QTY I
A B () O () (A
1 1 198220-45340 COLLAR, VALVE SEAT 1 1
2 1 198163-45610 SPRING,RELIEF VALVE 11
3 1 194195-45620 POPPET 1 1
4 1 198220-45630 PLUG, RELIEF VALVE 11
5 1 194195-45640 SEAT, SPRING 11
4 6 1 194195-45650 WASHER 11
7 1 194850-45700  SHIM PACK 1 1
8 1  194195-46260 SEAT, RELIEF VALVE 11
S 1 9 1 194850-49230 O-RING 6X1.8 11
10 1 24311-000120 O-RING 1A P 12.0 1 1
11 1 24311-000180 O-RING 1A P-18.0 1 1
7 12 1 198421-46302  VALVE, STOP 11
13 1 194180-46320 RING, BACK UP 1 1
24 @ 5 14 1  194640-46620 BOLT, STOP 1 1
30— S 9 15 1 194312-46630 HOLDER,VALVE (43) 11
—o O ¢ | 16 1 198220-46670 KNOB 1 1
P 17 1 22117-080000 WASHER 8 11
_‘9@ g— 2 18 1 22351-040012  SPRING PIN 4X12 11
19 1 24311-000120 O-RING 1A P 12.0 11
28 —m 20 1 24315-000100 O-RING 1B P-10.0 11
16 S 21 1 26716-100002  NUT 10 11
22 3 22 1 194150-45320 SPRING, RELIEF VALVE 1 1
21 4% 23 1 198220-45350 COLLAR 1 1
S @— 1 24 1 198220-45370  PLUG, SAFETY VALVE 11
z 25 1 198220-46400 SHIM PACK 1 1
14 27 —@ @— 8 26 1  194640-46410 SEAT, SAFETY VALVE 1 1
f oO—10 27 1 194640-46420 POPPET, SAFETY VALVE 1 1
18 26 28 1 22351-060028  SPRING PIN 6X28 11
17 29 ——O 29 1 24311-000120 O-RING 1A P 12.0 11
19 -1 30 1 24311-000180 O-RING 1A P-18.0 1 1
ﬁ /

15 % f) \.
13 ?
20
" ng/

N:Old *55 New, Q:0ld £ New, R:Old *S5 New, S:0ld 35, New, W:Add, Z:Discontinued, F:Set Change, K:Q'ty Change
(C)Copy Rights YANMAR CO.,LTD and YANMAR AGRICULTURAL EQUIPMENT CO.,LTD.



NPC-3970 NPc-3970  56. HYDRAULIC CONTROL

Fig.56. HYDRAULIC CONTROL (KE-140 o-
(€)= (F=
REF. LEV. PARTS NO. DESCRIPTION QTY I
A B () O () (A
1 1 198431-44510 ARM,FEEDBACK 1 1
2 1 198435-47310 STOPPER, CONTROL 11
3 1 198431-47320 ROD,CONTROL 1 1
4 1 198431-47330 PLATE 11
5 1 194555-47340  PLATE (A) 2 2
6 1 198431-47340  PIN,CONTROL 11
7 1 194555-47350 PLATE 4 4
8 1 198431-47350 WASHER 11
9 1 198435-47350 KNOB,AUTO-ROTARY 11
10 1 198163-47360 LEVER,PRESS.CONTROL 1 1
11 1 198163-47370 LEVER,DIFF.CONTROL 1 1
| 12 1 194215-47380 KNOB 11
13 1 198431-47390 ARM,POSITION SET 2 2
14 1 198431-47400 ARM,DRAFT SET 2 2
15 1 198431-47420 BAR,POSITION CONTROL 1 1
16 1 198431-47430 BAR,DRAFT CONTROL 11
17 1 194180-47440 GASKET )
18 1 194208-47450  SHAFT, FEED BACK 2 2
19 1 198431-47470  ARM,POS.FEEDBACK 11
20 1 198431-47480 ARM,DRAFT FEEDBACK 11
21 1 198435-47490 BASE,STOPF R 11
22 1 194208-47510 ROD, FEED BACK 1 1
23 1 198431-47520 ROD,DRAFT FEEDBACK 1 1
24 1 194208-47530 ADJUSTER 2 2
25 1 198435-47530 ARM, CONTROL 1 1
26 1 198435-47540 ARM, CONTROL 1 1
27 1 198435-47550  LINK, CONTROL 2 2
28 1 198435-47560 PLATE 11
29 1 198435-47580 PLATE B 11
30 1 198162-47630 TUBE,PROTECTIVE 2 2
31 1  194151-47760 WASHER 12 4 4
32 1 194310-47790  PLATE, FRICTION )
| 33 1 198163-47800 ARM,FEED BACK 11
34 2 194310-21210 BUSH 15X20X25 1 1
35 1 194215-47840  SPRING, RETURN 11
36 1 198431-47870  PLATE,FEEDBACK 11
37 1  194550-47910 SPACER 15X28X2 1 1
38 1 198165-85960 BOLT M12X 45 PLATED 4 4
39 1 22137-080000 WASHER 8, POLISHED 11
40 1 22137-080000 WASHER 8, POLISHED 2 2
41 1 22137-080000 WASHER 8, POLISHED 2 2
42 1 22137-080000 WASHER 8, POLISHED 1 1
43 1 22137-080000 WASHER 8, POLISHED 11
44 1 22137-120000 WASHER 12,POLISHED )
45 1 22272-000060 CIRCLIP E- 6 11
46 1 22287-080000 LOCKING WASHER )
47 1 22287-080000 LOCKING WASHER 11
48 1 22351-050025 SPRING PIN 5X25 11
49 1 22351-050025 SPRING PIN 5X25 1 1
50 1 22351-050025 SPRING PIN 5X25 2 2
51 1 22372-080000  SNAP PIN (JASO 8) 2 2

N:Old *55 New, Q:0ld £ New, R:Old *S5 New, S:0ld 35, New, W:Add, Z:Discontinued, F:Set Change, K:Q'ty Change
++ CONTINUE ++ (C)Copy Rights YANMAR CO.,LTD and YANMAR AGRICULTURAL EQUIPMENT CO.,LTD.



NPC-3970 NPc-3970  56. HYDRAULIC CONTROL

Fig.56. HYDRAULIC CONTROL (KE-140 o-
(€)= (F=
REF. LEV. PARTS NO. DESCRIPTION QTY I
A B () O () (A
52 1 22372-080000 SNAP PIN (JASO 8) 1 1
53 1 22372-080000  SNAP PIN (JASO 8) 2 2
54 1 22372-080000  SNAP PIN (JASO 8) 1 1
55 1 22372-080000 SNAP PIN (JASO 8) 11
56 1 22417-200160 COTTER PIN 2.0X16 4 4
57 1 22417-250320 COTTER PIN 2.5X 32 11
58 1 22522-030130 WOODRUFF KEY 3X13 2 2
59 1 23414-150000 PACKING -15 11
60 1 24311-000090 O-RING 1A P-9.0 2 2
61 1 24311-000200 O-RING 1A P-20.0 2 2
62 1 24550-012060 BUSH 12X 6 4 4
63 1 26016-060162 BOLT M 6X 16 4 4
64 1 26016-080122 BOLT M 8X 12 2 2
65 1 26016-080202 BOLT M 8X 20 2 2
66 1 26016-080202 BOLT M 8X 20 2 2
67 1 26016-080202 BOLT M 8X 20 )
68 1 26016-080202 BOLT M 8X 20 )
69 1  26116-080552 BOLT 8X55 11
70 1 26116-080804 BOLT M 8X 80 PLATED )
71 1 26716-080002 NUT M8 6 6
72 1 26716-080002 NUT M8 11
73 1 26716-080002 NUTM8 2 2
74 1 26716-080002 NUTM8 2 2

N:Old *55 New, Q:0ld £ New, R:Old *S5 New, S:0ld 35, New, W:Add, Z:Discontinued, F:Set Change, K:Q'ty Change
(C)Copy Rights YANMAR CO.,LTD and YANMAR AGRICULTURAL EQUIPMENT CO.,LTD.



NPC-3970 NPc-3970 57. HYDRAULIC PIPING
Fig.57. HYDRAULIC PIPING rKE 100 o

(€)= (F);
REF. LEV. PARTS NO. DESCRIPTION QTY I
A B () O () (A

1 1 26018-080202 BOLT M 8X 20 4 4
2 1 198163-48220 PIPE, LOW PRESSURE F 1 1
3 1 198163-48110 PIPE,HP 1 1
4 1 198421-48240 HOSE,LOW-PRES.RUBBER 1 1
5 1 198163-48280 PIPE, LOW PRESSURE R 1 1
6 1 198167-48340 HOSE 1 1
7 1 194130-48650 BOLT 18, JOINT 1 1
71 1 198220-48750  CONNECTOR ASSY 1 1 N
(A=F110066) (B=F110041)
8 1 23010-030000 CLAMP 30 2 2
9 1 23010-030000 CLAMP 30 2 2
10 1 23414-180023 GASKET 18 2 2
11 1 24311-000200 O-RING 1A P-20.0 1 1
12 1 24311-000220 O-RING 1A P-22.0 1 1
13 1 26013-060302 BOLT M 6X 30 3 3
14 1 26013-060402 BOLT M 6X 40 3 3
I 14-1 1 26013-060452 BOLT M 6X 45 3 3 N
(A=F110066) (B=F110041)

N:Old *55 New, Q:0ld £ New, R:Old *S5 New, S:0ld 35, New, W:Add, Z:Discontinued, F:Set Change, K:Q'ty Change
(C)Copy Rights YANMAR CO.,LTD and YANMAR AGRICULTURAL EQUIPMENT CO.,LTD.



NPC-3970 NPc-3970  58. WIRE HARNESS

H (A)=KE-140 (D)=
Fig.58. WIRE HARNESS (KE-140 o
(€)= (F=

REF. LEV. PARTS NO. DESCRIPTION QTY I

wW B © O E ¢

BATTERY 1 1 1C6560-06300 BOLT M8X16,EARTH 2 2
2 1 194990-22040 NUT W/WASHER 6 1 1
HEAD HEAD _
LIEAD SIS 3 1 194312-51220  LINK, FUSIBLE 11
4 1 1A6780-51410 CABLE, BATTERY 1 1
5 1 198165-51421 CABLE, BATTER EARTH 1 1
7 HORN 6 1 198165-51450 COVER 1 1
— 7 1 198163-51510 HARNESS, WIRE A E 1 1
8 8 2 198165-51130 DIODE 3A 2 2
1 9 2 29420-100000 FUSE, 10A 4 4
10 10 2 29420-150000 FUSE, 15A 2 2
9 ———<caWT. SW (LAMP 11 2 29420-200000 FUSE, 20A 2 2
12 1 198165-51550 HANESS P,WIRE 11
13 1 194197-51630 CLAMP 51 3 3
14 1 194440-51630 CLAMP, WIRE HARNESS 2 2
& 15 1 194250-51660 BAND 250 3 3
S\ | 16 1 198163-53190 STAY, SOCKET 1 1 z
?\i 13 (A=F110066) (B=F110041)
=0 18 U 17 1 1E6102-84970 BAND 140,WIRE LOCK 3 3
2 FUEL SOL. 14 15 18 1 26013-080122 BOLT M 8X 12 2 2
ALTERNATER an |19 1 194990-22050 NUT W/WASHER 8 1 1
Q
GLOW PLUG b)
BODY EARTH
11— OIL PRESSURE SH
(FREE GONNECTOR) ALTERNATOR
12 STARTER(S.T) FUEL SEND.
FL. RELAY F BRAKE SH
RELAY (P. BRAKE)
%RT TIMER UNIT R_PTO SH P. BSRWAKE
oy COMECTOR LicEsE
GLOW RELAY1 LANP
HAZARD
K] &
COMBINATION FLOOD  COMBINATION
LAMP (L) LAWP LAMP (R)

TORN SIGNAL LIGHT COMB. GLOW
S S METER  RELAY2

N:Old *55 New, Q:0ld £ New, R:Old *S5 New, S:0ld 35, New, W:Add, Z:Discontinued, F:Set Change, K:Q'ty Change
(C)Copy Rights YANMAR CO.,LTD and YANMAR AGRICULTURAL EQUIPMENT CO.,LTD.



NPC-3970

Fig.59. BATTERY & SWITCHES

NPc-3970 59, BATTERY & SWITCHES

(A)=KE-140 (D)=
(B)=KE-160 (E)=
(€)= (F=
REF. LEV. PARTS NO. DESCRIPTION QTY I
A B () O () (A
1 1 198165-04380 RUBBER, 100X25X3 2 2
2 1 198165-51310 BATTERY, 55B24R(S 11
3 1 198165-58010 CLAMP, BATTERY 1 1
4 1 198165-58120 ROD, BATTERY CLAMP )
5 1 198165-58130 COLLAR(10.5X13 2 2
6 1 26716-060002 NUT 6 4 4
7 1 198162-52110 SWITCH, STARTING 1 1
|71 1 194940-52110 SWITCH,STARTER 11 N
(A=F110517) (B=F110814)
8 2 198162-52150 KEY ASSY 1 1
| 81 2 198360-52160 KEY COMPL. 1 1 N
(A=F110517) (B=F110814)
9 1 198223-52150 SWITCH,BRAKE LAMP 2 2
10 2 26776-120002 LOCK NUT M12 PLATED 2 2
11 1 198421-52190 SWITCH,SAFETY 1 1
12 1 198165-52200 SWITCH,TURN 11
13 1 198165-52250 SWITCH,HORN 11
14 1 1A7100-57300 COUPLER 1 1
| 141 1 198163-52100 COUPLER 11 N
(A=F110066) (B=F110041)
| 14A 2 198163-52150 COUPLER SET, 11 w
(A=F110066) (B=F110041)
| 14B 3 198163-52110 COUPLER ASSY, 1 1 W
(A=F110066) (B=F110041)
| 14C 3 198163-52120 BOOT, COUPLER 1 1 W
(A=F110066) (B=F110041)
| 14D 2 198163-53190 STAY, SOCKET 1 1 W
(A=F110066) (B=F110041)
| 14E 2 26716-050002 NUTM5 3 3 w
(A=F110066) (B=F110041)
| 14F 2 26023-050352 SCREW M 5X 35 3 3 w
(A=F110066) (B=F110041)
15 1 119247-77100 RELAY, SAFETY 11
| 16 1 198133-51350 GROMMET 38A 1 1 z
(A=F110066) (B=F110041)
17 1 26013-080162 BOLT W/WASHER M8X16 2 2
18 1 26018-060162 BOLT M6X16 1 1
|19 1 26023-050352 SCREW M 5X 35 3 3 z
(A=F110066) (B=F110041)
I 20 1 26716-050002 NUTM5 3 3 z
(A=F110066) (B=F110041)
21 1 1C6740-06250 BLOCK 4PB,FUSE 2 2
22 2 29420-100000 FUSE, 10A 4 4
23 2 29420-150000 FUSE, 15A )
24 2 29420-200000 FUSE, 20A 2 2
25 1 198165-51160 FUSE 80A 11

N:Old ¥55 New, Q:0ld £ New,

R:Old ¥55 New, S:Old ¥ New, W:Add, Z:Discontinued, F:Set Change, K:Q'ty Change
(C)Copy Rights YANMAR CO.,LTD and YANMAR AGRICULTURAL EQUIPMENT CO.,LTD.



NPC-3970 NPC-3970  60. LAMPS & HORN

H (A)=KE-140 (D)=
Fig.60. LAMPS & HORN (KE-140 o
(€)= (F=

REF. LEV. PARTS NO. DESCRIPTION QTY I

wW B © O E ¢

1 1 198163-53050  STAY, LIGHT L CMP 1 1
2 1 198163-53060 STAY, LIGHT R CMP 1 1
3 1 198163-53070 SPRING, LIGHT 6 6
4 1 1A7100-53100 HEADLAMP CMP. 2 2
5 2 1A7100-53130 BULB 2 2
6 2 1A7100-53140 COVER 2 2
7 1 1A7100-53400 LAMP 1 1
8 2 1A7100-53420 BULB,LAMP 1 1
9 1 198223-57110 REFLECTOR 2 2
10 1 198174-85610 LAMP (A) ;LEFT 1 1 1
11 2 198174-85660 LAMP 10W-12V 1 1 1
12 2 198174-85670 LAMP 21W-12V 2 2 1
13 1 198174-85620 LAMP (A) ;RIGHT 1 1 2
14 2 198174-85660 LAMP 10W-12V 1 1 2
15 2 198174-85670 LAMP 21W-12V 2 2 2
16 1 198174-85630 LAMP (B);;LEFT 1 1 1
17 2 198174-85660 LAMP 10W-12V 1 1 1
18 2 198174-85670 LAMP 21W-12V 1 1 1
19 1 198174-85640 LAMP (B) ;RIGHT 1 1 2
20 2 198174-85660 LAMP 10W-12V 1 1 2
21 2 198174-85670 LAMP 21W-12V 1 1 2
22 1 22857-500160 SCREW 5X16 6 6
23 1 26023-040202 SCREW M 4X 20 6 6
24 1 26023-050162 SCREW M 5X 16 2 2
I 24-1 1 1C6650-37480 SCREW M6X16,TAPPING 2 2 N
(A=F110066) (B=F110041)
25 1 1A7100-57100 HORN 1 1
I 25-1 1 1C7100-08150 HORN,ELECTRIC 1 1 N
(A=F110170) (B=F110222)
26 1 26018-080162 BOLT M 8X 16 1 1
I 26-1 1 26018-080162 BOLT M 8X 16 2 2 K
(A=F110170) (B=F110222)
| 27 1 26716-050002 NUT M5 2 2 Y4
(A=F110066) (B=F110041)
Remarks
(1)FOR LEFT SIDE LAMPS
(2)FOR RIGHT SIDE LAMPS N:Old *55 New, Q:0ld £ New, R:Old *S5 New, S:0ld 35, New, W:Add, Z:Discontinued, F:Set Change, K:Q'ty Change
(C)Copy Rights YANMAR CO.,LTD and YANMAR AGRICULTURAL EQUIPMENT CO.,LTD.



NPC-3970 NPC-3970 61. METER

H (A)=KE-140 (D)=
Fig.61. METER (KE-140 o
(€)= (F=

REF. LEV. PARTS NO. DESCRIPTION QTY I

wW B © O E ¢

198165-52100 SWITCH,CMP LIGHTING
198165-52110 KNOB
198165-52120  SEAL

198163-56300 PANEL ASSY, INSTRU.
198421-56600 GAUGE COMP.,FUEL
I 51 1 198421-56601 GAUGE ASSY, FUEL OIL

g MW N R
PRk NR
e
e

(A=FXXXXX) (B=F110495)

6 2 194420-56620 GASKET 1 1
7 1 198421-56910 TUBE,PROTECTIVE 1 1
8 1 198223-57200 RELAY, FLASHER 1 1
9 1 194145-61640 SCREW M 5X 16 4 4
10 1 194167-61650 NUT 5008 4 4
11 1 123440-91140 CABLE,TACHOMETER 1 1
12 1 26016-060302 BOLT M 6X 30 1 1
13 1 26557-050122 SCREW M 5X 12 5 5
14 1 198223-52400 SWITCH 1 1
15 1 198165-58130 COLLAR(10.5X13 1 1

N:Old *55 New, Q:0ld £ New, R:Old *S5 New, S:0ld 35, New, W:Add, Z:Discontinued, F:Set Change, K:Q'ty Change
(C)Copy Rights YANMAR CO.,LTD and YANMAR AGRICULTURAL EQUIPMENT CO.,LTD.



NPC-3970 NPC-3970 62. BONNET

H (A)=KE-140 (D)=
Fig.62. BONNET (KE-140 o
(€)= (F=

REF. LEV. PARTS NO. DESCRIPTION QTY I

wW B © O E ¢

194990-22130 NUT W/WASHER 6
798163-61120 BONNET ASSY

198163-61310  STAY, BATTERY CMP

P RN RN
P RN RN

1 1
2 1
3 1 198162-61250 SEAL SA,BONNET
4 1

1

F

| 4-1 198163-61311  STAY, BATTERY CMP S
(A=F110170) (B=F110222)
5 1 198162-61340 SEAL,RADIATOR LOWER 1 1
6 1 198162-61370 SEAL E,LADIATOR 3 3
7 1 198421-61380 URETHANE CS20X25X200 1 1
8 1 198163-61400 HOOK, BONNET CMP 1 1
| 8-1 1 198163-61401 HOOK, BONNET CMP 1 1 S
(A=F110170) (B=F110222)
9 1 198162-61410 HINGE L,BONNET 1 1
10 1 198163-61450 LINK, HOOK 1 1
11 1 198421-61460 FOAMS S,URETHANE 1 1
12 1 198163-61470 BAR, SUPPORT 1 1
13 1 198421-61470 FOAMS,BONNET URETHAN 1 1
14 1 198162-61480 FOAM,RAD.IN.URETHANE 2 2
15 1 198162-61490 FOAM,RAD.LW.URETHANE 2 2
I 15-1 1 198162-61490 FOAM,RAD.LW.URETHANE 1 1 K
(A=FXXXXX) (B=FXXXXX)
16 1 198421-61510 FOAM,SUC.PIPE URETHN 1 1
17 1 198421-61540 PAD, REAR 2 2
18 1 198165-61810 SEAL,BONNET UPPER 1 1
| 18-1 1 1A7720-61810 SEAL, HOOD UPPER 1 1 N
(A=FXXXXX) (B=FXXXXX)
19 1 198165-61850 SPRING, BONNET 2 2
20 1 198162-61910 PLATE, PROTECTOR UP 1 1
21 1 198162-61920 PL.,HOT AIR PREVENT 1 1
I 21-1 1 198162-61921 PLATE, LOWER 1 1 R
(A=F110066) (B=F110041)
22 1 198162-61950 SEAL L,LAMP SIDE
I 22-1 1 1A6640-61450 SEAL L,BONNET SIDE 1 1 N
(A=FXXXXX) (B=FXXXXX)
23 1 198162-61960 SEAL R,LAMP SIDE 1 1
I 23-1 1 1A6640-61460 SEAL R,BONNET SIDE 1 1 N
(A=FXXXXX) (B=FXXXXX)
40 24 1 1C6360-82210 SPRING,MARKER LOCK 1 1
25 1 172026-81740 GROMMET 16X22X8 1 1
| 26 1 22137-080000 WASHER 8, POLISHED 2 2 z
(A=F110170) (B=F110089)
| 27 1 22137-080000 WASHER 8, POLISHED 1 1 Y4
(A=F110170) (B=F110089)
28 1 22157-060000 WASHER 6 4 4
29 1 26018-080202 BOLT M 8X 20 2 2
30 1 22360-080000 SNAP PIN 8 1 1
4 I 30-1 1 22372-080000 SNAP PIN (JASO 8) 1 1 N
(A=F110517) (B=F110838)
| 31 1 22360-080000 SNAP PIN 8 2 2
I 311 1 22372-080000 SNAP PIN (JASO 8) 2 2 N
Remarks (A=F110517) (B=F110838)
(1)A(ANGLE)= REF.NO.8 53, 8-1 48. N:Old *55 New, Q:0ld £ New, R:Old *S5 New, S:0ld 35, New, W:Add, Z:Discontinued, F:Set Change, K:Q'ty Change
++ CONTINUE ++ (C)Copy Rights YANMAR CO.,LTD and YANMAR AGRICULTURAL EQUIPMENT CO.,LTD.



NPC-3970 NPC-3970 62. BONNET

. A)=KE-140 D)=
Fig.62. BONNET (e 1o o
(©)= (F=
REF. LEV. PARTSNO. DESCRIPTION QTY I
A B © O (B ®B
32 1 22372-060000 SNAP PIN 6 2 2
33 1 22372-080000 SNAP PIN (JASO 8) 1 1
34 1 22487-060800 PIN 2 2
35 1 29311-092000 GROMMET 8.5X2.0 1 1
36 1 26016-080162 BOLT M 8X 16 2 2
37 1 26016-080162 BOLT M 8X 16 2 2
38 1 26016-080202 BOLT M 8X 20 2 2
39 1 26016-080202 BOLT M 8X 20 4 4
| 40 1 198163-61680 URETHANE, 1 1
(A=F110066) (B=F110041)
| 41 1 198163-61690 URETHANE 1 1 w
(A=F110066) (B=F110041)
@
41
Remarks
(1)A(ANGLE)= REF.NO.8 53, 8-1 48. N:Old 55 New, Q:Old *55 New, R:Old *g5 New, S:Old 335 New, W:Add, Z:Discontinued, F:Set Change, K:Q'ty Change

(C)Copy Rights YANMAR CO.,LTD and YANMAR AGRICULTURAL EQUIPMENT CO.,LTD.



NPC-3970 NPC-3970 63. DUSHBOARD
Fig.63. DUSHBOARD (K140 o
(€)= (F=
REF. LEV. PARTS NO. DESCRIPTION QTY I
A B () O () (A

1 1 1C6460-38240 NUT 5,PUSH 1 1
2 1 1C6460-38240 NUT 5,PUSH 1 1
3 1 194162-58830 GROMMET 20 1 1
4 1 798163-61540 STAY, DASHBOARD 1 1
5 1 198162-61530 FIXTURE L,DSHBD.STAY 1 1
6 1 198162-61540 FIXTURE R,DSHBD.STAY 1 1
7 1 198162-61551 ROD, BONNET 1 1
8 1 198163-61570 PLATE, AIR CUT 1 1
9 1 198162-61580 STAY,AIR CUT PLATE 1 1
| 9-1 1 198164-61580 STAY, AIR CUT PLATE 1 1 N
(A=F110170) (B=F110222)
10 1 798163-61620 DASHBOARD 1 1
11 1 198421-61620 BOLT 6X20 8 8
12 1 198163-61640 COVER, DASH BOARD RE 1 1
13 1 198162-61630 DASH BOAD 1 1
14 1 194555-65130 CUSHION 1 1
15 1 194802-62310 CAP, RUBBER 1 1
16 1 194555-65130 CUSHION 1 1
17 1 22117-080000 WASHER 8 1 1
18 1 22360-080000 SNAP PIN 8 1 1
| 18-1 1 22372-080000 SNAP PIN (JASO 8) 1 1 N
(A=F110517) (B=F110838)
19 1 22417-200160 COTTER PIN 2.0X16 1 1
20 1 26016-080202 BOLT M 8X 20 2 2
21 1 26018-080162 BOLT M 8X 16 2 2
22 1 26018-080202 BOLT M 8X 20 4 4
23 1 29311-252000 GROMMET 25.0X2.0 1 1

N:Old *55 New, Q:0ld £ New, R:Old *S5 New, S:0ld 35, New, W:Add, Z:Discontinued, F:Set Change, K:Q'ty Change
(C)Copy Rights YANMAR CO.,LTD and YANMAR AGRICULTURAL EQUIPMENT CO.,LTD.



NPC-3970 NPC-3970 64. FENDER

. A)=KE-140 D)=
Fig.64. FENDER (KE-140 o
(€)= (F=
REF. LEV. PARTS NO. DESCRIPTION QTY I
A B () O () (A
1 1 194990-22130 NUT W/WASHER 6 3 3
2 1 194990-22130 NUT W/WASHER 6 2 2
3 1 194990-22130 NUT W/WASHER 6 2 2
4 1 194990-22140 NUT W/WASHER 8 4 4
5 1 198163-27460 GUIDE P,CHANGE LEVER 11
6 1 1C6650-35150 SCREW M6X16,BLK.M/C 11
7 1 1C6860-37160 LEVER GUIDE 1 1
8 1 194300-37570  SPRING, CONICAL 2 2
9 1 198435-47710 GUIDE,HYDRO.LEVER 11
10 1 198431-47750 BOLT,STOPPER WING 2 2
11 1 198431-47760 STOPPER,HYDRO.LEVER 2 2
12 1 194310-61610 GROMMET 9 4 4
13 1  194310-61610 GROMMET 9 4 4
14 1 1A6640-62180 COVER,FENDER R 1 1
15 1  198162-62210 CLAMP,FENDER 1 1
16 1 1A6640-62310 FENDER L COMP. 11
17 1 798163-62320 FENDER ASSY, R 11
18 1  198165-62410 BAR,ASHIST 2 2
19 1 198421-62410  SPRING 12X100,TENS'N 11
20 1 22157-080000 WASHER 8 )
21 1 22417-200160 COTTER PIN 2.0X16 2 2
22 1 26018-080162 BOLT M 8X 16 4 4
23 1 26018-080252 BOLT M8X 25 2 2
| 24 1 26013-100202 BOLT W/WASHER M10X20 2 2 w
(A=F110066) (B=F110041)

N:Old *55 New, Q:0ld £ New, R:Old *S5 New, S:0ld 35, New, W:Add, Z:Discontinued, F:Set Change, K:Q'ty Change
(C)Copy Rights YANMAR CO.,LTD and YANMAR AGRICULTURAL EQUIPMENT CO.,LTD.



NPC-3970 NPC-3970 65. STEP

H (A)=KE-140 (D)=
Fig.65. STEP (KE-140 o
(€)= (F=

REF. LEV. PARTS NO. DESCRIPTION QTY I

wW B © O E &

1 1 198220-62150 WASHER 6 6
2 1 198240-62451 RUBBER,STEP VIB'PRF. 6 6
3 1 198162-62510 STEP (L) 1 1
4 1 194330-62530 STOPPER, PEDAL 3 3
5 1 198162-62530 FRAME L,STEP 1 1
| 5-1 1 198163-62700 FRAME,STEP 1 1 N
(A=F110170) (B=F110222)
6 1 198162-62560 STEP (R) 1 1
7 1 198162-62590 ACCEL PEDAL 1 1
8 1 198162-62610 RUBBER L,STEP 1 1
9 1 198162-62620 RUBBER R,STEP 1 1
10 1 198162-62630 FASTENER 10 10
11 1 198162-62650 COVER L,FOOT 1 1
12 1 798163-62670 COVER, FOOT R 1 1
13 1 198163-62810 FRAME ASSY, STEP R 1 1
14 1 198220-62890 STOPPER 8 8
15 1 198163-62960 COVER, MISSION FRONT 1 1
16 1 22372-080000 SNAP PIN (JASO 8) 6 6
17 1 26018-080202 BOLT M 8X 20 4 4
18 1 26018-080202 BOLT M 8X 20 5 5
19 1 26018-080202 BOLT M 8X 20 4 4
20 1 26018-080202 BOLT M 8X 20 2 2
21 1 26018-080202 BOLT M 8X 20 4 4
22 1 26018-080202 BOLT M 8X 20 2 2
23 1 29321-251160 GROMMET, 25X1.0X160 1 1

N:Old *55 New, Q:0ld £ New, R:Old *S5 New, S:0ld 35, New, W:Add, Z:Discontinued, F:Set Change, K:Q'ty Change
(C)Copy Rights YANMAR CO.,LTD and YANMAR AGRICULTURAL EQUIPMENT CO.,LTD.



NPC-3970 NPC-3970 66. SEAT

. A)=KE-140 D)=
Fig.66. SEAT (KE-140 o
(€)= (F=
REF. LEV. PARTS NO. DESCRIPTION QTY I
A B () O () (A
1 1 198163-63100 SEAT ASY 1 1
2 1 198163-63310 BRACKET, SEAT 11
| 21 1 198163-63311 BRACKET, SEAT 1 1 S
(A=F110170) (B=F110222)
3 1 198163-63450 ADAPTER, SEAT 11
4 1 194205-63550 BREATHER, AIR 11
5 1 26018-080202 BOLT M 8X 20 2 2
| 51 1 26018-080252 BOLT M8X 25 2 2 N
(A=FXXXXX) (B=FXXXXX)
6 1 23065-090400  PIPE 9X400 1 1
I 61 1 23065-090140 HOSE 9* 140 1 1 N
(A=F110170) (B=F110266)
7 1 23080-012000 CLAMP 12 2 2
8 1 26013-080202 BOLT W/WASHER M8X20 1 1
9 1 26018-080162 BOLT M 8X 16 11
10 1 26018-080202 BOLT M 8X 20 )
11 1 26018-080252 BOLT M8X 25 )
12 1 26018-080252 BOLT M8X 25 4 4

N:Old *55 New, Q:0ld £ New, R:Old *S5 New, S:0ld 35, New, W:Add, Z:Discontinued, F:Set Change, K:Q'ty Change
(C)Copy Rights YANMAR CO.,LTD and YANMAR AGRICULTURAL EQUIPMENT CO.,LTD.



NPC-3970 NPC-3970 67. BACK MIRROR

H (A)=KE-140 (D)=
Fig.67. BACK MIRROR (KE-140 o
(€)= (F=
REF. LEV. PARTS NO. DESCRIPTION QTY I R

© © B €6

1A7100-64110 MIRROR ASSY
198163-85940 CAP,REAR VIEW MIRROR
198163-85950  STAY, B.M CMP

)
—
NP P P[>
=
—
NP T
=

26013-100202  BOLT W/WASHER M10X20

AW NP

N:Old *55 New, Q:0ld £ New, R:Old *S5 New, S:0ld 35, New, W:Add, Z:Discontinued, F:Set Change, K:Q'ty Change
(C)Copy Rights YANMAR CO.,LTD and YANMAR AGRICULTURAL EQUIPMENT CO.,LTD.



NPC-3970

Fig.68. LABEL
1 2 (3
\V
e —a

16(29)

8
Wiz

ACHTUNG

17(28)

LABEL MODEL <
(NOT SOLD PARTS)

THNR KB 0P 0L
R B0, i

enrEIan L
R
FRSLEANLNG B
TSR 0B B

LABEL MODEL
(NOT SOLD PARTS)

e

NPC-3970 68. LABEL
(A)=KE-140 (D)=
(B)=KE-160 (E)=
(€)= (F=
REF. LEV. PARTS NO. DESCRIPTION QTY
A B () O () (A
1 1 198421-65030 MARK 50,"YANMAR" 1 1
2 1 198162-65110  STRIPE L,SIDE 11
3 1 198162-65120 STRIPE R,SIDE 1 1
4 1 194555-65130 CUSHION )
5 1 1A6750-65360 LABEL "TUFF TORQ" 11
6 1 194766-65170 MARK(YANMAR 280 2 2
| 7 1 198163-65220 PLATE,RUBBER A 1 1
(A=F110066) (B=F110041)
8 1 198435-65220  LABEL,N 11
| 9 1 198163-65230 PLATE,RUBBER B 1 1
(A=F110066) (B=F110041)
10 1 198435-65230 LABEL,P.T.O. 11
|11 1 198163-65240 PLATE,RUBBER C 1 1
(A=F110066) (B=F110041)
12 1 198435-65240 LABEL,SUB-CHANGE 1 1
| 13 1 198163-65250 PLATE,RUBBER D )
(A=F110066) (B=F110041)
14 1 198163-65260 PLATE,RUBBER E 11
15 1 198163-65270  LABEL,MAIN CHANGE 11
16 1  198163-65320 LABEL,MODEL NAME 140 2
17 1 198163-65340 DECAL, SMOKE 1
18 1 198036-65420 LABEL,HYDROOLIFT 1 1
19 1 194240-65441 LABEL, DIFF. LOCK 1 1
20 1 1A6640-65510 LABEL,KEY SWITCH 11
21 1 1A6640-65530 LABEL,THROTTLE 1 1
22 1 1A6750-65590 MARK, TOP 1 1
23 1 198165-65590 DECAL,CE 1 1
24 1 194200-65610 NUT5 )
25 1 1A6770-65630 LABEL (PINCH CLEARE. 11
26 1 194080-65910 RIVET 4 4
27 1 1W4905-70050 PLATE,NAME 11
28 1 198164-65310 DECAL, SMOKE 1
29 1 198164-65320 LABEL,MODEL NAME 160 2
30 1 198163-90220 OPERATOR'S MANUAL 1
31 1 198164-90220 OPERATOR'S MANUAL 1
| 311 1 198163-90220 OPERATOR'S MANUAL 1
(B=FXXXXX)
| 32 1 198421-65430 LABEL, 1 1
(A=FXXXXX) (B=FXXXXX)
| 33 1 198163-27420 PLATE, GUIDE 1 1

(A=F110066)

(B=F110041)

N:Old *55 New, Q:0ld £ New, R:Old *S5 New, S:0ld 35, New, W:Add, Z:Discontinued, F:Set Change, K:Q'ty Change
(C)Copy Rights YANMAR CO.,LTD and YANMAR AGRICULTURAL EQUIPMENT CO.,LTD.



NPC-3970 NPC-3970  69. LABEL(SAFETY

H (A)=KE-140 (D)=
Fig.69. LABEL(SAFETY (KE-140 o
(€)= (F=

REF. LEV. PARTS NO. DESCRIPTION QTY I

wW B © O E ¢

198163-65300 LABEL,OPERATION G
198163-65310  LABEL, SAFETY
198163-65780  LABEL,BRAKE COUPLING

198163-65930  CAUTION,MUFFLER
198163-65940  CAUTION,SAFETY COVER
1A6150-91251 LABEL,RAKE CAUTION

~Njo anslwN e
N
Rl NP PR
Rl NP PR

1A6150-93151 LABEL,COVER

LOCK SAFETY LEVER
UNOER TRANSPORT SPEEQ
SICHERKE 1 TSHEREL UNTER
TRANSPIRTGANG FESTSTELLER

LEYA 01 BLOCCO DI SICWELZA
A YELOCITA O1 TRASPORTD

N:Old *55 New, Q:0ld £ New, R:Old *S5 New, S:0ld 35, New, W:Add, Z:Discontinued, F:Set Change, K:Q'ty Change
(C)Copy Rights YANMAR CO.,LTD and YANMAR AGRICULTURAL EQUIPMENT CO.,LTD.



NPC-3970 NPC-3970  70. REAR HITCH

H (A)=KE-140 (D)=
Fig.70. REAR HITCH (KE-140 o
(€)= (F=

REF. LEV. PARTS NO. DESCRIPTION QTY I

© © B €6

(A) (B
1 1 198163-75510 COVER, PTO GUARD 1 1
2 1 26018-060162 BOLT M6X16 4 4
3 1 198163-75010 HITCH ASSY, REAR 1 1
I 31 1 198163-75011 HITCH ASSY, REAR 1 1 N
(A=F110170) (B=F110222)
4 1 26013-120302 BOLT W/WASHER M12X30 12 12

N:Old *55 New, Q:0ld £ New, R:Old *S5 New, S:0ld 35, New, W:Add, Z:Discontinued, F:Set Change, K:Q'ty Change
(C)Copy Rights YANMAR CO.,LTD and YANMAR AGRICULTURAL EQUIPMENT CO.,LTD.



NPC-3970 NPC-3970  71. THREE POINT HITCH

. A)=KE-140 D)=
Fig.71. THREE POINT HITCH (eKe1a0 o
(©)= (F)=
REF. LEV. PARTS NO. DESCRIPTION QTY I
A B ) O (E) ¢
1 1 198163-75300 3-POINT HITCH ASSY 1 1
2 2 7T6963-01100 LIK-ASSY,TOP T-710 1 1
3 3 194555-71500 TURNBUCKLE 1 1
4 3 19414571600 LINK (R), TOP 1 1
5 3 19414571700  LINK (L), TOP 1 1
6 3 22217-060000 SPRING WASHER 6 1 1
7 3 22351-040024 SPRING PIN 4X24 2 2
8 3 26557-060102 SCREW 6X10 1 1
9 3 26756-240002 LOCK NUT M24 PLATED 1 1
10 2 7T6964-18300 BOLT W/WASHER 10* 30 1 1
11 3 195165-17390  PIN 16X48 2 2
9 12 3 198421-72210  LINK ASSY, LIFT 11
25 13 3 194193-72410  LINK JOINT,LIFT 1 1
% f)—Sw- 14 3 194150-72460  PIN, LIFT YOKE 1 1
Q! 9] 15 3 22360-140000  SNAP PIN 14 1 1
‘ 95 16 3 22360-160000 SNAP PIN 16 2 2
: 17 2 7T6964-18400 LINK R ASSY. LIFT 1 1
(% %‘19- 18 3 1T6961-10300  LINK R,LIFT UPPER 1 1
18 19 3 195165-17390  PIN 16X48 2 2
i )Z L 17 20 3 198421-72110 LINK R CMP,LIFT LOWR 1 1
21 21 3 194190-72231 TURNBUCKLE,LIFT LINK 1 1
% 26 22 3 194193-72410  LINK JOINT,LIFT 1 1
2 23 3 194150-72460  PIN, LIFT YOKE 1 1
24 3 22360-140000  SNAP PIN 14 1 1
20 25 3 22360-160000 SNAP PIN 16 2 2
244 26 3 26756-180002 LOCK NUT M18 PLATED 1 1
27 2 7T6964-18600 LINK ASSY.LOWER 1 1
2 28 3 1T6964-18610 LINK ASSY, LOWER 2 2
29 3 794130-71410  PIN ASSY,BALL SOCKET 2 2
30 2 194150-71230  PIN, TOP LINK 2 2
31 2 794130-71410 PIN ASSY,BALL SOCKET 2 2
32 2 19843575100 HINGE CMP.,LOWR.LINK 1 1
29 33 3 794130-71410 PIN ASSY,BALL SOCKET 2 2
34 3 19843575110 PIN,LOWER LINK HINGE 1 1
35 2 198435-75200 CHAIN COMP.,CHECK 1 1
36 3 1T6964-18710 CHAIN COMP.,FRNT.CHK 2 2
37 3 1T6964-18760 CHAIN COMP.,REAR CHK 2 2
38 3 1T6964-18790 NUT 10 2 2
39 3 194150-74630  PIN, SHACKLE 2 2
40 3 19843575210 SUPPORTER,LINK CHAIN 2 2
41 3 19843575220 COLLAR 23X30X27 1 1
42 3 22217-160000 SPRING WASHER 16 2 2
43 3 22360-140000 SNAP PIN 14 2 2
a4 3 26716-160002 NUT M16 2 2
45 3 26756-140002 LOCK NUT M14 PLATED 2 2
Remarks
(1) USED FOR LEFT SIDE. USED NOT
FOR RIGHT SIDE. N:Old *55 New, Q:0ld £ New, R:Old *S5 New, S:0ld 35, New, W:Add, Z:Discontinued, F:Set Change, K:Q'ty Change
(C)Copy Rights YANMAR CO.,LTD and YANMAR AGRICULTURAL EQUIPMENT CO.,LTD.



NPC-3970 NPC-3970  72. DRAW BAR HITCH
Fig.72. DRAW BAR HITCH (KE-140 o-
(€)= (F=
REF. LEV. PARTS NO. DESCRIPTION QTY I
A B () O () (A

1 1 198173-75100 DRAWBARKIT. (49) 1 1
2 2 198173-65210 LABEL; DRAWBAR 1 1
3 2 198165-75200 DRAWBAR,COMP 1 1
4 3 198165-75210 DRAWBAR 1 1
5 3 198165-75250 CLEVIS (49) 1 1
6 3 198165-75260 SPACER,CLEVIS (49) 2 2
7 3 22217-120000 SPRING WASHER 12 2 2
8 3 26116-121302 BOLT M12X130 PLATED 2 2
9 3 26716-120002  NUT 12 2 2
10 1 194145-75250 RING 1 1
11 1 198165-75720 PIN,DRAW-BAR 1 1

2_
S—
@— 7

& -1
o
[

_3_

N:Old *55 New, Q:0ld £ New, R:Old *S5 New, S:0ld 35, New, W:Add, Z:Discontinued, F:Set Change, K:Q'ty Change
(C)Copy Rights YANMAR CO.,LTD and YANMAR AGRICULTURAL EQUIPMENT CO.,LTD.



NPC-3970 NPc-3970  73. ROPS
. A)=KE-140 D)=
Fig.73. ROPS (KE-140 o
(€)= (F=
REF. LEV. PARTS NO. DESCRIPTION QTY I
A B () O () (A
1 1 198165-71150 RETEINER,UPPER LINK 1 1
2 1 198165-71161 GUIDE,RETEINER 11
| 3 1 198174-85110 UPPER FRAME ; UNDER 1 1 z
(A=F110170) (B=F110222)
I 4 1 198174-85120 UPPER FRAME ; UPPER 11 z
(A=F110170) (B=F110222)
| 5 1 198163-85150 FRAME ASSY, LOWER CL 1 1 z
(A=F110170) (B=F110222)
I 6 1 198163-85250 FRAME ASSY, LOWER CR 11 z
(A=F110170) (B=F110222)
| 7 1 198162-85360 PLATE L,ROPS LOWER 2 2 z
(A=F110170) (B=F110222)
8 1  198163-85670 PLATE(N.P CMP 1 1
9 1 22217-120000 SPRING WASHER 12 8 8
10 1 22217-120000 SPRING WASHER 12 2 2
11 1 26076-120402 BOLT 10.9 12X 4 )
| 111 1 198165-85960 BOLT M12X 45 PLATED ) N
(A=F110170) (B=F110222)
12 1 26116-121302 BOLT M12X130 PLATED 8 8
| 121 1 26076-121252 BOLT, 12 X 125 8 8 N
(A=F110170) (B=F110266)
13 1 26716-120002 NUT 12 2 2
| 14 1 22157-120000 WASHER 12 2 2 W
(A=F110170) (B=F110222)
I 15 1 198163-85050 ROPS(140 KIT 1 1 w
(A=F110170) (B=F110222)
| 16 2 198163-53300 COMB LIGHT CMP 2 2 W
(A=F110170) (B=F110222)
|17 3 198163-51520 WIRE HARNESS ) w
(A=F110170) (B=F110222)
| 18 3 198163-53230 BRAKET(CMBLAMP 4 4
(A=F110170) (B=F110222)
| 19 3  198163-53310 F CMBLAMPCMP 2 2
(A=F110170) (B=F110222)
| 20 4 1A7100-53220 BULB ) w
(A=F110170) (B=F110222)
21 4 1A7100-53230 BULB 2 2 W
(A=F110170) (B=F110222)
| 22 4 198163-53320 BODYF CMP 2 2 w
(A=F110170) (B=F110222)
| 23 3 198163-53330 R CMBLAMPCMP 2 2 W
(A=F110170) (B=F110222)
| 24 4 1A7100-53220 BULB )
(A=F110170) (B=F110222)
| 25 4 198163-53340 BODYR CMP 2 2
(A=F110170) (B=F110222)
| 26 4 198163-53350 BULB 12V5W21W ) w
(A=F110170) (B=F110222)
27 2 198163-85290 BASEPLATE 2 2 W
(A=F110170) (B=F110222)
| 28 2 198163-85410 HANDLE SET J(ROPS 2 2 w

N:Old *55 New, Q:0ld £ New, R:Old *S5 New, S:0ld 35, New, W:Add, Z:Discontinued, F:Set Change, K:Q'ty Change

++ CONTINUE ++

(C)Copy Rights YANMAR CO.,LTD and YANMAR AGRICULTURAL EQUIPMENT CO.,LTD.



NPC-3970 NPc-3970  73. ROPS

. A)=KE-140 D)=
Fig.73. ROPS (KE-140 o
(€)= (F=
REF. LEV. PARTS NO. DESCRIPTION QTY I
A B () O () (A
(A=F110170) (B=F110222)
I 29 3 194150-01190 KNOB, THROTTLE LEVER 2 2 w
(A=F110170) (B=F110222)
| 30 3 198163-85620 HANDLE(ROPS CMP )
(A=F110170) (B=F110222)
| 31 2 198163-85560 UPPERFRAME(U CMP 11
(A=F110170) (B=F110222)
| 32 2 198163-85630 KNOB M16 2 2 w
(A=F110170) (B=F110222)
| 33 2 198163-85640 CAP(ROPS 4 4 W
(A=F110170) (B=F110222)
| 34 2 198163-85850 UPPERFRAME(L CMP 11 w
(A=F110170) (B=F110222)
| 35 2 22137-120000 WASHER 12,POLISHED 2 2 w
(A=F110170) (B=F110222)
| 36 2 26013-060162 BOLT M 6X 16 4 4
(A=F110170) (B=F110222)
| 37 2  26023-050122 SCREW M 5X 12 4 4
(A=F110170) (B=F110222)
| 38 2 26076-121002 BOLT M12X100 ) w
(A=F110170) (B=F110222)
| 39 2 26346-120002 U-NUT M12 PLATED 2 2 w
(A=F110170) (B=F110222)
| 40 2 26716-050002 NUTM5 4 4 w
(A=F110170) (B=F110222)
| 41 2 26716-120002 NUT 12 6 6 W
(A=F110170) (B=F110222)
| 42 1 198163-85081 ROPS SET,LOWER 140 11
(A=F110170) (B=F110222)
| 43 2 198163-85150 FRAME ASSY, LOWER CL 11
(A=F110170) (B=F110222)
| 44 2 198163-85250 FRAME ASSY, LOWER CR 11
(A=F110170) (B=F110222)
| 45 2 198162-85360 PLATE L,ROPS LOWER 2 2
(A=F110170) (B=F110222)

N:Old *55 New, Q:0ld £ New, R:Old *S5 New, S:0ld 35, New, W:Add, Z:Discontinued, F:Set Change, K:Q'ty Change
(C)Copy Rights YANMAR CO.,LTD and YANMAR AGRICULTURAL EQUIPMENT CO.,LTD.



NPC-3970 NPC-3970  74. OPTION

H (A)=KE-140 (D)=
F|g74 OPTION (B)=KE-160 (E)=
(€)= (F=

REF. LEV. PARTS NO. DESCRIPTION QTY I

wW B © O E ¢

1 1 798531-14710 TIRE,FRONT L.H. KIT 1

27 2 2 198531-14720 WHEEL DC3.00-12 1

| 3 2 198531-14740 TIRE 5.00-12 1

4 2 198531-14750 TUBE 1

5 2 194190-34730 HOUSING,CORE 1

6 1 798531-14810 FRONT TIRE R.H. KIT 1

7 2 198531-14720 WHEEL DC3.00-12 1

8 2 198531-14740 TIRE 5.00-12 1

9 2 198531-14750 TUBE 1

10 2 194190-34730 HOUSING,CORE 1

11 1 198164-34300 TIRE 8-18 L KIT 1

12 2 198164-34320 TIRE 8-18 1

13 2 198164-34330 TUBE 1

14 2 194190-34730 HOUSING,CORE 1

15 2 198531-34730 WHEEL W6-18 1

16 1 198164-34350 TIRE 8-18 RKIT 1

17 2 198164-34320 TIRE 8-18 1

18 2 198164-34330 TUBE 1

19 2 194190-34730 HOUSING,CORE 1

20 2 198531-34730 WHEEL W6-18 1

| 21 1 198164-14700 TIRE KIT,LAG 1 W
(B=FXXXXX)
& %
-13
(46)-18
Remarks
(1)REF.NO1 FOR NO.20 IS INCORPORATED
IN THIS REF.NO.21 N:Old *55 New, Q:0ld £ New, R:Old *S5 New, S:0ld 35, New, W:Add, Z:Discontinued, F:Set Change, K:Q'ty Change
(C)Copy Rights YANMAR CO.,LTD and YANMAR AGRICULTURAL EQUIPMENT CO.,LTD.



NPC-3970 NPC-3970  75. OPTION

. A)=KE-140 D)=
Fig.75. OPTION (KE-140 o
(€)= (F=
REF. LEV. PARTS NO. DESCRIPTION QTY I
A B () O () (A
1 1 198425-22500 ROD KIT,CLUTCH 1 1
2 2 198425-22450 ROD L COMP.,CLUTCH 11
3 2 198425-22480 ROD R COMP.,CLUTCH 1 1
4 2 198425-22510  PIN 7X16,FLUSH HEAD )
5 2 22417-200200 COTTER PIN 2.0X20 2 2
6 1 198421-42200 COVER CMP,EXT.TAKOUT 11
7 2 194556-42220 STRAINER A 1 1
8 2 198421-42220 COVER,EXT.TAKE-OUT 11
9 2 23414-180023 GASKET 18 2 2
10 2 23414-200026 GASKET 20 1 1
11 2 23887-180002 PLUG 18 2 2
12 2 23887-200002  PLUG 20, HEX. 11

N:Old *55 New, Q:0ld £ New, R:Old *S5 New, S:0ld 35, New, W:Add, Z:Discontinued, F:Set Change, K:Q'ty Change
(C)Copy Rights YANMAR CO.,LTD and YANMAR AGRICULTURAL EQUIPMENT CO.,LTD.



NPC-3970 NPC-3970 76. ACCEL LEVER(ADD.

Fig.76. ACCEL LEVER(ADD. (KE-140 o
(€)= (F=
REF. LEV. PARTS NO. DESCRIPTION QTY I
A B () O () (A

1 1  198163-00850  LINK, ACCELERATOR 1 1

2 1 198421-01110 LEVER,ACCELERATOR 11

3 1 198421-01120 SHAFT,ACCELERATOR 1 1

@7 1 4 1 198165-01130  PLATE, FRICTION 11
5 1 198421-01130  LINK,ACCELERAT.LEVER 11

5 6 1 198421-01140 PLATE,ACCELERAT.LOCK 11
7 1 1A6750-37200 KNOB, PARKING BRAKE 1 1

8 1 198421-01250 BOLT 6X40 11

9 1 194150-01270  SPACER 20 11

10 1 194150-01370 ADJUSTER 1 1

11 1 194151-47760 WASHER 12 3 3

12 1 22117-080000 WASHER 8 5 5

13 1 22157-060000 WASHER 6 1 1

14 1 22157-100000 WASHER 10 1 1

15 1 1C6281-52320  PIN 8,COME-OFF SNAP 1 1

16 1 22417-160160 COTTER PIN 1.6X16 4 4

17 1 26016-100202 BOLT 11

18 1 26716-080002 NUT M8 2 2

19 1 26716-120002 NUT 12 )

20 1 198162-01210 ROD, FOOT AXLE 11

21 1 198421-01220  SPRING,FT.ACCEL.RTRN 11

22 1 22117-080000 WASHER 8 2 2

23 1 22417-160160 COTTER PIN 1.6X16 2 2

24 1 26116-080402 BOLT M 8X 40 PLATED 11

25 1 26716-080002 NUTM 8 1 1

ENGINE PART

Remarks
* FIGURE FOR POWER STEERING TYPE N:Old *55 New, Q:0ld £ New, R:Old *S5 New, S:0ld 35, New, W:Add, Z:Discontinued, F:Set Change, K:Q'ty Change

(C)Copy Rights YANMAR CO.,LTD and YANMAR AGRICULTURAL EQUIPMENT CO.,LTD.




NPC-3970 NPc-3970  77. FUEL TANK(ADD.

H (A)=KE-140 (D)=
Fig.77. FUEL TANK(ADD. (KE-140 o
(€)= (F=

REF. LEV. PARTS NO. DESCRIPTION QTY I

wW B © O E ¢

1 1 198162-04111  TANK,FUEL OIL 1 1
2 1 194940-04240 PAN,FUEL TANK CATCH 1 1
3 1 194940-04250 PACKING,FUEL CAT.PAN 1 1
4 1 198421-04430 PIPE,FUEL OIL PAN 1 1
5 1 198163-04500 CAP,FUEL CMP 1 1
6 2 198163-04510 SEAL 1 1
7 1 101504-55101 STRAINER,FUEL INLET 1 1
8 1 194215-04220 SPACER 8X10X10 4 4
9 1 194420-62260 CUSHION 8 8
10 1 22157-060000 WASHER 6 4 4
11 1 26116-060252 BOLT 6X25 4 4
12 1 23980-730220 PIPE 1 1
13 1 23980-730450 FUEL PIPE 7.3X450 1 1
14 1 23980-730500 FUEL PIPE 7.3X500 1 1
15 1 23980-730600 FUEL PIPE 7.3X600 1 1
16 1 23080-012000 CLAMP 12 8 8
1
16 ENGINE PART
Bﬁ{gﬁ'& FOR POWER STEERING TYPE N:Old *55 New, Q:0ld £ New, R:Old *S5 New, S:0ld 35, New, W:Add, Z:Discontinued, F:Set Change, K:Q'ty Change
(C)Copy Rights YANMAR CO.,LTD and YANMAR AGRICULTURAL EQUIPMENT CO.,LTD.



NPC-3970 NPC-3970  78. TIE ROD(ADD.
Fig.78. TIE ROD(ADD. (KE-140 o-
(€)= (F=
REF. LEV. PARTS NO. DESCRIPTION QTY I
A B () O () (A

1 1 198164-12310 ROD COMP.,TIE 1 1
2 2 194215-12341  NUT 1 1
3 2 194300-13340 COVER,DUST 1 1
4 2 22417-250250 COTTER PIN 2.5X25 1 1
5 2 24761-060000 NIPPLE MT6X1, GREASE 1 1
6 2 194215-12341  NUT 1 1
7 2 194300-13340 COVER,DUST 1 1
8 2 22417-250250 COTTER PIN 2.5X25 1 1
9 2 24761-060000 NIPPLE MT6X1, GREASE 1 1
Bﬁ{gﬁ'& FOR POWER STEERING TYPE N:Old *55 New, Q:0ld £ New, R:Old *S5 New, S:0ld 35, New, W:Add, Z:Discontinued, F:Set Change, K:Q'ty Change
(C)Copy Rights YANMAR CO.,LTD and YANMAR AGRICULTURAL EQUIPMENT CO.,LTD.



NPC-3970 NPC-3970  79. FRONT AXLE CASE(ADD.

Fig.79. FRONT AXLE CASE(ADD. (KE-140 o-
(€)= (F=
REF. LEV. PARTS NO. DESCRIPTION QTY I

wW B © O E ¢

1 1 198421-13510  SHAFT L,FRONT 1ST 1 1
2 1 198421-13520 SHAFT R,FRONT 1ST 1 1
3 1 198421-13530 GEAR,FRNT.1/2 SHAFT 2 2
4 1 24101-063044 BALL BEARING 2 2
5 1 194200-11570 BUSH 2 2
6 1 194447-13490 CAP W/DIPSTICK 1 1
7 1 198164-13610 CASE L,FRONT AXLE 1 1
8 1 198425-13620 CASE R,FRONT AXLE 1 1
9 1 198421-13630 COVER,FRNT.AXLE CASE 1 1
10 1 198421-13650 WASHER 25X34X1.2 1 1
11 1 198165-24440 GASKET(20*12*2 1 1
12 1 198165-24490 BOLT M 12X 12 PLATED 1 1
13 1 22252-000520 CIRCLIP 52 1 1
14 1 22351-060020 SPRING PIN 6X20 2 2
15 1 24311-000180 O-RING 1A P-18.0 1 1
16 1 24321-000500 O-RING 1A G-50.0 2 2
17 1 24321-001150 O-RING 1A G-115.0 1 1
18 1 24421-173007 SEAL TC17 30 07, OIL 1 1
19 1 26013-100302 BOLT M10X 30 6 6
20 1 26016-080302 BOLT M 8X 30 6 6
194855-24020
Bﬁ{gﬁ'& FOR POWER STEERING TYPE N:Old *55 New, Q:0ld £ New, R:Old *S5 New, S:0ld 35, New, W:Add, Z:Discontinued, F:Set Change, K:Q'ty Change
(C)Copy Rights YANMAR CO.,LTD and YANMAR AGRICULTURAL EQUIPMENT CO.,LTD.



NPC-3970 NPC-3970  80. FRONT GEAR CASE(ADD.

Fig.80. FRONT GEAR CASE(ADD. e o o
(©)= (F=
REF. LEV. PARTSNO. DESCRIPTION QTY I
A B © O (B ®B
1 1 198421-13730 BOXL,FRONT GEAR 1 1
2 1 198421-13740 BOX R,FRONT GEAR 1 1
3 1 198164-13760 BRACKET(L), KING PIN 1 1
4 1 198164-13770 SUPPORT(R),KING PIN 1 1
5 1 198421-13710 CASE,FRONT GEAR 2 2
6 1 198421-13750 SHIM 1.0,SUPPORT 2 2
7 1 194516-13770  SLEEVE SI455016 2 2
8 1 194516-13780 SEAL, YC6Y 506812.5 2 2
9 1 198164-13780 ARM,TIE ROD 1 1
10 1 198165-13830 BUSH 25X1.5 2 2
11 1 1C6900-23120 BOLT M14X10,DRAIN 2 2
12 1 1C6900-23150 WASHER 2 2
13 1 1E6190-54080 SLEEVE SI25X30X13 2 2
14 1 22252-000470 CIRCLIP 47(H) 2 2
15 1 22351-080020 SPRING PIN 8X20 2 2
16 1 22351-080040 SPRING PIN 8X40 2 2
17 1 24104-062044 BALL BEARING 2 2
18 1 24421-304708 SEAL TC30 47 08, OIL 2 2
19 1 26013-100302 BOLT M10X 30 10 10
20 1 26013-100352 BOLT M10X 35 4 4
21 1 26013-100502 BOLT M10X 50 4 4
Bﬁ{gﬁ'& FOR POWER STEERING TYPE N:Old *55 New, Q:0ld £ New, R:Old *S5 New, S:0ld 35, New, W:Add, Z:Discontinued, F:Set Change, K:Q'ty Change
(C)Copy Rights YANMAR CO.,LTD and YANMAR AGRICULTURAL EQUIPMENT CO.,LTD.



NPC-3970 NPC-3970  81. FRONT WHEEL TIRE(ADD.

Fig.81. FRONT WHEEL TIRE(ADD. (KE-140 o
(€)= (F=
REF. LEV. PARTS NO. DESCRIPTION QTY I
A B () O () (A

1 1 798531-14710  TIRE,FRONT L.H. KIT 1
2 2 198531-14720 WHEEL DC3.00-12 1
3 2 198531-14740  TIRE 5.00-12 1
4 2 198531-14750 TUBE, 5.00-12 1
5 2 194190-34730 HOUSING,CORE 1
6 1 798531-14810 FRONT TIRE R.H. KIT 1
7 2 198531-14720 WHEEL DC3.00-12 1
8 2 198531-14740  TIRE 5.00-12 1
9 2 198531-14750  TUBE, 5.00-12 1
10 2 194190-34730 HOUSING,CORE 1
11 1 198163-14730  TIRE,FRONT(TURF KIT 2 2
12 2 194136-12880 VALVE TR413 2 2
13 2 198163-14740 TURF TIRE 20*8.00 2 2
14 2 198163-14750  DISC 6.001-10 2 2

N:Old *55 New, Q:0ld £ New, R:Old *S5 New, S:0ld 35, New, W:Add, Z:Discontinued, F:Set Change, K:Q'ty Change
(C)Copy Rights YANMAR CO.,LTD and YANMAR AGRICULTURAL EQUIPMENT CO.,LTD.



NPC-3970 NPC-3970 82. P.S.T VALVE(ADD.

H (A)=KE-140 (D)=
Fig.82. P.S.T VALVE(ADD. (KE-140 o
(€)= (F=

REF. LEV. PARTS NO. DESCRIPTION QTY I

wW B © O E ¢

=
o

26016-100162 BOLT M10X 16

=
©

26736-100002 NUT M10
26776-160002 LOCK NUT M16 PLATED

1 1 198167-17300 VALVE H, P.STEERING 1 1
2 1 198165-17310 BOLT M 10, ST COLUM 3 3
3 1 198163-17410 COLUM SET 1 1
4 2 198163-17420 PST COLUM CMP 1 1
5 2 198164-17450 PACKING 1 1
6 2 198163-17460 STEARING SHAFT 1 1
7 2 22242-000200 CIRCLIP 20 2 2
8 1 198164-17470 BOOT ASSY, STEERING 1 1
9 1 198165-17481 RUBBER, ST COLUMN 2 2
10 1 198163-17490 SPACER,COLUMN 1 1
11 1 198164-17500 PLATE, ST COLUMN 1 1
12 1 198165-17731 ELBO, 1/4X9/16 1 1
13 1 198165-17741 ELBOL, 1/4X9/16 1 1
14 1 198165-17790 CONNECTOR 2 2
15 1 22137-100000 WASHER 10,POLISHED 1 1
16 1 22137-160000 WASHER 16,POLISHED 1 1
17 1 22217-100000 SPRING WASHER 10 6 6

1 1 1

1 3 3

1 1 1

N
o

Remarks
* FIGURE FOR POWER STEERING TYPE N:Old *55 New, Q:0ld £ New, R:Old *S5 New, S:0ld 35, New, W:Add, Z:Discontinued, F:Set Change, K:Q'ty Change

(C)Copy Rights YANMAR CO.,LTD and YANMAR AGRICULTURAL EQUIPMENT CO.,LTD.




NPC-3970 NPc-3970  83. P.S.T CYLINDER(ADD.

Fig.83. P.S.T CYLINDER(ADD. (e 1o o
(©)= (F=
REF. LEV. PARTSNO. DESCRIPTION QTY I
A B © O (B ®B
1 1 194215-12340 NUT M10 2 2
2 1 198164-17540 CYLINDER, PS 1 1
3 1 172520-76210 FITTING 1/4 1 1
4 1 22417-250250 COTTER PIN 2.5X25 2 2
Remarks
* FIGURE FOR POWER STEERING TYPE N:Old *55 New, Q:0ld £ New, R:Old *S5 New, S:0ld 35, New, W:Add, Z:Discontinued, F:Set Change, K:Q'ty Change

(C)Copy Rights YANMAR CO.,LTD and YANMAR AGRICULTURAL EQUIPMENT CO.,LTD.



NPC-3970 NPC-3970  84. P.S.T PIPING(ADD.

H (A)=KE-140 (D)=
Fig.84. P.S.T PIPING(ADD. (KE-140 o
(€)= (F=

REF. LEV. PARTS NO. DESCRIPTION QTY I

wW B © O E ¢

1 1 198164-17660 PIPE, HP 1 1
2 1 198163-17710 HOSE AHYDRAULIC PS 1 1
3 1 198163-17720 HOSE B,HYDRAULIC PS 1 1
4 1 198163-17740 DRAIN PIPE(PS 1 1
5 1 198163-17771  BOLT 18, JOINT 1 1
6 1 198163-17780 DRAIN PIPE B(PS 1 1
7 1 198164-17780 CLAMP 1 1
8 1 198163-17790 ADAPTER 1 1
9 1 198165-24440 GASKET(20*12*2 1 1
10 1 198165-24490 BOLT M 12X 12 PLATED 1 1
11 1 23414-140018 GASKET 14 1 1
12 1 23414-180023  GASKET 18 2 2
13 1 26016-080122 BOLT M 8X 12 1 1
14 1 26018-080162 BOLT M 8X 16 1 1
52{26‘6‘:;5 FOR POWER STEERING TYPE N:Old *55 New, Q:0ld £ New, R:Old *S5 New, S:0ld 35, New, W:Add, Z:Discontinued, F:Set Change, K:Q'ty Change
(C)Copy Rights YANMAR CO.,LTD and YANMAR AGRICULTURAL EQUIPMENT CO.,LTD.



NPC-3970 NPC-3970 85. FLOW DEVIDER(ADD.
Fig.85. FLOW DEVIDER(ADD. (B 160 o

(€)= (F);
REF. LEV. PARTS NO. DESCRIPTION QTY I
A B () O () (A

1 1 198165-17711 ELBO, 45 3 3
2 1 198165-17781 ELBO, 1/4X1/4 1 1
3 1 198164-17810 ELBOW 45 3/8 1 1
4 1 198164-17830 BRACKET ASSY, FD 1 1
5 1 198164-17850 PLATE ASS, FD 1 1
6 1 198163-17870  STAY, FD 1 1
7 1 198164-17900 DIVIDER.,FLOW KIT 1 1
8 1 26018-080252 BOLT M8X 25 3 3
9 1 26106-080502 BOLT M 8X 50 PLATED 3 3
52{26‘6‘:;5 FOR POWER STEERING TYPE N:Old *55 New, Q:0ld £ New, R:Old *S5 New, S:0ld 35, New, W:Add, Z:Discontinued, F:Set Change, K:Q'ty Change
(C)Copy Rights YANMAR CO.,LTD and YANMAR AGRICULTURAL EQUIPMENT CO.,LTD.



NPC-3970

Fig.86. CLUTCH HOUSING(ADD.

194855-24020

Remarks
* FIGURE FOR POWER STEERING TYPE

NPC-3970 86. CLUTCH HOUSING(ADD.

(A)=KE-140 (D)=
(B)=KE-160 (E)=
(€)= (F=
REF. LEV. PARTS NO. DESCRIPTION QTY I

wW B © O E ¢

1 1 194201-11230 CAP 11X21 4 4
2 1 198163-21250 HOUSING ASSY, CLUTCH 1 1
3 1 194300-21460 CAP 1 1
4 1 194151-36670 PLUG PT02 1 1
5 1 22217-100000 SPRING WASHER 10 2 2
6 1 22351-080016 SPRING PIN 8X16 2 2
7 1 24761-040000 NIPPLE B,GREASE 1 1
8 1 26013-080122 BOLT M 8X 12 2 2
9 1 26013-080202 BOLT W/WASHER M8X20 9 9
10 1 26116-100352 BOLT 10X35 1 1
11 1 26716-100002 NUT 10 1 1
12 1 26716-100002 NUT 10 2 2
13 1 198165-21450 DISC, CLUTCH 1 1
14 1 194215-21701 PRESSURE PLATE 1 1
15 1 22351-080016 SPRING PIN 8X16 3 3
16 1 26013-080162 BOLT W/WASHER M8X16 6 6
17 1 198421-22110 SHAFT,MAIN DRIVE 1 1
18 1 194215-22210 BUSH 20.4X25X20 2 2
19 1 194215-22220 FELT 2 2
20 1 194215-22230 SLEEVE, BEARING 1 1
21 1 194300-22240 BEARING, RELEASE 1 1
22 1 194310-25100  JOINT 1 1
23 1 22252-000170 CIRCLIP 17 1 1

N:Old *55 New, Q:0ld £ New, R:Old *S5 New, S:0ld 35, New, W:Add, Z:Discontinued, F:Set Change, K:Q'ty Change
(C)Copy Rights YANMAR CO.,LTD and YANMAR AGRICULTURAL EQUIPMENT CO.,LTD.



NPC-3970 NPc-3970  87. MAIN CHANGE(ADD.

Fig.87. MAIN CHANGE(ADD. (KE-140 o-
(€)= (F=
REF. LEV. PARTS NO. DESCRIPTION QTY I

wW B © O E ¢

w
o

26013-080252 BOLT M 8X 25

1 1 194990-22050 NUT W/WASHER 8 1 1
2 1 198421-27110 SPRING 38.4 1 1
3 1 198163-27200 LEVER KIT,MAIN RANGE 1 1
4 2 24550-018100 BUSH 18X10 2 2
5 1 1A7720-27240 KNOB 1 1
6 1 198163-27510 BRACKET, LEVER 1 1
7 1 198163-27520 SHAFT FORK,M.CHANGE 1 1
8 1 198421-27521  ARM, SHIFT 1 1
9 1 198163-27531 LEVER A,MAIN CHANGE 1 1
10 1 198163-27540 COLLAR 1 1
11 1 198435-27551 FORK, SHIFT 1 1
12 1 198163-27560 SPRING 1 1
13 1 198163-27572 LEVER, M.RANGE INNER 1 1
14 1 198163-27630 LEVER,MAIN CHANGE 1 1
15 1 194197-27681 PLATE, KEEP 1 1
16 1 198163-27910 PIN 1 1
17 1 198327-47930  PLATE, LINK 1 1
18 1 22137-180000 WASHER 18 1 1
19 1 22157-080000 WASHER 8 2 2
20 1 22272-000150 CIRCLIP E-15 1 1
21 1 22351-035025 SPRING PIN 3.5X25 2 2
22 1 22351-060020 SPRING PIN 6X20 1 1
23 1 22351-060025 SPRING PIN 6X25 2 2
24 1 22360-100000 SNAP PIN 10 2 2
25 1 23061-150065 HOSE, 15X 65 1 1
26 1 24190-100001 BALL, 5/16 1 1
27 1 24311-000110 O-RING 1A P-11.0 1 1
28 1 24311-000125 O-RING 1A P-12.5 1 1
29 1 26013-080202 BOLT W/WASHER M8X20 1 1

1 2 2

1 2 2

w
-

26018-080202 BOLT M 8X 20

F—n
Remarks
* FIGURE FOR POWER STEERING TYPE N:Old *55 New, Q:0ld £ New, R:Old *S5 New, S:0ld 35, New, W:Add, Z:Discontinued, F:Set Change, K:Q'ty Change
(C)Copy Rights YANMAR CO.,LTD and YANMAR AGRICULTURAL EQUIPMENT CO.,LTD.



NPC-3970 NPC-3970  88. SUB CHANGE(ADD.

Fig.88. SUB CHANGE(ADD. e o o
(©)= (F=
REF. LEV. PARTSNO. DESCRIPTION QTY I
A B © O (B ®B
1 1 194990-22140 NUT W/WASHER 8 1 1
2 1 1A1040-26320 CIRCLIP 30-H 1 1
3 1 198421-27110 SPRING 38.4 2 2
4 1 198163-27120 SHAFT H,FORK 1 1
5 1 198163-27130 SHAFT L,FORK 1 1
6 1 198435-27142  FORK, SHIFT 1 1
7 1 198435-27151 FORK, SHIFT L 1 1
8 1 198421-27160 ARM,MAIN CHANGE 1 1
9 1 198421-27170  CASE,MAIN CHANGE 1 1
10 1 198421-27180 BOOT,RUBBER 1 1
11 1 198421-27190  SPINDLE 8X16 1 1
12 1 198421-27200 BUSH 17X19X15 1 1
13 1 198425-27213 CASE,FORK SHAFT 1 1
14 1 198421-27221  PACKING, SHAFT CASE 1 1
15 1 198425-27230 COLLAR,FORK SHAFT CS 1 1
16 1 1A7720-27240 KNOB 1 1
17 1 198435-27260 LEVER,SUB-CHG.LOWER 1 1
18 1 198163-27270 LEVER,SUB-CHANGE 1 1
19 1 198425-27290 O RING 35 1 1
20 1 198165-27360 LEVER TUBE 1 1
21 1 198163-36510 SUPPORT ASSY, HOLDER 1 1
22 1 1E6140-56230 BALL, SHIFTER 1 1
23 1 22217-100000 SPRING WASHER 10 1 1
24 1 22287-080000 LOCKING WASHER 1 1
25 1 22351-050020 SPRING PIN 5X20 2 2
26 1 22351-050025 SPRING PIN 5X25 1 1
27 1 22351-060040 SPRING PIN 6X40 1 1
28 1 24190-100001 BALL, 5/16 2 2
29 1 24311-000110 O-RING 1A P-11.0 1 1
30 1 26013-080202 BOLT W/WASHER M8X20 1 1
31 1 26013-080502 BOLT M 8X 50 2 2
32 1 26013-080552 BOLT M 8X 55 1 1
33 1 26016-080252 BOLT M 8X 25 2 2
34 1 26016-080252 BOLT M 8X 25 3 3
35 1 26016-080402 BOLT M 8X 40 1 1
36 1 26018-080202 BOLT M 8X 20 2 2
37 1 26018-080452 BOLT 8X 45 1 1
38 1 26116-080304 BOLT M8 X 30 PLATED 1 1
39 1 26116-100122 BOLT M10X 12 PLATED 1 1
40 1 26716-080002 NUT M8 1 1
Bﬁ{gﬁ'& FOR POWER STEERING TYPE N:Old *55 New, Q:0ld £ New, R:Old *S5 New, S:0ld 35, New, W:Add, Z:Discontinued, F:Set Change, K:Q'ty Change
(C)Copy Rights YANMAR CO.,LTD and YANMAR AGRICULTURAL EQUIPMENT CO.,LTD.



NPC-3970 NPC-3970  89. PTO CHANGE(ADD.

Fig.89. PTO CHANGE(ADD. (KE-140 o-
(€)= (F=
REF. LEV. PARTS NO. DESCRIPTION QTY I

wW B © O E ¢

1 1 194990-22050 NUT W/WASHER 8 1 1
2 1 198421-27110 SPRING 38.4 1 1
3 1 198165-27350 LEVER TUBE 1 1
4 1 198163-27540 COLLAR 1 1
5 1 198163-27560 SPRING 1 1
6 1 194197-27681 PLATE, KEEP 1 1
7 1 198435-27700 COLLAR,PTO FK.SHAFT 1 1
8 1 198435-27721 FORK, SHIFT 1 1
9 1 198435-27731 ARM, P.T.O. SHIFT 1 1
10 1 198435-27740 ARM,P.T.O. 1 1
11 1 198435-27760  LINK,P.T.O.SHIFT 1 1
12 1 198163-27770 LEVER,PTO UPPER 1 1
13 1 198163-27790 LEVER,P.T.O.LOWER 1 1
14 1 1A7720-27810 KNOB 1 1
15 1 198163-27810 SHAFT,PTO FORK 1 1
16 1 198163-27840 LEVER,P.T.O.INNER 1 1
17 1 198163-27870 KEY 1 1
18 1 198163-27910 PIN 1 1
19 1 22157-080000 WASHER 8 2 2
20 1 22272-000150 CIRCLIP E-15 1 1
21 1 22351-035025 SPRING PIN 3.5X25 1 1
22 1 22351-050020 SPRING PIN 5X20 1 1
23 1 22351-060025 SPRING PIN 6X25 1 1
24 1 22372-080000 SNAP PIN (JASO 8) 3 3
25 1 24190-100001 BALL, 5/16 1 1
26 1 24311-000125 O-RING 1A P-12.5 1 1
27 1 24550-018100 BUSH 18X10 2 2
28 1 26018-080202 BOLT M 8X 20 2 2
29 1 22137-180000 WASHER 18 1 1

Remarks
* FIGURE FOR POWER STEERING TYPE N:Old *55 New, Q:0ld £ New, R:Old *S5 New, S:0ld 35, New, W:Add, Z:Discontinued, F:Set Change, K:Q'ty Change

(C)Copy Rights YANMAR CO.,LTD and YANMAR AGRICULTURAL EQUIPMENT CO.,LTD.




NPC-3970

Fig.90. REAR WHEEL TIRE(ADD.

NPC-3970  90. REAR WHEEL TIRE(ADD.

(A)=KE-140 (D)=
(B)=KE-160 (E)=
(€)= (F=
REF. LEV. PARTS NO. DESCRIPTION QTY I R
A B () O () (A
1 1 198163-34300 TIRE,REAR(TURF KIT 2 2
2 2 194136-12880 VALVE TR413 2 2
3 2 198163-34310 TURF TIRE 212/80 2 2
4 2 198163-34320 WHEEL 7JAX15 )
5 1 198164-34300 TIRE 8-18 L KIT 1
6 2 198164-34320 TIRE 8-18 1
7 2 198164-34330 TUBE 1
8 2 198531-34730 WHEEL W6-18 1
9 2 194190-34730 HOUSING,CORE 1
10 1 198164-34350 TIRE 8-18 RKIT 1
11 2 198164-34320 TIRE 8-18 1
12 2 198164-34330 TUBE 1
13 2 198531-34730 WHEEL W6-18 1
14 2 194190-34730 HOUSING,CORE 1

Remarks
* FIGURE FOR POWER STEERING TYPE

N:Old *55 New, Q:0ld £ New, R:Old *S5 New, S:0ld 35, New, W:Add, Z:Discontinued, F:Set Change, K:Q'ty Change
(C)Copy Rights YANMAR CO.,LTD and YANMAR AGRICULTURAL EQUIPMENT CO.,LTD.



NPC-3970 NPC-3970  91. HYDRAULIC CONTROL(ADD.

Fig.91. HYDRAULIC CONTROL(ADD. (e 140 o
©)= (F)=
REF. LEV. PARTSNO. DESCRIPTION QTY I
A (B () O (B ¢
1 1 198431-44510 ARM,FEEDBACK 1 1
2 1 194208-47510 ROD, FEED BACK 1 1
3 1 26716-080002 NUT M 8 1 1
4 1 198435-47310 STOPPER, CONTROL 1 1
5 1 198431-47320 ROD,CONTROL 1 1
6 1 198431-47330 PLATE 1 1
7 1 194555-47340 PLATE (A) 2 2
8 1 198431-47340 PIN,CONTROL 1 1
9 1 194555-47350 PLATE 4 4
10 1 198431-47350 WASHER 1 1
11 1 198163-47360 LEVER,PRESS.CONTROL 1 1
12 1 198163-47370 LEVER,DIFF.CONTROL 1 1
13 1 194215-47380 KNOB 1 1
14 1 198431-47390 ARM,POSITION SET 2 2
15 1 198431-47400 ARM,DRAFT SET 2 2
16 1 198431-47420 BAR,POSITION CONTROL 1 1
17 1 198431-47430 BAR,DRAFT CONTROL 1 1
18 1 194180-47440 GASKET 2 2
. 19 1 194208-47450 SHAFT, FEED BACK 2 2
4 ’,s"’ 3 20 1 198431-47470 ARM,POS.FEEDBACK 1 1
65 63 /' © 18 95 21 1 198431-47480 ARM,DRAFT FEEDBACK 1 1
32 J F\ 61 N 22 1 198435-47490 BASE,STOPF R 1 1
é S ég & 45 K L@g ﬁ 23 1 198431-47520 ROD,DRAFT FEEDBACK 1 1
5y O o /ﬁ 57 27 24 1 194208-47530 ADJUSTER 2 2
22 = ay 25 1 198435-47530 ARM, CONTROL 1 1
@‘“ 26 1 198435-47540 ARM, CONTROL 1 1
27 1 198435-47550 LINK, CONTROL 2 2
28 1 198435-47560 PLATE 1 1
@ @ 82 ’\Q -1 29 1 198435-47580 PLATE B 1 1
a 30 1 198162-47630 TUBE,PROTECTIVE 2 2
é 6/ 31 1 194151-47760 WASHER 12 4 4
3 32 1 194310-47790 PLATE, FRICTION 2 2
33 1 198163-47800 ARM-FEEDBACK-ASSY 1 1
34 2  194310-21210 BUSH 15X20X25 1 1
35 1 194215-47840 SPRING, RETURN 1 1
36 1 198431-47870 PLATE,FEEDBACK 1 1
37 1 194273-47910 KNOB 1 1
38 1 194550-47910 SPACER 15X28X2 1 1
39 1 198165-85960 BOLT M12X 45 PLATED 4 4
40 1 22137-080000 WASHER 8, POLISHED 1 1
41 1 22137-080000 WASHER 8, POLISHED 2 2
42 1 22137-080000 WASHER 8, POLISHED 2 2
43 1 22137-080000 WASHER 8, POLISHED 1 1
44 1 22137-080000 WASHER 8, POLISHED 1 1
45 1 22137-120000 WASHER 12,POLISHED 2 2
38 17 4{]/%5 & N 46 1 22272-000060 CIRCLIP E- 6 101
8 ]1% Pl é’km 47 1 22287-080000 LOCKING WASHER 2 2
48 1 22287-080000 LOCKING WASHER 1 1
49 1 22351-050025 SPRING PIN 5X25 1 1
50 1 22351-050025 SPRING PIN 5X25 1 1
51 1 22351-050025 SPRING PIN 5X25 2 2
Remarks
* FIGURE FOR POWER STEERING TYPE N:Old *55 New, Q:0ld £ New, R:Old *S5 New, S:0ld 35, New, W:Add, Z:Discontinued, F:Set Change, K:Q'ty Change
++ CONTINUE ++ (C)Copy Rights YANMAR CO.,LTD and YANMAR AGRICULTURAL EQUIPMENT CO.,LTD.



NPC-3970 NPC-3970  91. HYDRAULIC CONTROL(ADD.

Fig.91. HYDRAULIC CONTROL(ADD. (KE-140 o-
(€)= (F=
REF. LEV. PARTS NO. DESCRIPTION QTY I

wW B © O E ¢

52 1 22372-080000 SNAP PIN (JASO 8) 2 2
53 1 22372-080000 SNAP PIN (JASO 8) 1 1
54 1 22372-080000 SNAP PIN (JASO 8) 2 2
55 1 22372-080000 SNAP PIN (JASO 8) 1 1
56 1 22372-080000 SNAP PIN (JASO 8) 1 1
57 1 22417-200160 COTTER PIN 2.0X16 4 4
58 1 22417-250320 COTTER PIN 2.5X 32 1 1
59 1 22522-030130 WOODRUFF KEY 3X13 1 1
60 1  23414-150000 PACKING -15 1 1
61 1 24311-000090 O-RING 1A P-9.0 2 2
62 1 24311-000200 O-RING 1A P-20.0 2 2
63 1 24550-012060 BUSH 12X 6 4 4
64 1 26016-060162 BOLT M 6X 16 4 4
65 1 26016-080122 BOLT M 8X 12 2 2
66 1 26016-080202 BOLT M 8X 20 2 2
67 1 26016-080202 BOLT M 8X 20 2 2
68 1 26016-080202 BOLT M 8X 20 2 2
69 1 26016-080202 BOLT M 8X 20 2 2
70 1 26116-080552 BOLT 8X55 1 1
71 1 26116-080804 BOLT M 8X 80 PLATED 2 2
72 1 26716-080002 NUT M 8 6 6
73 1 26716-080002 NUT M8 2 2
74 1 26716-080002 NUT M8 2 2
22
G-
L
2 —
3
2 _%7 50\
(“? 20
53 40
Bﬁ{gﬁ'& FOR POWER STEERING TYPE N:Old *55 New, Q:0ld £ New, R:Old *S5 New, S:0ld 35, New, W:Add, Z:Discontinued, F:Set Change, K:Q'ty Change
(C)Copy Rights YANMAR CO.,LTD and YANMAR AGRICULTURAL EQUIPMENT CO.,LTD.




NPC-3970 NPC-3970 92, HYDRAULIC PIPING(ADD.

Fig.92. HYDRAULIC PIPING(ADD. e o o
(©)= (F=
REF. LEV. PARTSNO. DESCRIPTION QTY I
A B © O (B ®B
1 1 198163-48160 PIPE,HIGH PRESS.F 1 1
2 1 198163-48170 PIPE R,HIGH-PRESSURE 1 1
3 1 198163-48220 PIPE, LOW PRESSURE F 1 1
4 1 198421-48240 HOSE,LOW-PRES.RUBBER 1 1
5 1 198163-48280 PIPE, LOW PRESSURE R 1 1
6 1 198167-48340 HOSE 1 1
7 1 198220-48750 CONNECTOR ASSY 1 1
8 1 23010-030000 CLAMP 30 2 2
9 1 23010-030000 CLAMP 30 2 2
10 1 23414-180023 GASKET 18 2 2
11 1 24311-000200 O-RING 1A P-20.0 2 2
12 1 24311-000220  O-RING 1A P-22.0 1 1
13 1 26013-060302 BOLT M 6X 30 3 3
14 1 26013-060452 BOLT M 6X 45 3 3
15 1 26018-080162 BOLT M 8X 16 1 1
16 1 26018-080202 BOLT M 8X 20 4 4
Bﬁ{gﬁ'& FOR POWER STEERING TYPE N:Old *55 New, Q:0ld £ New, R:Old *S5 New, S:0ld 35, New, W:Add, Z:Discontinued, F:Set Change, K:Q'ty Change
(C)Copy Rights YANMAR CO.,LTD and YANMAR AGRICULTURAL EQUIPMENT CO.,LTD.



NPC-3970 NPC-3970  93. DASH BORD(ADD.

Fig.93. DASH BORD(ADD. e o o
(©)= (F=
REF. LEV. PARTSNO. DESCRIPTION QTY I
A B © O (B ®B
1 1 1C6460-38240 NUT 5,PUSH 1 1
2 1 1C6460-38240 NUT 5,PUSH 1 1
3 1 194162-58830 GROMMET 20 1 1
4 1 1A7740-61500 STAY,DASHBOARD(M CMP 1 1
5 1 198162-61530 FIXTURE L,DSHBD.STAY 1 1
6 1 198162-61540 FIXTURE R,DSHBD.STAY 1 1
7 1 198162-61551 ROD, BONNET 1 1
8 1 198163-61570 PLATE, AIR CUT 1 1
9 1 198164-61580 STAY, AIR CUT PLATE 1 1
10 1 798163-61620 DASHBOARD 1 1
11 1 198421-61620 BOLT 6X20 8 8
12 1 198162-61630 DASH BOAD 1 1
13 1 198163-61640 COVER, DASH BOARD RE 1 1
14 1 194802-62310 CAP, RUBBER 1 1
15 1 194555-65130 CUSHION 2 2
16 1 22117-080000 WASHER 8 1 1
17 1 22372-080000 SNAP PIN (JASO 8) 1 1
18 1 22417-200160 COTTER PIN 2.0X16 1 1
19 1 26016-080202 BOLT M 8X 20 2 2
20 1 26018-080162 BOLT M 8X 16 2 2
21 1 26018-080202 BOLT M 8X 20 4 4
22 1 29311-252000 GROMMET 25.0X2.0 1 1
Bﬁ{gﬁ'& FOR POWER STEERING TYPE N:Old *55 New, Q:0ld £ New, R:Old *S5 New, S:0ld 35, New, W:Add, Z:Discontinued, F:Set Change, K:Q'ty Change
(C)Copy Rights YANMAR CO.,LTD and YANMAR AGRICULTURAL EQUIPMENT CO.,LTD.



NPC-3970

Fig.94. LABEL(ADD.

) = e

12(26)

Wi z5=l0)
u!':':'!]sz':': i ]|1:6|

LABEL MODEL
(NOT SOLD PARTS)

"

g 10
RANGE
SHIFT

13 14
SZANI/A[Z} (POWER ____STEERING ]
17 18 19 é&% 21
5 —e =
B0 :%5 [::] 22— @gﬁg
2 23

24

ACHTUNG

s ]
Rk W8

LABEL MODEL
(NOT SOLD PARTS)

Remarks

* FIGURE FOR POWER STEERING TYPE

NPc-3970 94, LABEL(ADD.
(A)=KE-140 (D)=
(B)=KE-160 (E)=
(€)= (F=
REF. LEV. PARTS NO. DESCRIPTION QTY
A B () O () (A

1 1 198163-27420 PLATE, GUIDE 1 1

2 1 198421-65030 MARK 50,"YANMAR" 11

3 1 198162-65110 STRIPE L,SIDE 11

4 1 198162-65120 STRIPE R,SIDE 11

5 1 194555-65130 CUSHION 2 2

6 1 198421-65160 LABEL "TUFF TORQ" 11

7 1 198435-65220 LABEL,N 1 1

8 1 198435-65230 LABEL,P.T.O. 11

9 1 198435-65240  LABEL,SUB-CHANGE 11

10 1 198163-65260 PLATE,RUBBER E 1 1

11 1  198163-65270  LABEL,MAIN CHANGE 1 1

12 1 198163-65320  LABEL,MODEL NAME 140 2

13 1 198162-65380 LABEL, YANMAR 2 2

14 1 198163-65410 LABEL, STEERING 2 2

15 1 198036-65420 LABEL,HYDROOLIFT 11

16 1 198421-65430  LABEL, 11

17 1 194240-65441  LABEL, DIFF. LOCK 11

18 1 1A6640-65510 LABEL,KEY SWITCH 11

19 1  1A6640-65530 LABEL,THROTTLE 11

20 1 1A6750-65590 MARK, TOP 1

21 1 198165-65590 DECAL,CE 11

22 1 194200-65611 NUT, 5 2 2

23 1 1A6770-65630 LABEL (PINCH CLEARE. 1 1

24 1 194080-65910 RIVET 4 4

25 1  1W4905-70050 PLATE,NAME 1 1

26 1 198164-65320 LABEL,MODEL NAME 160 2

27 1  198165-65490 LABEL, PARK BRAKE PQ 1

28 1 194940-65590 MARK,TOP 1

29 1  194170-65891  LABEL, SEAT 1

30 1 198163-90222 MANUAL, OPERATOR 11

N:Old *55 New, Q:0ld £ New, R:Old *S5 New, S:0ld 35, New, W:Add, Z:Discontinued, F:Set Change, K:Q'ty Change
(C)Copy Rights YANMAR CO.,LTD and YANMAR AGRICULTURAL EQUIPMENT CO.,LTD.



NPC-3970 NPc-3970 95, LABEL(SAFETY(ADD.

Fig.95. LABEL(SAFETY(ADD. (KE-140 o-
(€)= (F=
REF. LEV. PARTS NO. DESCRIPTION QTY I

wW B © O E ¢

1 1 198163-65300 LABEL,OPERATION G 1 1
2 1 198163-65310 LABEL, SAFETY 1 1
3 1 198163-65780 LABEL,BRAKE COUPLING 1 1
4 1 198163-65930 CAUTION,MUFFLER 1 1
5 1 198163-65940 CAUTION,SAFETY COVER 2 2
6 1 1A6150-91251 LABEL,RAKE CAUTION 1 1
7 1 1A6150-93151 LABEL,COVER 1 1
LOCK SAFETY LEVER
UNDER TRANSPORT SPEED
SICHERHE ) TSHEBEL UNTER
LEYA DI BLOCCO 01 SICURELZA
A YELOCITA 01 VRASPORTO
Remarks
* FIGURE FOR POWER STEERING TYPE N:Old *55 New, Q:0ld £ New, R:Old *S5 New, S:0ld 35, New, W:Add, Z:Discontinued, F:Set Change, K:Q'ty Change

(C)Copy Rights YANMAR CO.,LTD and YANMAR AGRICULTURAL EQUIPMENT CO.,LTD.



NPC-3970 NPC-3970  96. OPTION(TURF TIRE(ADD.

Fig.96. OPTION(TURF TIRE(ADD. (KE-140 o-
(€)= (F=
REF. LEV. PARTS NO. DESCRIPTION QTY I R
A B () O () (A

1 1  198163-14700 TURF TIRE KIT 1 1
2 2 198163-14730  TIRE,FRONT(TURF KIT 2 2
3 3 194136-12880 VALVE TR413 2 2
4 3 198163-14740 TURF TIRE 20*8.00 )
5 3 198163-14750  DISC 6.001-10 2 2
6 2 198163-34300  TIRE,REAR(TURF KIT 2 2
7 3 194136-12880 VALVE TR413 2 2
8 3 198163-34310 TURF TIRE 212/80 2 2
9 3 198163-34320 WHEEL 7JAX15 2 2

N:Old *55 New, Q:0ld £ New, R:Old *S5 New, S:0ld 35, New, W:Add, Z:Discontinued, F:Set Change, K:Q'ty Change
(C)Copy Rights YANMAR CO.,LTD and YANMAR AGRICULTURAL EQUIPMENT CO.,LTD.



NPC-3970 NPc-3970  97. OPTION(WEIGHT(ADD.

Fig.97. OPTION(WEIGHT(ADD. (KE-140 o-
(€)= (F=
REF. LEV. PARTS NO. DESCRIPTION QTY I

© © B €6

198163-81150  WEIGHT KIT, FRONT
1TS100-01000 FRONT WEIGHT 20
198163-81160 STOPPER ASSY, WEIGHT

22137-120000 WASHER 12,POLISHED
26013-120302  BOLT W/WASHER M12X30
26716-120002 NUT 12

I~
AADNPFP PR
=
-
N N N N
N

o Ul WNRE
NNNINDNPRP

N:Old *55 New, Q:0ld £ New, R:Old *S5 New, S:0ld 35, New, W:Add, Z:Discontinued, F:Set Change, K:Q'ty Change
(C)Copy Rights YANMAR CO.,LTD and YANMAR AGRICULTURAL EQUIPMENT CO.,LTD.



- -
tr—m - +
(MF NO.NPC-3970) | 101 | *%% PARTS LINDEX #*x 02.08.23 P. 1
o +
PART NO. DESCRIPTION CATALOG GRP. REF. LoC }  PART XOQ. DESCRIPTION CATALOG GRP. REF. Loc.
NO. NG. NG. NO. | NO. NO.__NO. NO.
X9490561001 NUT NPC-3970 16 3 1004 | 1T6964-18760 CHAIN COMP.,REAR CHK NPC-3970 71 37 1J04
1A1040-263249 CIRCLIP 30-H NPC=3970 41 2 1F15 | 1T6964-18790 NUT 10 NPL-3970 71 38 1404
1A1040~36010 BOLT, FLANGE NPC-3970 46 10 1606 | 1W4473-20030 CAP NPC-3970 31 28 1F03
1A1040~356040 SPRING, FLANGE BCLT NPC-3970 LY 11 1606 | 1wW4905-70050 PLATE ,NAME NPC-3970 68 27 1115
TA6150-91251 LABEL ,RAKE CAUTION NPC-3970 69 & 1116 | 101504~55101 STRAINER,FUEL INLET NPC-3970 19 7 1EQS
1A6150-93151 LABEL ,COVER NPC-3970 69 7 1116 | 1021Q03-55520 O0-RING NPC-3970 17 31 1EQ3
146640-05510 NET,FRONT GRILL COMP NPC-3970 20 3 1E06 | 104200-55321 VALVE, TAPER NPC-3970 17 34 1€03
146640-05560 PLATE, KEEP NPC=-3970 20 & 1€06 | 104200-55330 SPRING, TAPER VALVE WNPC-3970 17 35 1EQ3
1A6640-25210 BAR ASSY, PUSH NPC-3970 54 2 1HO06 | 104200-55750 SCREW M & RPC-3570 17 40 1EQ3
TA6640-45230 VALVE,SP FLW.DIVID. NPC-3970 S4 g 106 | 104200-59170 GASKET 12 NPC=-3970 14 42 1002
1A6640«62180 COVER,FENDER R NPC-3970 64 14 1111 | 104500-55710 ELEMENT, FUEL NPC~3970 17 42 1EQ3
1A6640-62310 FENDER L COMP. NPC-3970 b4 16 1111 1 _105010-11230 SCREW, VALVE NPC=3970 A 36 1006
1A6640-65510 LABEL,KEY SWITCH NPC=3970 68 20 1115 ! 40 1¢c06
1A6640-65530 LABEL,THROTTLE NPC-3970 68 21 1115 | 105025-59550 PIPE, FUEL RETURN NPC-3970 14 48 1pQ2
T1A6750-653560 LABEL "TUFF TORQ™ NPC=3970 68 5 1115 i 105027-12570 COVER, AIR CREANER NPC-3970 5 9 1¢08
1A6750=-635%90 MARK, TOP NPC-3970 68 22 1115 | 105225-215M1 BOLT, FLYWHEEL NPC-3970 8 11 1¢11
TA6T70~65630 LABEL (PINCH CLEARE. NPC-3%970 68 25 1115 | 105225-22400 CIRCLIP NPC-3970 8 26 1¢11
146780-31500 CASE ASSY DIFF NPC-3970 43 2 1603 | _105225-59240 PIPE, FUEL OIL NPC-3970 14 49 1902
1A6780~31520 GEAR, DIFF.SIDE(LDOCK NPC-3970 43 4 1603 | 105546=-51330 SPRING, DELIV. VALVE NPC-3970 12 26 1€15
1A6780~51410 CABLE, BATTERY NPC=3970 58 4 1103 [ 110250-55610 RING, RETAINING NPC-3970 17 32 1E03
1A7050-13230 GEAR_DIFF PINION NPC-3970 23 7z 1E1t ! 114250-11120 SPRING, VALVE NPC-3970 4 19 1€06
1A7100-53100 HEADLAMP CMP. NPC-3970 60 [ 1105 | 68 1C06
147100-53130 BULEB NPC-3970 &0 5 1105 | 114250-11180 RETAINER, SPRING NPC-3970 & 20 1L06
1A7100-535140 COVER NPC-3970 60 6 1105 | 69 1€06
1A7100-53400 LAMP NPC-3970 60 7 1105 | 114250-39450 SWITCH,(0.5KG)L.0. NPC-3970 14 28 1£13
1AT7100=-53420 BULB,LAMKP NPC~3970 60 8 1105 | 114250-53130 SEAT, NOZZLE SPRING NPC-3970 14 11 1002
1A7100-57100 HORN NPC-3970 60 25 1105 | _114250-=-53400 SHIM PACK NPC-3970 14 i3 1b02
1A7100-57300 COUPLER NPC-3970 39 14 1184 | 118400-03060 JOINT, BREATHER NPC=3970 4 50 1C06
T1AT100-64110 MIRROR ASSY NPC-3970 67 1 1114 | 119131-18320 BOLT M 8X 22 NPLC=3970 6 1 1C09%
1C6140-14050 SPACER 25.2X34%2 NPC-3370 31 1 1F03 | 119209-35030 O=RING NPC-3970 1G 26 1¢13
49 1 1609 | 119209-42140 O0_RING,COVER_THERMQS NPC=3270 11 18 C14
1¢6281-52320 PIN 8,COME-OFF SNAP KPC-3970 49 18 1509 | 119209-42320 0=-RING P21 NPC-3970 11 10 1¢14
50 29 16140 | 11920%-59810 PIPE (1), FUEL INJECT NPC=3970 14 30 1002
1C6360-82210 SPRING,MARKER LOCK NPC-3970 62 24 1109 | 119209-59820 PIPE (2),FUEL INJECT NPC-3970 14 34 1p02
1C6460-38240 NUT 5,PUSH NPC-3970 63 1 1110 ] 119209-59830 PIPE (3),FUEL INJECT NPC-=3970 14 38 1002
2 1110 | 119225-01340 GASKET, (NOK-ASB.> NPC-3970 1 29 1¢03
1€6560-06300 BOLT M8X16,EARTH NPC-3970 58 1 1103 | 119225-14200 CAM ASSY, F.I. PUMP NPC=3970 7 21 1C10
1¢6560-13470 COLLAR 17X26X9% NPC-3970 34 1 1F08. | 119225-35300 VALVE ASSY,OIL PRESS NPC-3970 ° 10 16 113
1£6650=-35150 SCREW M6X16,BLK.M/C NPC-3970 64 6 1111 ] 119225-51100 PLUNGER W/BARREL NPC=-3970 12 5 1€15
106740-06250 BLOCK 4PB,FUSE NPC-3970 59 21 1104 | 119225-51300 VALVE W/SEAT, DELIV. NPC-3970 12 23 1C15
1C6860-37160 LEVER GUIPRE NPC=3970 64 7 1I11 | 119230-21651 V=PULLEY NPC-3970 8 8 1C11
106900-23120 BOLT M14X%X10,DRAIN NPC-3970 23 11 1E13 | 119232-61510 LEVER ASSY, GOVERNOR _NPC-3970 13 21 L 1¢16
26 10 1€14 | 119232-61540 SPRING, LEVER NFC-3970 13 36 1C16
1¢6900-23150 WASHER NPC=-3970 25 12 1E13 | 119233-12700 ELEMENT, SAFETY NPL=-3970 S 11 1¢Q8
26 11 1E14 | 119233-21660 PULLY, CRANKSHAFT NPC~3970 8 50 1¢11
1E4070-14040 LINER 17.7X25X1 NPC-3970 37 2 1F11 | 119247=77100 RELAY, SAFETY NPC-3970 59 15 1104
1E6102~-84970 BAND 140,WIRE LOCK NPC-3970 58 17 1103 | 119255-53100 HOLDER,NOZZLE NPC=3970 14 7 1002
1E6140-56230 BALL, SHIFTER NPC-3970 41 21 1F15 | 119260-01510 PLUG NPC=3970 2 18 1C04
1E6190~-54080 SLEEVE SI25X30X13 NPC-3970 26 12 1E14 | 119260-02020 BOLT NPC=3970 1 15 1C03
TES6190-54160 WASHER 17.2X30X1.5 NPC-3970 39 22 1F13 | 119260-02800 MAIN BEARING NPC=3970 1 20 1C03
1£86465-05100 UNIT TIMER NPC-3¢70 17 24 1EQ03 | 119260-02%30 THRUST BEARING NPC~-3970 1 23 1c03
1T6961=-10300 LINK R,LIFT UPPER NPC-3970 71 18 1J04 | 119260-03020 PLATE, SHELTER NPC=-3970 4 48 1€06
1TE69464-18610 LINK ASSY, LOWER NPC=3970 71 28 1404 | 119260-03031 GASKET, (NON=-ASB.? NPC-3970 4 49 1c06
1T69464-18710 CHAIN COMP, FRNT.CHK NPC=3970 71 36 1J04 | 119260-07940 LIFTER, ENGINE NPC=3970 4 2 1€06




02.08.23 P. 2

(MF NO.NPC-3970) [ 1eoe | *xk PARTS INDEX wwx
Fmm————— +
PART NO. DESCRIPTION CATALOG GRP. REF.  LOC PART NO. DESCRIPTION CATALOG GRP. REF.  LOC. -
NO. MO. NO. NQ, NO. NO. _NO, NO.
119260-11100  VALVE, SUCTION NPC-3970 417 106 119270-12110  GASKET, SUC.MANIFOLD NPC-3970 5 2 1co8
66 106 119270-22091  PISTON W/RING NPC-3970 g 17 1€11
119260=-1111Q  VALVE, EXHAUST NPC=3970 4 18 1¢06 119275-12101 ___MANIFOLD, INTAKE NPC-3970 5 1 1c08
67 1¢06 119285-56080  SHAFT ASSY,REGULATOR NPC-3970 13 46 1€16
119260-11200  SUPPORT ASSY, ARM NPC~3970 4 27 1¢06 119285-66600  CAPNUT Mé NPC-3970 13 96 1¢16
119260-11240  SHAFT ASSY, ARM NPC-3970 4 28 1c06 119285-66610  CAP., HIGH-IDLE NPC-3970 13 139 1501
119260-11260  SUPPORT, ROCKER ARM NPC-3970 4 31 1€06 119285-66620  GASKET M6 NPC-3970 13105 1C14
119260~11270  SCREW NPC-3970 4 33 106 119305-35150  FILTER, LuB. OIL NPC-3970 10 15 1¢13
119260-11280 ___ SPRING NPL-3970 4 34 106 119356-59500  PIPE, F.0. RETURN NPC-3970 14 53 1202
119260-11310  GASKET, BONNET NPC-3970 4 53 1C06 119356-59571  JOINT, OVER FLOW NPC-3970 14 54 1002
119260~11340  SEAL, VALVE STEM NPC-3970 4 1¢06 119454-01721  $PACER, OIL SUMP NPC-3970 30 18 1c03
: 71 1¢07 119462-01602  FLANGE, MOUNTING NPC-3970 313 105
119260-11370  CAP, VALVE NPC-3970 4 22 1006 119462~01770  SUMP ASSY, LUB. OIL NPC-3970 3 6 1¢05
; 72 1c07 119462-12550  PIPE,SUCTION NPC~3970 5 12 1c08
119260-11800  GUIDE, VALVE NPC-3970 4 12 1C06 119462-21591 _ FLYWHEEL ASSY NPC-3970 8 12 1¢11
60 106 119462-34800 DIPSTICK NPC-3970 10 13 1¢13
119260-13110  GASKET, EXH.MANIFOLD NPC-3970 & 2 1€09 119462-35080 PIPE ASSY, L.O.INLET NPC-3970 10 25 113
119260-14100  GEAR, CAMSHAFT NPE=-3970 7 7 1¢10 119462-44600 __ BRACKET,SUB-TANK NPC=3970 11,32 1C14
119260-14200  TAPPET NPC-3970 7 E] 1¢10 119462~55620  STRAINER, FUEL NPC=3970 17 29 1£03
119260-14400  ROD, PUSH NPC-3970 7 2 1¢10 119462~-59150  JOINT NPC~3970 146 43 1002
119260-14580 CAMSHAFY ASSY NPC-3970 7 3 1610 119600-11450 _ PROTECTOR, NOZZLE NPC-3970 4 23 1c06
119260-21200  GEAR, CRANKSHAFT NPC=3970 ] 5 1¢11 73 1c07
47 1C11 119600-11460  GASKEY, NOZZLE NPC~3970 4 24 1c06
119260-22300  PIN, PISTON NPC-3970 § .25 1L27 74 107
119260-25100 GEAR W/BUSH, IDLE NPC=3970 711 1C10 119600-61100 DRIVING SET, GOV. NPC-3970 13 106 1c16
119260-32000  PUMP ASSY, LUB. OIL NPC-3970 10 1 1€13 119600-61200  WEIGHT ASSY, .GOV. KPC-3970 13 107 1¢16
119260-42003  PUMP ASSY, C. WATER NPL-397Q 11 1 1C14 119600-61541  SHIFTER,P.T.0. NPC-3970 13 37 1616
119260-42021  GASKET, C.W. NPC-3970 1112 1C14 119600-61900  RETAINER, SHAFT NPC-3970 137 44 1c16
119260-49530  COVER, THERMOSTAT NPC-3970 1117 1C14 119600-66010  SPRING, REGULATOR NPC-3970 13 54 1c1s
119260-59520  JOINT (B) NPC-3970 14 46 1002 119600-66720 __ ANGLEICH ASSY NPC-3970 i3 63 1c16
119260-59530  JOINT (A) NPC=3970 14 47 1002 119620-01530  SOLENOID, BOLT NPC-3970 13 61 1ct6
119260-73910  BUSH, PISTON PIN NPC=3970 g 3 111 119620-01620  PARALLEL PIN 6X10 NPC-3970 3 1 1¢05
119263-01490 ' HOUSING ASSY, GEAR__ _NPC-3970 215 1C04 119620-01800_ _ SEAL HTC456208, OIL _NPC-3970 2 5 1¢04
119263-01590- COVER ASSY,GEAR CASE NPC-3970 2 2 1C04 119620-02450  BEARING, THRUST NPC-3970 7 4 1c10
119263-26001  GEAR ASSY,“ HYDR.PUMP NPC-3970 717 1c10 119620~11350  STUD NPC+3970 & 44 106
119265-01250___PLUG 40 NPC-3970 1 14 103 119620-21941  WASHER NPC=3970 8 10 111
119265-01341  GASKET, CYL, HEAD NPC-3970 1 30 103 119620-25912  BUSH NPC-3970 7 13 1¢10
119265-11260  SUPPORT, ROCKER ARM NPC-3570 4 32 1c06 119620~42291  V-BELT NPC~3970 11 15 1€14
119265-11700 HEAD ASSY, CYLINDER NPC-3970 4 56 1C06 | 119620-42350  V-PULLEY, C.W. PUMP__NPC-3970 1116 1C14
119265-13800 NUT ¥ & NPC=3970 6 5 1C09 | 119620~51170  RETAINER NPC-3970 12 8 115
119265-13820  STUD M &X 70 PLATED NPL-3970 6 4 109 | 119620-51180  RETAINER NPC-3970 12 9 1¢15
119265-13860  BOLT M 6X 55 PLATED _NPC-3970 6 3 1C0% } 119620-51190  SPRING, PLUNGER NPC=3970 1210 1€15
119265-21700  CRANKSHAFT ASSY NPC-3970 8 43 1C11 | 119620~51250 SHIM PACK NPC~3970 12 11 1c15
119265-22300 PIN, PISTON NPC-3970 8 65 1¢11 | 119620-51340  HOLDER, DELIV. VALVE NP(C-3970 12 27 1€15
119265-22500 _ RING SET NPC-3970 8 59 1¢11_ | 119620-51350 __GASKET, DELIVERY NPC-3970 12 28 1€15
119265-22601  PISTON W/RINGS NPC-3970 8 57 111 | 119620-51370 0-RING RPC-3970 12 29 1C15
119265-22930  PISTON W/RING 0S=.25 NPC-3970 8 67 1C11 | 119620-51450  GUIDE, PLUNGER NPC~3970 12 30 115
119265-22950  RING SET 0.5=0.25 NPC~3970 8 69 €11 § 119620=51461 _ PIN NPL=-3970 12 31 1615
119265-23100  ROD ASSY, CONNECTING NPC-3970 8 27 $C11 | 119620-51510  PINION NPC-3970 12 33 K
119265-23200 BOLT, ROD NPC-3970 8 32 1C11 | 119620-51650  PLATE NPC=3970 12 35 115
119266-01200__ STUD, CYL. HEAD NPC-3970 1 28 1C03 | 119620-51660  SCREW NPC-3970 12 36 1€15
119266-02410  BUSH NPC-3970 1 26 1C03 | 119620-51670 PIN NPC-3970 12 37 1C15
119266-59580  BOLT 8,PIPE JOINT NPC-3970 14 55 1092 | 119620-51680  PIN NPC-3970 12 38 1c15
119266-61460 BOLT,LOW IDLE SET NPE-3970 13 101 1€16 | 119620-51700  TAPPET ASSY NPC-3970 12 39 1C1S

= B - Q




‘e

- -
------ +
(MF NO.NPC-3970) 1L03 | *x% PARTS INDEX #%* 02.08.23 P. 3
—————— +
PART NG. DESCRIPTION CATALOG GRP. REF. LocC | PART NO. DESCRIPTION CATALOG GRP. REF, LocC. -
NO . NO ., NO . NO. | NO. NO. NOQ, NO,
119620-53000 NOZZILE ASSY,F.INJECT NPC=3970 14 3 1002 | 119660-25052 SHAFT, IDLE GEAR NPC=3970 7 10 1¢10
119620~53080 NUT, VALVE W/CASE NPC-3970 14 [} 1502 1 11966032020 GASKET, L.O.PUMP NPC-3970 10 11 1C13
119620=-53120 SPRING, VALVE NPC-3970 14 10 1002 1 119660-51500 RACK NPC-3870 i2 32 1C15
11%620-53140 SPACER, VALVE STOP NPC-3970 T4 12 1p02 | 119660-51530 RETAINER, RACK NPC-3970 12 34 1€15
119620-59700 NUT NPC-3970 14 57 1p02 | 119660-61052 GASKET, (NON-ASB.) NPL-3970 13 12 1C16
119620-77201 GENERATOR NPC~3970 156 2 1004 | 119660-61060 COVER, GOVERNOR CASE NPC-3970 13 4 1¢1é
119620-77380 ROTOR ASSY NPC-3970 16 4 1004 | 119660-61071 GASKET, (NON-ASB.) RPC-3970 13 5 1¢t6
119420-77421 FLAME ASSY, DRIVE NPC-3970 16 8 1004 | 11964&3-61121 LINK L=88.8(NO COLOR NPC-3970 13 6 1C16
119620-77440 FLAME ASSY. REAR NPC=3970 16 13 1004 | _119660-61140 LINK L=88.6(WHITE) NPC-3970 13 rd 116
11942077450 COVER NPC-3970 16 T4 1004 | 119660-61150 LINK L=89.0C(RED) NPC=3970 13 g 1C16
119620-77461 PULLEY NPC=3970 16 15 1004 | 119660-61300 NUT, GOVERNGR WEIGHT NPC-3970 13 111 1€16
1194620-77471 NUT NPC=3970 16 16 1004 | 119660-61341 SLEEVE, GOVERNOR NPC=-3970 13 112 1C16
119620-77480 BRUSH ASSY NPC-3970 16 20 1004 | 119660-61460 SHIM SET NPC=3970 13 i3 1C16
119620-774%0 COLLAR NPC—~3970 16 29 1004 | 119660-61590 SHAFT NPC~3970 13 43 1C16
119620-772710 REGULATOR ASSY NPC-3970 16 17 1D04& 1.119660-61651 SPRING, STARTING NPL=3970 13 39 1C16
119620-79200 BALL BEARING NPC-3970 16 9 1004 | 119660-61%01 RETAINER, SHAFT NPC-3970 13 &5 1C14
119620-79210 PLATE NPC-3970 16 10 1004 ] 119668-11331 BONNET ASSY NPC-3970 4 &7 106
119620-79220¢ SCREW NPC-~3970 16 11 1004 | _119668=12510 AIR CLEANER NPC-3970 S s 1CCB
119620-79230 BOLT, STUD NPC—-3970 16 12 1004 | 119668-12520 CANISTER NPC=3970 5 6 1c08
119620-79240 BALL BEARING NPC-3970 16 5 1004 | 119668-12600 SUPPORT,AIR GCLEANER NPC-3970 5 13 1C08
119620-79250 COVER, BEARING NPC-3970 156 é 1004 | 119668-13200 MANIFOLD, EXHAUST NPC-3970 6 10 1c£0¢%
119620-79260 HCOLDER NPC=-3970 14 18 1004 | 119668-21590 FLYWHEEL ASSY NPC-3970 8 52 111
119620=-79270 HOLDER, BRUSH NPC-3970 146 19 1004 | 119648~256000 PUMP ASSY,LUB.OIL NPL-3970 9 2 1¢12
112620-792380 SPRING NPL~3970 146 21 1004 | 119668-26610 FLANGE NPC-3970 9 rd 1€12
119620-79290 SCREW NPC-3970 16 22 1904 | 119668-26690 SPACER, FLANGE NPC=-3970 9 8 112
119620-79300 SCREW NPC-3%970 16 23 1804 | 119668-52020 PUMP ASSY, FUEL FEED NPC-3970C 2 25 1C04
119620-79310 BOLT NPC=3970 16 24 1p04 1 119668-59010 PIPE ASSY, FUEL OIL NPC-3970 14 50 1002
119620-79320 SCREW W/WASHER NPC-3970 16 25 1004 | 119668-59550 PIPE ASSY, RETURN NPC=-3970 14 4h 1002
119620-79330 BOLT NPC~3970 16 26 1004 | 119668-77019 STARTER, 0.9KW NPC-3970 15 2 1003
119620-79340 INSULATION BUSH NPC-3970 16 27 1004 | 119808-12540 VALVE, UNLOADER NPC-3970 5 7 108
119620-7935Q0 NUT NPC-3970 16 28 1004 | 119810-55340 LEVER NPC~3970 17 36 1E03
119620-79360 THRUST WASHER NPC-3970 16 7 1004 | 119860-34810 GUIDE, DIPSTICK NPC-3970 10 14 1¢13
119621-21680 BOLT M12Xt.25,FLANGE NPC—-3970 3 9 1C11 i 119865-12600 STAY NPC-3%70 5 14 1¢08
119621-66051 LEVER, REGULATOR NPC~3970 13 55 1146 | 120323-61470 BOLT, CONTROL NPC-3970 13 62 1C16
119423-01950 SHIM PACK KPC-3970 2 25 1C04 | 121250~-44901 SWITCH, THERMO(110°C NPC-3%70 11 20 1014
119624-32040 0-RING P 12.0 NPC—~3970 2 7 1C04 | 121450-01560 STUD M 8X 22 NPC-3970 2 1 1c04
119626-13510 SILENCER NPC-3970 6 [ 1C09 | ) 19 1C04
119629-49070 COCK, DRAIN NPC-3970 17 14 1E03 | 121450-42450 PLUG M15 NPC-3970 11 22 1C14
119629~4%080 GASKET NPC-3970 17 15 103 | 121450-44531 CAP NPC-3970 11 26 1C14
119632-61200 CASE ASSY, GOVERNOR NPC-3970 13 9 1C146 | 121454-44590 PAD NPC-3970 17 26 103
119645-77820 CONNELTOR, GLOW PLUG NPC-3970 &4 3 106 | 121465=-44740 FAN, COOLING NPC-3970 il 33 1c14
119650-13620 CLAMP, EXHAUST PIPE NP{-3970 17 2 103 L 121465-5%950 BOLT M 6X 16, PLATED NPC=3970 13 3 1¢16
4 1EQ03 | 121468~-44510 SUB-TANK ASSY NPC-3970 11 24 1¢14
119650-77330 ADJUSTER, V=-BELT NPL=-3970 16 31 1004 | 121468-44540 PLUG, SUB-TANK NPC=-3970 11 27 1C14
119650-77910 RELAY, GROW NPL-=3970Q 17 44 1E03 | 121470-44581 GASKET NPC-3970 11 29 1C14
1194653-66500 ENGINE STOP DEVICE NPC-3970 13 57 1C16 | 121520-01851 GASKET, (NON-ASB.) NPC-3970 2 24 1004
119655-12560 ELEMENT NPC-397D s 8 1C08 | 121550-49111 JOINT PT1/4 NPC-3970 11 23 1C14
119660-01551 COVER NPC—-3970 2 21 104 | 121575-66830 SCREW, ADJUST NPC-3970 13 35 1C16
119660-01562 GASKET, (NON-ASB.)? NPC-3970 2 22 1€04 ] 123440-91140 CABLE,TACHOMETER NPC-3970 61 11 1106
119660-01570 STUD M&6X12 NPC=3970 2 23 1€04 | 124060-01050 PLUG PT1/8 NPC=3970 1 13 1C03
119660-014640 CASE ASSY, OIL SEAL NPC-3970 32 2 1¢45 | 124060-21600 GEAR, RING NPC-3970 -4 16 ic11
119660-01821 BEARING, FUEL CAM. NP{=397Q 7 3Q 1¢10 | . 56 ¢
1194660-01911 PIPE, XNOCK NPC=-3970 2 & 1¢04 | 124064~55510 BOWL, FUEL STRAINER NPC-3970 17 30 1€03
j19660-25022 RETAINER, IDLE GEAR NPC-~3970 7 9 1€10 | 124066=-592100 CLAME 8 NPC~3070 14 45 1002




(MF NO.NPC=3970) P 1004 | *xx%x PARTS INDEX *+w 02.08.23 P. &
term———t

PART NO. PESCRIPTION CATALOG GRP. REF. LOC | PART NO, DESCRIPTION CATALOG GRP. REF.  LOC.
MO . NG. NO. NO. | NO, NO. NO. NO .
124085-02220  SEAL, OIL NPC~3970 3 4 1¢05 | 194151-36670  PLUG PTOZ NPC=3970 33 6 1FO7
124160-01751 COVER,FILLER NPC-3970 2 13 1C04 | 194151-42832  GASKET, (NON-ASB.)  NPC-3970 51 10 1403
124160-11360__ KNOB NPL-3970 4 55 1€06 | 194151-47760  WASHER 12 NPC=-3970 18 11 1EQ%
124160-77020 COVER, TERMINAL NPC-3970 17 43 103 | s6 31 1HO8
124240-01883  GASKET, (NON-ASB.)  NPC-3970 9 1 1C12 | 194162-58830  GROMMET 20 NPC=3970 63 3 1110
12445Q0-44560  CLAMP NPC~3970 11 28 1C14 | 194167-61650  NUT 5008 NPC-3970 61 10 1106
124465-44950  GASKET 16 NPC-3970 11 21 iC14 | 194170-45220 BAR, PUSH NPC-3970 54 3 1HO6
124764-44810  LABEL,SUB-TANK . NPC-3970 11 31 1C14 | 194170-45230  SPRING NPC=3970 sS4 26 1H06
124766-59050  CLAMP 12 NPC-3970 4 51 1002 | 194170-45321  SPRING NPC-3970 S4 14 THO6
124950-21230  BUSH NPC-3970 8 13 1ct1 | 194170-45350  SPOOL NPC~3970 54 16 1HO6
53 1611 | 194170-45360  SPRING NPC-3970 54 17 1HO6
129054-01640 _ DRAIN PLUG NPC-3970 3 9 1C05 | 194170-45370 _ PLUG NPC=3970 54 18 1HBS
129100~01580  PARALLEL PIN 8X16 NPC~3970 3 12 1C05 | 194170-45430  RING, BACK UP NPC-3970 54 g 1H06
8 2 1011 | 194170-45440  PLUG NPC-3970 S4 19 1HO6
44 - 1C11 ] 194170-45550  BAR, SPOOL NPC-3970 54 4 1HOS
129100~61930  NUT, CAP NPC-3970 13 53 1016 | 194170-45560  WASHER 12X40X0.6 NPC-3970 54 5 THO6
129107-13540  PACKING,SILENCER GSK NPC-3970 6 7 1009 | 194180-46320 RING, BACK UP NPE-3970 55 13 1HO7
129107-44590  CAP, RADIATOR NPC-3970 17 8 1603 | 194180-47440  GASKET NPC-3970 56 17 1HO8
129150-35350  NUT NPC-3%70 10 24 1C13 | 194190-34730  HOUSING,CORE NPC-3970 30 S 1F02
129150-49080  COCK, DRAIN NPC=-3970 17 13 1E03 | 10 1F02
129150-59120 _ RETAINER, INJ. PIPE NPC-3970 14 25 1002} 14 1£02
129150-59131  BOLT M&4X14,HEX.SCKT. NPC-3970 14 28 1002 | 19 1702
129150-91400 GEAR UNLIT,TACHOMETER NPC-3970 2 36 1004 | 47 5 1607
129155-51280 _ 0-RING 56 NPC~3970 1310 1€16 | 10 1607
129155-61480  SPACER ASSY NPC-3970 13 186 1¢16 | 15 1607
129155-61830  0-RING S10 NPC-3970 14 2 1002 | 20 1607
129155-77801 PLUG, GLOW NPC~3970 4 6 1C06_ | 74 5 1411
129209-61940  CASE ASSY NFC-3970 13 116 1016 | 10 1311
129209-61970  PLATE NPC-3970 13 104 116 | 14 1411
129350-26490 _ BALL BEARING NPC=3970 719 1610 ¢ 19 1411
12945744760  SPACER, FAN NPC=3970 11 34 1C14 | 194190-72231  TURNBUCKLE,LIFT LINK NPC—3970 71 21 1J04
172026-81740  GROMMET 16X22X8 NPC-3970 62 25 1109 | 194191-28540  WASHER 25X38X 2.5 NPC-3970 39 10 1F13
172512-42500 _ LEVER, PARKING NPC-3970 50 27 1610 | 194193-72410  LINK JOINT,LIFT NPC~3970 7113 1J04
172512-42650  SWITCH SET NPC-3970 50 28 1630 | . 22 1J04
174307-51700  SHIM SET < NPC-3970 13 22 1C16 | 194195-45620  POPPET NPC=-3970 55 3 1HO?
175022-49730 _ CRIP 31, HOSE NPC-3970 17 48 1603 | 194195-45640 _ SEAT. SPRING NPC-3970 55 5 1HO?
194080-15550  WASHER 12 NPC~3970 37 . 27 1F03 | 194195-45650  WASHER NPC-3970 55 6 1HO?
194080-37781  PIN 8X25 NPC=3970 49 17 1609 | 194195-46260  SEAT, RELIEF VALVE  NPC-3970 55 8 1HO7
50 26 1610 |} 194197-27681  PLATE, KEEP NPC-3970 40 17 1F14
194080-65910  RIVET NPC-3970 68 26 1115 | 42 I3 1F16
194130-48650  BOLT 18, JOINT RPC-3970 57 7 1H10 | 194197-44610  WASHAR (43) NPC-3970 - 53 10 1HOS
194145-61640  SCREW M 5X 16 NPC-3970 61 9 1106 | 194197-51630__ CLAMP 51 NPC=3970 58 13 1103
194145-71600 LINK (R), TOP NPC-3970 71 4 1404 | 194200-11570  BUSH NPC-=3970 25 5 113
194145~71700 LINK (L), TOP NPC-3970 71 5 1J04 | 194200-3475C PIN 10%X78 NPC-3970 46 9 1606
194145-75250 _ RING NPC-3970 7210 1J05 | 194200-65610  NUT 5 NPC-3970 68 24 1115
194150-01190  KNOE, THROTTLE LEVER NPC-3970 18 7 1EQ04 | 194201-11230 CAP 11X21 NPC=3970 33 1 1FO7
194150-01270  SPACER 20 NPC-3970 18 9 1E04 § 35 1 1F09
194150-01370  ADJUSTER NPFC-3970 18 10 1EQ4 [ 194205-42280  PIPE, AIR BREATHER _ NPC-3970 51 8 1HO3
194150-45320  SPRING, RELIEF VALVE NPC-3970 55 22 1HO0? | 194205-63550 BREATHER, AIR NPC-3970 66 4 1I13
194150-71230 PIN, TOP LINK NPC~3970 71 30 1J04 | 194208-47450  SHAFT, FEED BACK NPC=3970 56 18 1HO8
194150-72460  PIN, LIFT YOKE NPC-3970 71 14 1J04 | 194208-47510 __ ROD, FEED BACK NPE-3970 56 22 1HO8
23 1504 | 194208-47530  ADJUSTER NPC-3970 56 24 1408
194150-74630  PIN, SHACKLE NPC~3970 71 39 1404 | 194215-04220  SPACER 8X10X10 NPC-3970 19 8 1EDS
194151-36670  PLUG_PTOZ NPL=3570 29 7 1F0%_ | 194215-04430 _ PROTECTOR NPC-3970 19___15 1£05




- -w
fmm—————— +
(MF NO.NPC-3970) | 105 | x%% PARTS INDEX wwx 02.08.23 P. S
fomm—— +
PART NO. DESCRIPTION CATALOG GRP., REF. LoC |  PART NO. DESCRIPTION CATALOG GRP. REF. LoC.
NO ., NO. NO, NO . | NO, NO, NO, NO,
194215-11540 BUSH NPC~3970 21 & 1E09 | 194306-13140 CIRCLIP 24-S NPC-3970 39 16 1F13
194215-12340 NUT M10 NPC=3970 32 -] 1F04  } 194306-14810 TIRE 450-10 NFC-3970 30 3 1£Q2
15 1704 | 8 1£02
19421512341  NUT NPC-3970 22 2 1E10 | 194306-14820  TUBE NPC-3970 30 4 1702
6 1E10 | 9 1702
32 2 1F04 | _194310-21210  BUSH 15X20X25 NPC-3970 56 34  1HOS
11 TFD4 | 194310-25100  JOINT NPC-3970 33 26  1€07
194215-21701  PRESSURE PLATE NPC-3970 33 18 1707 | 39 1 1F13
194215-22190  LEVER NPC-3970Q 34 4 1F08 | 194310-46350 POPPET, CHECK NPC-3970 51 13 1HO3
194215-22210  BUSH 20.4X25X20 NPC=3970 33 22 1F07 | 194310-46380  SPRING NPC=3970 51 14 1HO3
194215-22220  FELT NPC-3970 33 23 1F07 | 194310-46730  PLUG 14 NPC-3970 51 15 1HO3
194215-22230  SLEEVE, BEARING NP£-3970 33 26 1F07 | 194310-67790 PLATE, FRICTION NPC~3970 56 32  1HO8
194215-24970  COVER, STRAINER NPC=3970 35 35 TFO9 | 194310-61610  GROMMET 9 NPC-3970 64 12 1111
194215-47840  SPRING, RETURN NPC-3970 56 35 1HGE | 13 1111
194216-12830___ TIRE NPC-3970 30 12 1F02 | 19431246630  HOLDER, VALVE (43) NPC-3970 55 15 1407
17 1FC2 | 194312-46750 PLUG PF3/8 NPC-3970 35 10 TFO9
194216-12840  TUBE NPC-3970 30 13 1F02 | 51 16 1403
18 1F02 | 194312-51220 LINK, FUSIBLE NPC-3970 58 __ 3 1103
194240-65441  LABEL, DIFF. LOCK RPC-3970 68 19 1115 | 194314-11880  SLEEVE 40X45X18 NPC-3970 29 1 TF01
194250-32530 PIN, COVER HOOK NPC-3970 35 9 1FB9 | 194314=12720  SEAL TC6Y 45 62 14  NPC-3970 29 2 1F01
194250-51660 BAND 250 RPC=-3970 58 15 1103 _ | 194330-62530 STOPPER, PEDAL NPC~3970 65 4 1112
194262-15150  COVER ASSY, SIDE NPC-3970 31 7 1F03° | 194420-27810  KNOB NPC=3970 42 13 TF16
194262-15160 PACKING NPC~=3970 31 g 1F03 | 19442047370 KNOB, CONTROL LEVER NPC-3970 56 12 1HO8
194262-15170 PLUG PT1/8 NPC-3970 31 11 1F03 | _194420-56620 GASKET NPC-3970 61 é 1106
194262-15220  SEAL TV 223508, OIL KPC-3970 31 5 1703 | 19442062260  RUBBER, CUSHION NPC=3970 19 9 1EOS
194262-15410  SHAFT, SECTOR NPC-3970 31 14 1F03 | 194440-15230  LOCK NUT NPC-3970 31 12 1FO3
194262-15420 _ SHIM (A) (T=1,525) _ NPC-3970 31___15 1FQ3 | 194440-15340__ PLUG, BREATHER NPC-3970 31 13 1F03
194262-15430  SHIM (B) (T=1.555)  NPC-3970 31 16 1F03 | 194440-51630  CLAMP, WIRE HARNESS NPC-3970 17 28  1£03
194262-15440  SHIM (C) (T=1.585)  NPC-3978 31 17 1F03 | 58 14 1103
194262-15450  SHIM (D) (T=1.615) NPC-3970 3118 1F03 | 194447-13490  CAP W/DIPSTICK NPC-3970 25 6  1E13
194262-15460  SHIM (E) (T=1.645) NPC-3970 31 19 TF03 | 194447-13640 SLEEVE SI1404415 NPC-3970 46 6 1606
194262-15470  SCREW, ADJUSTING KPC-3970 31 20 1F03 | 194447-13650  SEAL TC6Y445711.5  NPC=3970 44 1 1604
19430004440  CLAMP 10,5 NPC-3970 19 16 1805 | 194447-13860 _ BALL BEARING NPC-3970 23 3 1E11
194300-13340  COVER,DUST NPC=3970 2z 3 T€10 | 194515-25180  BALL BEARING NPC-3970 39 2  1F13
7 1E10 | 194516-13770  SLEEVE SI455016 NPC-3970 26 6 1El4
323 1FO4 | 194516-13780 _ SEAL TC6Y 506812.5 NPL-3970 268 _1El4
7 1F04 | 194550-47910  SPACER 15X28X2 NPC-3970 56 37 THO8
12 1F04 | 194555~46640 KNOB NPC=3970 55 16 1H07
16 1FC4 | 194555-47340 PLATE (A) NPL-3970 s¢ 5 1HOB
194300-21460  CAP NPC-3970 33 5 TFO7 | 194555-47350  PLATE NPC-3970 56 7 THOB
194300-22160  YOKE, SHIFT NPC-3970 34 3 1FG8 | 194555-65130  CUSHION NPC-3970 63 14 1110
194300-22240  BEARING. RELEASE ¥PC-3970 33 25 1F07 | 16 1110
194300-22910  SPRING NPC-3970 34 5 1F08 | 68 4 1115
194300-31560 GEAR, DIFFERENTIAL  NPC-3970 43 7 1603 | 194555-71500  TURNBUCKLE NPC-3970 71 3 1404
194300-31570  SHAFT, DIFFERENTIAL NPC-3970 43 8 1603_ | 194555-77910  GASKET NPC-3970 35 11 1F09
194300-31620  WASHER, DIFFERENTIAL NPC-3970 &3 9 1603~ | 194556-42220  STRAINER A NPC-3970 75 7 1412
194300-37570  SPRING, CONICAL NPC-3970 49 16  1GD9 | 194630-43230  PACKING NPC-3970 51 12 1HO3
b4 8 1111 | 194640-46410___ SEAT, SAFETY VALVE NPC-3970 55 26 1HO?
194301-11340  SHIM T=0.2 NPC-3970 21 3 1E09 | 194640-46420  POPPET, SAFETY VALVE NPC-3970 55 27 1HO7
194301-11350  SHIM T=0.5 NPC-3970 21 4 1E09 | 194640-46620 BOLT, STOP NPC=-3970 S5 14 1HO7
194305-24310  COLLAR 20X25X2 NPC-3970 36 1 1F10 | 194670-25370  BALL BEARING NPC=3970 27 5 1£15
194305-25160  BALL BEARING NPC-3970 37 3 1F11 | 194740-00322  TURNBUCKLE NPC-3970 34 10 1FO8
194306-13140  CIRCLIP 24-% NPC-3970 37 1 1F1T | 49 5 1609
38 1 1612 | S0 3 1610




o —m———— +
(MF NO.NPC-3970) | 1L06 | *xx PARTS INDEX #aw 02.08.23 P. &
- +
PART NO. DESCRIPTION CATALOQG GRP. REF. toc | PART NO. DESCRIPTION CATALOG GRP. REF. LOC.
NQ . NO. NG. NO. 1 NO ., NO. NO. NG .
194740-00322  TURNBUCKLE NPC~3970 ) 3 1610 | 198162-0067G PIPE 250,WATER DRAIN NPC-3970 177 1EQ3
14 1610 | 198162-C0710 PIPE,3-WAY NPC-3970 17 20 1E03
194766-65170 MARK{YANMAR 280 NPC-3970 63 [+ 1115 | _198162-00720 PIPE L 65,C00L.WATER NPC-3970 17 21 1EG3
194802~+62310 CAP, RUBBER NPC-3970 63 15 1110 | 198162-00730 PIPE U 66,CO0L.WATER NPC=-3970 17 22 103
194350-25760 BALL BEARING NPC-3970 3g 18 1F13 | 198162-00770 PIPE 30 NPC=3970 17 59 1E03
194850-26850 COVER ASSY, SHAFT NPC=-3970 35 7 1FQ09 | 198162-00860 SCREEN,DESTPRODF NPC-3970 17 9 1E03
194850-26870 SPRING, SHIFT COVER NPC=3970 35 8 1F0% | 198%62-01210 ROD, FOOT AXLE NPL-3970- 18 20 1ED4
194850=-42180 STRAINER NPC-3%70 51 -] 1HO3 | 198162-04111 TANK,FUEL OIL NPC=-3970 19 1 1EQS
194850—-421%0 SPACER NPC-3970 51 7 1HO3 | 198162-05380 HOLDER L,LOWER COVER NP{~3970 20 8 1E06
194850=-45330 PLUG NPC-3970 54 15 1HGé | 198162~0539Q HOLDER R,LOWER COVER NP({~-3970 20 9 1EQ6
1948504554640 HOLDER NPC-3970 54 21 THGS | 198162-05430 NET L COoMP.,LC NPC-3970 20 i0 106
194850-45700 SHIM PACK NPC-3970 55 7 1HQY [ 1981462~05440 NET R COMP._ LC NPC~3970 20 11 1£04
194850-4%9230 Q=RING 4X1.8 NPC-3970 55 9 1HOY | 198162-05480 CLIP,NET NPC-3970 20 13 106
194855~24150 WASHER 36X45.5%X1.2 NPC~3970 39 17 1F13 | 198162-05490 SPRING,HOOK NPC-3970 20 14 106
194855~-2529( SLEEVE SI 202513 NPC~3970 26 -3 1F10 | 198162-11510 PIN,CENTER NPC=-3970 21 5 1E09
194856=-23330 WASHER 22X32X2.5 NPC-3970 37 11 1F11 | 198162-13350 SHAFT COMP,PROPELLER NPC-3970 24 1 1E12
38 2 1F12 | 198162=-15510 U=-NUT 12 NPL-3970 31 25 1FO03
1948546-25340 NEEBDLE BEARING NPC-3970 37 12 1F11 | 198162-15520 ARM, PITMAN NPC-3970 31 24 1F03
194859-35150 RING 20 NPC=3970 36 7 1F10 | 198162-15610 WASHER,STEERING NPC-3970 31 36 1F03
194940-04240 PAK,FUEL TANK CATCH NPC-3970 19 2 1EQS { 198162-22410 PEDAL COMPL.,.CLUTCH NPC=3970 34 12 1F08
194940-04250 PACKING,FUEL CAT.PAN NPC-3970 19 3 1EQ5 | 198162=-33130 PEDAL, BDIFF. LOCK NPC-3970 45 3 1605
194940-45520 SPRING,SPOOL NPC-3970 54 20 1HO06 ] 198162-33140 RUBBER 50,EDGE NPC=3970 45 4 1605
194990-20170 NUT W/WASHER 8 NPL~3970 34 1 1FC8 | 198162-37340 CONNECTOR, B, PEDAL NPC-3970 49 19 1609
49 & 1609 | 198162-47630 TUBE ,PROTECTIVE NPC-297(3 56 20 1HG8
50 4 1610 | 198162-52110 SWITCH, STARTING NPC=3970 59 7 1104
9 1610 1 198162-52150 KEY ASSY NPC=3970 59 ] 1104
15 1610 | 198162-61250 SEAL SA,_BONNET NPC-3970 62 2 110¢
194990-22040 NUT W/WASHER & NPC=-39270 58 2 1103 | 198162-61340 SEAL RADIATOR LOWER NPC-3970 62 5 1109
19499022050 NUT W/WASHER & NPLC~3970 2 40 1C04 | 198162-61370 SEAL E,LADIATOR NPC-3970 62 é 1149
13 2 1€16 | 198162-61410 HINGE L _BONNET NEC=3970 &2 9 1109
17 25 1£03 | 198162-61480 FOAM,RAD,.IN.URETHANE NPC~397D 62 14 1109
40 1 1F14 | 198162-61490 FOAM RAD.LW.URETHANE NPC-3970 62 15 1109
42 1 1F16 1 _198162-61530 FIXTURE L_DBSHBD.STAY NPC=3970 &3 S 1110
194990~22130 NUT W/WASHER & NPC-3%70 62 1 1109 1 1981462-61540 FIXTURE R,DSKBD.STAY NPC=3970 63 -] 1119
" 64 1 TI11 | 198162-61551 ROD, BONNET NPL=3970 63 7 1110
2 1111 | _198162=-61580 STAY AIR CUT PLATE NPC-39740 63 ¢ 1110
2 1111 | 198162-61630 DASH BOAD NPC=-3970 63 13 1110
194990-22140 NUT W/WASHER 8 NPC=3970 41 1 1F15 | 198162-61910 PLATE, PROTECTOR UP NPC~3970 &2 20 1109
b4 4 1111 | 198162-61920 PL..HOT AIR PREVENT NPC-3970 62 21 1149
195165-17390 PIN 16%48 NPC-~3970 71 11 1404 i 198162-61950 SEAL L,LAMP SIDE NPLC-3970 62 22 1109
19 1404 | 198162-61960 SEAL R,LAMP SIDE NPC=3970 62 23 110%
1980346-65420 LABEL_HYDROQLIFT NPC-3970 68 18 1115 | 198162«62210 CLAMP ,FENDER NPC~=3970 b4 15 1111
198071-37510 COVER,PEDAL HEAD NPC=-3970 34 18 1F08 | 198162-62510 STEP (L NPC=-3970 45 3 1112
’ 49 13 1609 | 198162-62530 FRAME L,STEP NPC-3970 45 5 1112
198133-22510 RIVET,PEDAL HEAD NPC-3970 34 16 1£08 ] 198162-62560 STEP (R) NPC~3%70 &5 o) 1112
49 2 1609 | 198162-625%0 ACCEL PEDAL NPL=-3970 65 7 1112
198133-22530 WASHER,RIVET NPC-3970 34 17 1F08 | 198162-62610 RUBBER L,STEP NPC=3970 65 8 1112
49 3 1609 I 1981462-62620 RUBBER R,STEP NPC-3970 65 9 1112
198133~51350 GROMMET 3384 NPC-3970 59 16 1104 | 198162-62630 FASTENER NPC~3970 65 10 1112
198162=-00510 PIPE,EXHAUST NP£=-3670 17 1 1E03 | 198162-62450 COVER L,FOOT NPC-3970 65 11 1112
198162-00520 EXTENSION_END NPC-3970 1? 2 1EQ3 | 198162-65110 STRIPE L, SIDE NPC~3970 &8 2 1115
198162-00601 RADIATGR NPC-3970 17 7 1€03 | 198162-65120 STRIPE R,SIDE NPC=-397D 68 3 1115
198162-00640 SUPPORT NPC-3970 17 10 1E03 | 198162-85360 PLATE L, ROPS LOWER NPC~-3970 73 7 1J08
‘j98162-00660 PIFE _350,.WATER BRAIN NPC-3970 17 1é 1EQ3 1 1981463-00580 SUPPORT ASSY, L NPC=-3970 17 5 1EQ3



w -w
—————— +
(MF NO.NPC~-3970) tLoT | **x% PARTS INDEX =*xx 02.08.23 P. 7
—————— +

PART HNO. DESCRIPTION CATALOG GRP. REF. Log | PART NO. DESCRIPTICN CATALOG GRP. REF. Loc.
NO. NO. NO. NO . | NQ., NO. NO. NO.
198163-00590 SUPPORT ASSY, R NPC-3970 17 6 1E03 | 198163-42850 HINGE, TOP LINK CMP NPC-3970 51 11 1HO3
198163-00770 STAY,SUC.EXTENS.PIFE NRC-3970 17 23 1EQ03 | 198163+-43310 PISTON W/RINGS NPC-3970 53 1 THAS
198163-00850  LINK, ACCELERATOR NPC-3970 18 1 1EG4 | 198163-45610 SPRING,RELIEF VALVE NPC-3970 33 2 1H#Q7
198163-04500 CAP, FUEL OIL CMpP NPC-3970 19 5 1ECS | 198163-47360 LEVER,PRESS.CONTROL NPC-3970 56 10 1HOB
198163-04510 SEAL NPC=3970 19 -] 1EGS | 198163-47370 LEVER,DIFF.CONTROL NPC-3970 56 11 THOS
198163-05300 GRILLE, FRONT CMP NPC~-3970 20 1 1EQ6 | 198163-48110 PIPE  HP NPC-3970 57 3 1H10
198163-05310 GRILLE, FRONT NPC=-3970 20 2 1E06 | 198163-48220 PIPE, LOW PRESSURE F NPC-3970 57 2 1H1Q
198163-05450 PLATE, KEEP NPC-3970 20 12 1E06 | 198163-482380 PIPE, LOW PRESSURE R NPC-3970 57 5 1810
198163-15740 ARM, PITMAN € CMP NPC=-3970 31 29 1F03 | 198163-5131Q STAY, RELAY NPC-=3970 17 27 1£03
198163-15800 WHEEL, STIRRING CMP NPC-3970 31 37 1FO3 | 198163-51510 HARNESS, WIRE A E NPC-3970 58 7 1103
198163-15850 BUSHING 25*%25 NRPE=3970 31 31 1F03 | 1981463-53050 STAY, LIGHT L CMP NPC-3970 60 1 1105
1981463-21200 HOUSING ASSY, CLUTCH NPC=-3970 33 2 1F07 ] 198163~53060 STAY, LIGHT R CMP NPC-3970 &0 2 1105
198163-24140 COVER M, TRANSM.CS.RR NPC~-3970 35 4 1FO0% | 198163-53070 SPRING, LIGHT ®PC-3970 &0 3 1105
198163-24320 PLATE NPC~-3970 35 28 1F09 | 198143-53190 STAY, SOCKET NPC-3970 58 16 1103
198163-25280 COLLAR NPC-3970 34 5 1FI0 [ 19B163-563Q40 PANEL ASSY, INSTRU, NPC-3970 61 4 1106
198163-25750 GEAR,COQUNTER NPC-3970Q 38 & TF12 | 198163-61310 STAY, BATTERY CMP NPC=3970 62 4 1109
198163-26130 GEAR,PTO NPC-3970 39 -] 1F13 | 198163-61400 HOOK, BONNET CMP NPC-3970 62 8 1109
198163-27120 SHAFT H,FORK NPC-3970 41 & 1F15 ] 198163-61450 LINK, HQOK NPC-3970 62 14 110%
198163-27130 SHAFT L,FORK NPC-3970 41 5 1F15 | 198163-61470 BAR, SUPPORT NPC-3970 62 12 1109
198163-27200 LEVER KIT,MAIN RANGE NPC-3970 40 3 1F14 | 198163-61570 PLATE, AIR CUT NPC-3970 63 8 1110
198163~27270 LEVER SUB=CHANGE NPC=3970 41 18 1F15 1 _198163-61640 COVER, OASH BOARD RE NPC-3970 63 12 1110
198163-27460 GUIDE P,CHANGE LEVER NPL-3970 &4 5 1111 | 198163-62810 FRAME ASSY, STEP R NPC~3970 65 13 1112
198163~-27510 BRACKET, LEVER NPC-3%70 40 8 1F14 | 198163-62960 COVER, MISSION FRONT NPC-3970 65 15 1112
1928163-2752Q SHAFT FORK,M.CHANGE NPC-3970 40 ' 1F14 | 198163-63100 SEAT _ASY NPC~3970 66 1 1113
198163-27530 LEVER A MAIN CHANGE NPC-3970 40 11 1F14 | 1981463-463310 BRACKET, SEAT NPC~3970 1] 2 1I13
198163-27540 COLLAR NPC-3970 40 12 1F14 | 198163-63450 ADAPTER, SEAT NPC-3970 66 3 1113
42 4 1F16 | 198163-65220 PLATE ,RUBBER A NPL-3970 68 7 1115
198163-27560 SPRING NPC=-3970 40 14 1F14 ] 198163-65230 PLATE,RUBBER B NPC-3970 68 9 1115
42 5 1F16 | 198163-65240 PLATE,RUBBER C NPC-3970 68 11 1I15
198163-27571 LEVER.MN CHANGE INNR NPC~-397Q 40 15 iF14 [ 198163-65250 PLATE _RUBBER D NPC~3970 68 13 1115
198163-27630 LEVER,MAIN CHANGE NPC=-3970 40 16 tF14 | 198163-65260 PLATE ,RUBBER E NPC-3970 68 14 1115
198163-27770 LEVER,PTO_ UPPER RPC=3970 &2 27 116 | 198163-65270 LABEL,MAIN CHANGE NPC-3970 68 15 1115
1981463-27790 LEVER, P.T.O0.LOWER NPC~3970 42 12 1F16 | 198163~65300 LABEL OPERATION & KPC=3970 69 1 1118
1981463-27810 SRAFT,PTO FORK KPC-3970 42 14 1F16 | 198163-65310 LABEL, SAFETY NPC-3970 69 2 1116
198163-27840 LEVER, P.T.0.INNER NPC-3970 42 15 1F16 | 198163-65320 LABEL,MODEL NAME 140 NPC=3970 68 16 1115
198163-279190 PIN NPC-3970 &0 18 1F14 | 198163-65340 DECAL , SMOKE NPC-3970 658 17 1115
42 16 1F16 | 198163-65780 LABEL ,BRAKE COUPLING NP(C-3970 69 3 1116
198163-36100 HOLDER, BRAKE CMP NPC-3970 50 1 1610 | 198163-65930 CAUTION, MUFFLER NPC-3%70 69 4 1116
198163-36150 ROD, BRAKE A CMP NPC-3970 49 4 1609 1 .198163-65940 CAUTION,SAFETY COVER NPC-3970 69 5 1116
198163-36160 ROD, P.B LA CMP NPC-3970 50 2 1610 | 198163-75010 HITCH ASSY, REAR NPC=-3970 70 3 1403
198163-36170 ROD, P.B LB CMP NPC-3970 50 7 1610 | 198163-75300 3-POINT HITCH ASSY NPC-3970 71 1 1404
198163-36180 ROBP, P.B R CMP NPL-3970 50 i3 1610 | 1981463-75510 COVER, PTO GUARD NPC-3970 70 1 1J03
198163-36210 ROD, BRAKE R.H NPC-3970 49 7 1609 | 198163-85150 FRAME ASSY, LOWER (L NPC-3970 73 5 1408
198163-36230 ROD, LINK B R NFC=3970 50 5 1610 | 198163~85250 FRAME ASSY, LOWER CR NPC-3970 73 6 1J08
10 1610 | 198163-85670 PLATE(N.P CMP NPC-3970 73 8 1J08
198163-36240 ROD, LINK € R NPC-3970 50 17 1610 [ 1981463-85940 CAP,REAR VIEW MIRROR NPC-3%70 67 2 1114
198163-36550 HOLDER, CAM LEVER NPL-3970 23 g 1G04 [ 198163-85950 STAY, B.M CMP NPC-3970 67 3 1114
198163-36320 PLATE, HOOK NPC=3970 44 10 1604 | 198163-90220 OPERATOR'S MANUAL NPL=3970 68 30 1115
198163-36650 LEVER ASSY, CAM A KPC-3970 50 21 1610 | 198164-24510 PACKING,TRANSM.CASE NPC-3970 35 30 1FD9
198163-36710 LEVER, BRAKE CAM L NPC~3970 50 23 1610 | 198164-31340 GEAR ASSY,RING NPC-3970 43 1 1603
198163-36720 LEVER, BRAKE CAM R NPC=-3970 50 24 1610 | 198164=-33410 PINTON, FINAL NPC-3970 46 1 1606
198163-37350 PEDAL ASSY, BRAXE L NPC-3970 49 11 1609 | 198164-33420 PINION, FINAL NPC-3970 46 2 1606
198163-37450 PEDAL ASSY, BRAKE R NPC-3970 49 12 1609 | 198164-33510 GEAR,FINAL NPC-3970 46 5 1606
n198163-42810 PLATE, KEEP CHP NPC-3%70 51 9 1HQ3 | 198164=34300 TIRE 8-38 L KIT NPC-~3970 74 11 1311




(MF NO.NPC-3970) ! 1LC8 | xxx PARTS INDEX x#x 02.08.23 P. 8
P - +
PART NG. DESCRIPTION CATALOG GRP. REF. LOC | PART NO. DESCRIPTION CATALOG  GRP. REF. LOC.
NO. NO. NO, NO, 1 NO. NO.  NO. NO.
198164-34320  TIRE 6-18 NPC=3970 74 12 1411 | 198165-75210  DRAWSAR NPC-3970 72 & 1405
17 1011 | 198165-75250  CLEVIS (49> NPC-3970 72 5 1405
19816434330  TUBE NPC=3970 74 13 1411 | 198165-75260  SPACER,CLEVIS  (49) NPC-3970 72 & 1408
13 1011 | 198165-75720  PIN,DRAW-BAR NPC-3970 72 11 1405
198164-34350 TIRE 8-18 R KiT NPC=3970 74 16 1011 | 19816585960 BOLT M12X 45 PLATED NPC-3970 56 38  1H0S
198164-65310  DECAL . SMOKE NPC-3970 68 28 1115 | _198167-48340  HOSE NPC-3970 57 6 1410
198164-65320  LABEL,MODEL NAME 160 NPC-3970 68 29 TI15 | 198173-65210  LABEL; DRAWBAR NFC-3970 72 2 1405
198164-90220 OPERATOR'S MANUAL  NPC-3970 68 31 1115 | 198173-75100 DRAWSAR KIT. (49) NPC-3970 72 1 1105
198165-0113C  PLATE, FRICTION NPC-3970 18 4 1EQ4 ] 198174=85110 UPPER FRAME : UNDER NPC-397¢ 73 3 1408
198165-04380  RUBBER, 100X25X3 NPC-3970 59 7 1104 ¢ 198174-85120 UPPER FRAME ; UPPER NPC=3970 73 & 1408
198165-13101  PINION, DRIVE KIT  NPC-3970 23 1 1E11 | 198174-85610 LAMP (A) ;LEFT NPC-3970 60 10 1105
198165-13830 _ BUSH 25X1.5 NPC~3970 2 9 1614 | 198174-85620 _LAMP (A) :sRIGHT NPC-3970 60 13 1145
198165-21450  BISC, CLUTCH NPC-3970 33 17 TF07 | 198174-85630  LAMP (B) :LEFT NPC-3970 60 16 1105
198165-24330  SEAL TC254208,0IL NPC-3970 35 29  1F09 | 198174-85640 LAMP (B) sRIGHT NPC=3970 60 19 1105
198165-24660  PLATE NPC-3970 35 & 1709 | 198174-85660 _ LAMP 10W=-12V NPC-3970 60 11 1105
198165-26270  BEARING TMB302 NPC-3970 39 9 TF13 | 1% 1105
198165-27350  LEVER TUBE NPC~3970 40 7 1F14 | 17 1105
42 3 1516 | 20 1105
198165-27360  LEVER TUBE NPC-3970 41 20 1F15 | 198174-85670  LAMP 21W-12V NPC-3970 &0 12 1105
198165-32311  CARRIER,DIFFERENTIAL NPC-3970 43 14 1603 | 15 1105
198165-32610 __ HOUSING L REAR AXLE NPC=3970 44 3 1604 _ ¢ 18 1105
198165-32620  HOUSING R,REAR AXLE NFC-3970 &b 4 1604 | 21 1105
198165-36180  PLATE NPC-3970 SO0 19 1610 | 198220-45340 COLLAR, VALVE SEAT  NPC=3970 55 1 1HO?
198165-36190  PIN NPC-3970 50 20 1610 | 198220-453350 _ COLLAR NPC=3970 55 23 1HO7
198165-36220  ROD A NPC=3970 50 6A 1610 | 198220-45370  PLUG, SAFETY VALVE — NPC-3970 55 24  1nD7
16 1610 | 198220-45630 PLUG, RELIEF VALVE NPC-3970 55 - 4  1HO?
198165-36250  ROD_D NPC-3970 50 1% 1610 | 198220-46400__ SHIM PACK NPC-3970 55 25 1HQO7
198165-36350  SHAFT,CAM LEVER LH  NPC-3970 48 3 1608 | 198220-62150  WASHER NPC-3970 65 1 1112
198165-36450  SHAFT,CAM LEVER RH  NPC-3970 48 10  1GOB | 198220~62890  STOPPER NPC-3970 65 14 1112
198165-36780___ SHAFT.CAM LEVER NPC=3970 S0 25 1610 | 198223-52150  SWITCH,BRAXE LAMP __ NPC=3970 59 9 1104
198165-42120  PACKING,CYLINDER NPC-3970 51 5 THO3 | 198223-52400  SWITCH NPC-3970 61 14 1106
198165-51130  DIODE 3A NPC-3970 s§ 8 1103 | 198223-57110 REFLECTOR NPC-3970 60 9 1105
198165-51160  FUSE 80A NPC-3970 59 25 1104 _ | 198223-57200 _ RELAY, FLASHER NPC-3970 61 8 1106
198165-51310  BATTERY, 53824R(S _ NPC-3970 5 2 Ti04 | 198240-62451  RUBBER,STEP VIB'FRF. NPC-3970 65 2 1112
198165-51421  CABLE, BATTER EARTH NPC-3970 58 5 1103 | 198290-32750 SEAL TC253506,01IL NPC=3970 44 8 1604
198165-51450 _ COVER NPC-3970 58 6 1103 | 198327-47930  PLATE, LINK NPC-3970 40 19 1F14
198165-51550  HANESS F,WIRE NPC-3970 58 12 1103 | 198421-00640 COCK COMP.,3-WAY NPC-3970 17 11 TE03
198165-52100 SWITCH,CMP LIGHTING NPC-3970 &1 1 1106 | 198421-00650  BODY,2~WAY COCK NPC-3970 17 12 1E03
198165-52110 __ xNo8 NPC-3970 &1 2 1106 | 198421-00670  PIPE B DRALN NPC-3970 17 18 1EQ3
198165-52120  SEAL NFC=3970 61 3 1106 | 198421-00681  PIPE,SUC.EXTENSION — NPC-3970 17 19 1€03
198165-52200  SWITCH,TURN NPC-3970 59 12 1104 | 198421-01110 LEVER,ACCELERATOR  NPC-3970 18 2 1E04
198165-52250 __SWITCH L HORN NPC-3970 59 13 1104 | 198421-01120 _ SHAFT ACCELERATOR __ NPC-3970 18 3 1EO4
198165-58010  CLAMP, BATTERY NPC-3970 59 3 1104 | 198421-01130  LINK,ACCELERAT.LEVER NPC-3970 18 5 1E04
198165-58120  ROD, BATTERY CLAMP  NP{=-3970 59 & 1104 | 198421-01140 PLATE,ACCELERAT.LOCK NPC-3970 18 &  1EQ4
198165-58130 ___COLLAR(10.5X13 NPC-3970 59 5 1104 I 198421-01220 _ SPRING,FT.ACCEL.RTRN NPC-3970 - 18 21 1E04
61 35 1106 | 198421-01250  BOLT. 6X40 NPC-3970 18 8 1E04
198165-61400 PIN NPC-3970 20 15 1E06 | 198421-04400 HOSE,AIR VENT FUEL  NPC-3970 19 12 1E0S
198165-61810  SEAL,BONNET UPPER _ NPC-3970 62 18 1109 | 198421-04410  HOSE .FUEL UPPER NPC-3970 19 13 1€05
198165-61850  SPRING, BONNET NPC-3970 62 19 1109 | 198421-04420  HOSE,FUEL LOWER NPC=3970 19 14 1E05
198165-62410  BAR,ASHIST NPC-3970 64 18 1111 | 198421-04430 PIPE,FUEL OIL PAN  NPC-3970 19 4 1€0s
198165-65590 _ DECAL ,CE NPC-3970 &8 23 1115 | 198421-04440  HOSE 7X450,FUEL NPC=3970 1517 1EQ5
198165-71150  RETEINER,UPPER LINK NFC=3970 73 1 1J08 | 198421-04450  TUBE 13X100 NPC-3970 19 18 1E05
198165-71161  GUIDE,RETEINER NPC-3970 73 2 1J08 { 198421-1231C  RQD COMP.,TIE NPC-3970 22 1 1E1D
198165-75200  DRAWBAR,COMP NPC-3970 72 3 1405 | 198421-13120  GEAR 25T.FRONT NPC-3970 23 2 1E11
— R ..



@ L 4
------ +
(ME NO.NPC~-3970) 1L09 | *%% PARTS INDEX #xx 02.08.23 P. 9
------ +

PART NO. DESCRIPTION CATALOG GRP. REF. LOC | PART NO. DESCRIPTION CATALOG GRP. REF.  LOC.
NG . NO, NO. NO. | NQ ., NC. NO. NO.
198421-1%221  GEAR,DIFF.SIDE NPC-3970 23 6 1€11 | 198421-31510  GEAR,DIFF.SIDE NPC-3970 43 3 1603
198421-13240  SHAFT,DLFF.PINION NPC-3970 23 8 1E11 | 198421-31530  CASE,OIFFERENTIAL NPC-3970 43 5 1603
198421-13510  SHAFT L, FRONT 15T NPC=-3970 25 1 1€13 | _198421-31550 LINER,DIFF.SIDE_GEAR NPC-3970 43 & 1603
198421-13520  SHAFT R,FRONT 1ST NPC-3970 25 ] 1E13 | 198421-32320  SHIM 0.1,DIF.CARRIER NPC-3970 43 15 1603
198421-13530  GEAR,FRNT.1/2 SHAFT NPC-3970 25 3 1E13 | 198421-32330  SHIM 0.3,DIF.CARRIER NPC-3%70 43 16 1603
27 1 115 | _198421-32340  SHIM 0.5,DIF.CARRIER NPC-3970 43 17 1603
198421-13630  COVER,FRNT.AXLE CASE NPC-3%70 25 9 1E13 | 198421-32630 PACKING,HOUSING NPC-3970 44 5 1604
198421-13650  WASHER 25X34X1.2 NPC-3970 25 10 1613 | 198421-32660  STOPPER,STEEL PLATE NPC-3970 44 7 1604
198421-13710  CASE,.FRONT GEAR NPC-3970 26 1 114 % 198421-33110 _ SLIDER,DIFF,.LOCK NPC-3970 45 1 1605
198421-13730 BOX L,FRONT GEAR NPC-397Q 26 2 1E14 | 198421-33120 FORK,DIFF.LOCK SHIFT NPC-3970 45 F 1605
198421-13740  BOX R,FRONT GEAR NPC-3970 26 3 1E14 ] 198421-33140  SPRING,DIFF.LOCK NPC=3970 45 s 1605
198421-13750 _ SHIM 1.0,SUPPORT NPC-3970 26 4 1E14 ] 198421-33150 _ PIPE,VINYL NPC-3970 45 & 1605
198421-13760  SUPPORT L,KING PIN  NPC-3970 26 5 1E14 | 198421-33170  SPACER 20X25X%3.2 NPC-3970 45 7 1605
198421-13770  SUPPORT R,KING PIN  NPC-3970 26 7 1E14 ] 198421-34110  SHAFT,REAR AXLE NPC-3970 46 7 1606
198421-13810  SHAFT, FRONT 2ND NPC=3970 27 2 1E15 1 198421-34950  TIRE 7-16 NPC-3970 47 3 1607
198421~13820  PINION,FRONT FINAL  NPC-3970 27 3 115 | 8 1607
198421-13830  COLLAR NPC-3970 27 4 1E15 | 198421-34960  TUBE NPC-3970 47 4 1607
198421-13910  SHAFT FRONT INPUT NPC~3970 28 1 1E16 | 9 1607
198421-13920  GEAR 15T, FRONT NPC-3970 28 2 1E16 | 198421-36310  ACTUATOR L NPC~3970 48 1 1608
198421-14110  SPINDLE,FRONT NPC-3970 29 3 1F01 | 1984271-36321  PLATE 2.6P NPC-3970 48 2 1608
198421-14120  GEAR,FRONT FINAL NPC-3970 29 4 1F01 13 7 1608
198421-14130  CASE,FRONT BEARING  NPC-3970 29 5 TF01 | 198421-36380 PLATE 116,FRICTLON  NPC=3970 48 4 1608
198421-14140  PACKING,BEARING CASE NPC~3970 29 6 1F01 8 1608
198421-14610  COVER,SHAFT NPC-3970 24 5 1E12__ 1 198421-36410  ACTUATQR (R) NPC-3970 48 9 1608
198421-14620 BOOT,RUBBER NPC-3970 Z4 6 1E12 | 198421-37511  SPRING,RETURN NPC-3570 36 19 1F08
198421-14630 COLLAR,RUBBER BOOT  NPC-3970 24 7 1E12 | 49 14 1609
198421-15101  STEERING ASSY NPC-3970 31 2 1FO35 ) 198421-37550  SHAFT,BRAKE PEDAL NPC-3970 49 15 1609
198421-15110  BOX,GEAR NPC-3970 31 3 1F03 | 198421-37750  SCREW,BRAKE ROD L NPC=3970 49 8 . 1609
198421-15120 NUT COMP.,BALL NPC-3970 31 4 1F03 | 198421-42102  CASE,HYDRAULIC CYL. NPC=3970 51 1 1HO3
198421-15140 __ COLUMN COMPL. NPC-3970 31 6 1FD3__ i 198421-422000 COVER CMP _EXT.TAKOUT NPC-3970 75 6 1412
198421-15150  BUSH,COLUMN NPC~3970 31 8 1F03 | 198421-42220 COVER,EXT.TAKE-OUT  NPC-3970 75 ] 1412
198421-22110  SHAFT,MAIM DRIVE NPC-3970 33 21 1F07 | 198421-43410  RCD,PISTON NPC-3970 53 4 1HOS
198421-22151  SHAFT, RELEASE NPC-3970 34 2 1F08 | 198421-44110  CRANK,LIFT NPC-3970 53 5 1H0S
198421-22440  LEVER,CLUTCH LOCK NPC=-3970 34 13 1F08 | 198421-44211  SHAFT,LIFT NPC-3970 53 & 1HOS
198421-24910  STRAINER,OIL NPC-3970 35 34 1F0% | 198421-44230 LINER 30x55X3 NPC=3970 53 7 1105
198421-25231  GEAR 49 ,MAIN NPC-3970 37 6 1F11 | 198421-44250  SLEEVE,LIFT SHAFT HPC-3970 53 8 1405
198421-25250  GEAR 16,MAIN NPC-3970 37 8 1F11 | 198421-44410  ARM,LIFT NPC-3970 53 g 1HOS
198421-25800  WASHER 35X47X2.5,THR NPC-39%70 38 8 1F12 | 198421-45440  HOLDER, M.CHECK NPC-3970 54 13 1HO6
198421-25810 _ COLLAR 25X36X&.5 NPC-3970 38 10 1F12 | 198421-46302  VALVE, STOP NPE-3970 55 12 1HD?,
198421-25820  COLLAR 32X41.5X1 NPC=3970 38 12 1F12 | 198421-48240  HOSE,LOW-PRES.RUBBER NPC-3970 57 4 TH10
19842126371  SHAFT,UFO P.T.0. NPC-3970 39 20 1F13 | 198421-52190  SWITCH,SAFETY NPC-3970 59 11 1104
198421-26380  COLLAR 25.4%31.8%X35 NPC-3970 39 29 1F13__| 198421-56600___ GAUGE COMP,,FUEL NPC-3970 61 5 1106
198421-27110  SPRING 38.4 NPC-3970 40 2 1F14 | 198421-56910  TUBE,PROTECTIVE NPC-3970 61 7 1106
41 3 1F15 ] 198421-61380 URETHANE €S20X25X200 NPC-3970 62 7 1109
42 2 1F16 | 198421-61460  FOAMS S, URETHANE NPC-3970 62 11 1109
198421-27160  ARM,MAIN CHANGE NPC-3970 41 8 TF15 ] 198421-61470  FOAMS,BONNET URETHAN NPC-3970 62 13 1109
198421-27170  CASE,MAIN CHANGE NPC-3970 41 9 1F15 | 198421-61510  FQAM,SUC.PIPE URETHN NPC-3970 62 16 1109
198421-271380  BOOT,RUBBER NPL=3970 41 10 1F15 | 198421-61540 WASHER _ 6 NPC-3970 62___17 119%
198421-27190  SPINDLE 8X16 NPC-3970 41 11 1F15 | 198421-61620 BOLT 6X20 NPC-3970 63 11 1110
198421-27200 BUSH 17X19X15 NPC~3970 41 12 1F15 | 198421-62410  SPRING 12X100,TENS'N NPC-3970 50 30 1610
198421-27220 _ PACKING,FQRK SHFT,CS NPC-3970 41 14 1F15_ 1 b4 19 1111
198421-27240  KNOB,MAIN CHG.LEVER NPC-3970 40 & 1F14 | 198421-65030  MARK 50,"YANMAR" NPC-3970 68 1 1115
41 16 1F15 | 198421-72110 LINK R CMP,LIFT LOWR NPC-3970 71 20 1404
198421-27521 _ ARM, SHIFT NPC~3970 40 10 1F14 | 198421-72210  LINK ASSY, LIFT NPC-3970 71 12 1J04




e

(MF NO.NPC-3970) P iLic | x4k PARTS INDEX *%* 02.08.23 P. 1D
Fm————— +

PART NO. DESCRIPTION CATALOG GRP. REF. LOC | PART NO. DESCRIPTION CATALOG GRP., REF.  LOC.
NO . NO. NO. NO. | NO . NO. NO, NO .
198425-13610  CASE L,FRONT AXLE NPC-3970 z5 7 1€13 | 198435-25280  SPACER 30X20.2 NPC-3970 37 9 TFN
198425-13620  CASE R,FRONT AXLE NPC-3970 25 8 1E13 | 198435-25310  SPACER 30X7.95 NPC-3970 37 10 1F11
198425-14750  WHEEL 5£3.00pX10 NEC-3970 30 2 1F02 | 198435-25720 _ GEAR 26,COUNTER NPC-3070 38 3 1F12
7 TF02 | 198435-25730  COLLAR,COUNTR.SPLINE NPC-397Q 38 4 1F12
198425-16150 ROD B COMP.,DRAG NPC-3970 32 1 1704 | 198435-25741  GEAR 34,COUNTER NPC-3970 38 5 1F12
198425~22450 __ ROD L COMP,,CLUTCH  NPC-3970 3414 1FO08 | 198435-25770  GEAR 17,COUNTER NPC-3970 28 19 1F12
75 2 1412 | 198435-25790  GEAR 24,SLIDE NPC-3970 38 7 1F12
198425-22480  ROD R COMP,,CLUTCH  NPC-3970 3% 15 1F08 | 198435-25801 GEAR 38-56,SLIDE NPC-3970 38 9 1712
75 3 1412 | _198435-25810  BEARING_HOLDER NPC=-3970 38 11 1F12
198425-22500 ROD KIT,CLUTCH NPC-3970 . 75 1 1412 | 198435-26100 COLLAR,PTO DRV.SHAFT NPC-3970 39 3 1F13
198425~22510 PIN 7X16,FLUSH HEAD NPC-3970 75 4 1412 | 198435-26110  SHAFT,P.T.0.DRIVE NPC-3970 39 4 1F13
198425-24110  MISSION CASE NPC=3970 35 3 1FQ9 | 198435-26120 GEAR 27,P.T.0.SLIDE NPC-3970 29 5 1F13
198425-25120  GEAR 18,MALN DRIVE  NPC-3970 36 3 TF10 | 198435-26180  GEAR 30,P.T.0.DRIVE NPC-3970 39 7 1713
198425-27213  CASE,FORK SHAFT - NPC-3970 41 13 1F15 | 198435-26192  COLLAR, SPLINE NPC-3970 39 8 1E13
198425-27230  COLLAR,FORK SHAFT CS _NPC-3970 4115 1F15 | 1986435-26320 GEAR 23,P.T.0. NPE-3970 3¢ 19 1F13
198425-27290 0 RING 35 NPC-3970 51 19 1F15 | 198435-27142  FORK, SHIFT NPC=-3970 41 6 1F15
198425-32640 COVER,REAR AXLE NPC-3970 44 - 6 1604 | 198435-27151  FORK, SHIFT L NPL-3970 41 7 1F15
198425-34730  HUB, WHEEL NPC-3970 46 8 1606 | 198435-27260 LEVER,SUB-CHG.LOWER NPC=3970 41 17 1F15
198425-34911  TIRE L CMP.,REAR WHL NPC-3970 47 1 1607 | 198435-27551  FORK, SHIFT NPC-3970 40 13 1514
198425-34921  TLRE R CMP.,REAR WHL NPC-3970 47 6 1607 | 198435-27700 COLLAR,PTO FK.SHAFT NPC=3970 42 7 1F14
198625-34931  WHEEL NPC-3970 47 2 1607 [ 198435-27721 _ FORK, SHIFT NPC-3970 42 8 1F16
7 1607 | 198435-27731  ARM, P.T.G. SHIFT NPC-3970 ) 9 1F16
198425-42220  COVER,HYD.CASE TOP  NPC-3970 52 1 1H04 | 198435-27740  ARM,P.T.O. NPC=3970 42 10 1F16
198431-36830 _ TUBE NPC-3970 47 14 1607 | 198435-277460  LINK.P.T.O0,SHIFT NFC-3970 42 11 1F16
19 1607 | 198435-34720  WHEEL SJA*16WDC NFC=3970 47 12 1607
198431-44510  ARM,FEEDBACK NPC-3970 56 1 1HOB | 17 16067
198431-47320 __ ROD,CONTROL NPC-3970 56 3 1HO® | _198435-34730 _ TIRE L CMP.,RR.WHEEL NPC-3970 47 11 1607
198431-47330  PLATE NPC-3970 56 4 1H08 | 198435-34750  TIRE,B8=16FL15 NPC-3970 47 13 1607
198431-47340  PIN,CONTROL NPC-3970 56 & 1HD8 | 18 1607
198431-47350  WASHER NPC-3670 56 8 1H08 | 198435-34830 TIRE R CMP.,RR.WHEEL NPC-3970 47 14 1607
198431-47390  ARM,POSITION SET NPC-3970 56 13 THOB | 198435-45201  VALVE ASSY, CONTROL NPL-3970 54, 1 THOS
198431-47400  ARM,DRAFT SET NPC-3970 56 14 1THO8 | 198435-47310  STOPPER, CONTROL NPC-3970 56 2 THO8
198431-47420 BAR,POSITION CONTROL NPC-3970 56 15 1HO8 | 198435-47350  KNOB,AUTO=-ROTARY NPC-3970 56 9 THOB
198431-47430  BAR,DRAFT CONTROL NPC-3970 56 16 1H08 | 198435-47490  BASE,STGPF R NFC-3970 56 21 THOS
198431-4747C  ARM,POS.FEEDBACK NPC-3970 56 19 1408 | 198435-47530  ARM, CONTROL NPC-3970 56 25 1HO8
198431-47480_  ARM,DRAFT FEEDBACK _ NPC-3970 56 20 1HQ8 | 198435-47540  ARM, CONTROL NPC-3970 56 26 1408
198431-47520 ROD,DRAFT FEEDBACK  NPC-3970 56 23 THO8 | 198435-47550 LINK, CONTROL NPC-3970 56 27 1HO8
198431-47750 BOLT,STOPPER WING NPC-3970 64 10 1111 | 198435-47560  PLATE NPC-3970 5¢ 28 1HO8
198431-47760  STOPPER,HYDRO.LEVER NPC-3970 64 11 1111, | _198435-47580  PLATE 8 NPC~3970 56 29 1108
198431-47830  ARM A,FEEDBACK NPC-3970 56 33 tHO8 | 198435-47710 GUIDE, HYDRO.LEVER NPC-3970 64 9 1111
198431-47870  PLATE,FEEDBACK NPC-3970 56 34 1HO8 | 198435-65220  LABEL,N NPC-3970 68 8 1118
198435-14700  WHEEL DC&JA 12W NPC-3970 3015 1F02 | 198435-65230  LABEL . P.T.C. NPC=-3970 68 10 1115
20 1F02 | 198435-65240  LABEL,SUB-CHANGE NPC~3970 68 12 1115
198435-16200  ROD, DRAG NPC-3970 32 10 1F04 | 198435-75100 HINGE CMP.,LOWR.LINK NPC-3970 71 32 1404
198435-16230 _ GREASE FITTING NPC=3570 21 ? 1E0% | 198435-75110_ _PIN,LOWER LINK HINGE NPC-3970 71 34 1404
31 33 1F03 | 198435-75200 CHAIN COMP.,CHECK NPC-3970 71 35 1404
2 17 1704 | 198435-75210  SUPPORTER,LINK CHAIN NPC-3970 7t 4D 1J04
198435-24280  OIL CAP 33 NPC~3970 35 5 1£09 ) 198435-75220_ COLLAR 23X30X27 NPC-3970 71 41 1404
. 198435~24290  GAUGE,0IL LEVEL NPC-3970 35 27 1F09 | 198531-14720  WHEEL DC3.00-12 NPC-3970 74 2 LFEE]
198435-25110  INPUT SHAFT NPC-3970 36 2 1F10 | 7 1411
198435-25130  COLLAR 20.8X25.4X19 NPC~3970 36 4 1F10 ) 198531-14740 TIRE 5.00-12 NPC-3970 74 3 1411
198435-25210  SHAFT, MAIN NPC-3970 37 4 1F11 | B 8 FEE]
198435-25220 GEAR 25-19-16,MAIN  NPC-3970 37 5 1F11 | 198531-14750  TUBE NPC-3970 74 4 1411
_198435-25240  GEAR 31,MAIN NPC-3970 37 ? 1F11 | 9 1J11



-w -wr
m————— +
(MF NO.NPC=3970) | 111 ] *x% PARTS INDEX =% £02.08.23 P. 11
pm———— +

PART NO. DESCRIPTION CATALOG GRP. REF. LOC | PART NO. DESCRIPTION CATALOG GRP. REF.  LOC. -
NO. NO.  NO, NO. | NO. NO. NO. NO .

198531-34730  WHEEL Wé-18 NPC-3970 76 15 T¢11 | 22242~000250 CIRCLIP 258 NPC-3970 58 11 1608
20 1411 | 22242-000260  CIRCLIP 26 NPC=3970 24 2 1€12

22117-040000  WASHER _4& NPC—~3970 13 40 1C16 _ + 22242-000350  CIRCLIP 35 NPC~3970 29 9 1£01
22117-080008  WASHER 8 NPC-3970 18 12 TEQL 3 22242-000400  CIRCLIP 40 NPC-3970 46 14 1606
22 1E04 | 22252-000170  CIRCLIP 17 NPC-3970 33 27 1F07

55 17 1HO? 1 39 11 1F13

63 17 1110 | 22252-000200  CIRCLIP 20 NPC-3970 8 66 1c11

22137-080000  WASHER 8, POLISHED  NPC-3%70 9 3 1c12 | 22252-000420  CIRCLIP 42 NPC-3970 35 31 1F09
34 20 1F08 | 22252-000470 CIRCLIP 47 NPC-3970 26 13 1E14

50 31 1610 | 22252-000520 CILRCLIP 52 NPC-3970 25 13 1E13

56 39 1HO& | 22252-000620  CIRCLIP 62(H) NPC~3970 29 10 1F01

40 1HO8 | 22272-00004Q0 CIRCLIP E- 4 NPC-3970 13 41 1C16

41 1HO8 | 22272-000060 CIRCLIP E- 6 NPC-3970 56 45 THOB8

42 1HO8 | 22272-000150 CIRCLIP E-15 NPC-3970 40 22 1F14

43 1H08 1 4218 1F16

62 26 7109 | 22272-000190  CIRCLIP E-19 NPC-3970 59 21 1609

27 1109 | 22273-000190  CIRCLIP E=19 NPC-3970 31 32 1703

22137-100000____WASHER 10,POLISHED _ NPC~3970D 50 32 1610 | 22287-080000  LOCKING WASHER NPC-3970 17 47 1E03
22137120000  WASHER 12,POLLSHED  NPC~3970 50 33 1610 ) 41 23 1F15
56 44 1H08 | 56 46 1H08

22137-160000  WASHER 16,PQLISHED  NPC-3970 46 12 1606 | 47 1408
22137-180000  WASHER 18 NPC=3970 40 20 1F14 | 22312-080160  PARALLEL PIN 8X 16  NPC=3970 35 13 1F09
42 28 1F16 | 22312-080180  PARALLEL PIN 8X16 NPC-3970 44 11 1604

22137-200000 __ WASHER 20_.POLISHED  NPC-3970 50 34 1610 1 22312-080200  PARALLEL PIN_B8X20 NPC=3970 44 12 1604
22157-060000  WASHER 6 NPC-3970 18 13 TED4L | 22312-080320  PARALLEL PIN 8X32 NPC=-3970 44 13 1604
19 10 1EQ5 | 22312-080630 PIN 8X63 NPC-3970 35 14 1FO9

- 62 28 1109 ¢ 22351-030010 _ SPRING PIN 3xX10 NPC-3970 g 51 1¢11
22157-080000  WASHER 8 NPC-3370 40 21 1F14 | 22351-030014  SPRING PIN 3X14 NPC-3970 13 42 1C16
42 17 116 | 22351-035025  S$PRING PIN 3.5X25 NPC=3970 24 3 1g12

64 20 1111 | 40 23 1F14

22157-100000  WASHER 10 NPC-3970 18 14 TE0L | 42 19 1F16
22190-060003  SEAL WASEZ 6 NPC=3970 13 97 1C16 | 22351-035032  SPRING PIN 3.5X32 NPC-3970 50 36 1610
22190-080002  SEAL WASHER 8§ NPC=3970 14 56 ip02 _t 22351-035040 SPRING PIN 3.5X40 NPE-3970 34 7 1F08
22190-120002  SEAL WASHER 12 NPC-3970 3 8 1C05 | 22351-040010  SPRING PIN 4X10 NPC-3970 Z 20 1604
13 98 1616 | 13 S0 1c16

22217-060000  SPRING WASHER 6 NPC-3970 34 6 1F08 | 22351-040012 _SPRING PIN 4X12 NPL~3970 6 12 1€0¢9
71 6 1004 | 55 18 THOT

22217-080000 SPRING WASHER 8 NPE-3970 35 12 1§09 [ 22351-040024 SPRING PIN 4X24 NPC-3970 71 7 1J04
22217-1G0000  SPRING WASHER 10 NPE-3970 33 7 1FO7 | 22351-040040  SPRING PIN 4X40 NPE-3970 431D 16403
41 22 TF15 | 22351-050020 SPRING PIN 5X20 NPC-3970 41 24 1F15

. 51 17 1#03 | 42 20 1F16

22217-120000 _ SPRING WASHER NPC-3970 46 13 1606 | _22351-050025 SPRING PIN 5X25 NPC-3970 41 25 1F15
72 7 1005 | 56 48 1HO8

73 9 1408 | 4% 1HO8

10 1408 | 50 1HO8

22217-140000  SPRING WASHER 14 NPC-3970 29 8 1F01 | 22351-050040  SPRING PIN 5X40 NPC-3970 45 8 1605
22217-160000  SPRING WASHER 16 NPC-3970 31 21 1F03 | 53 11 1HOS
71 42 1J04 | 22351-060012 SPRING PIN &X12 NPC-3970 4 26 1206

22242-000160  CIRCLIP 10 NPC-3970 4 43 1C06 | 22351-060020 SPRING PIN 6X20 NPC-3970 25 14 1E13
22242-000200 CIRCLIP 20 NPC-3970 7 15 1610 | 40 24 1614
: 23 4 1611} 22351-060025  SPRING PIN 6X25 NPC-3970 24 4 1€12

28 3 1E16 | E 40 25 1F14

s¢ 35 1610 | &2 21 1F16

22242-000250  CIRCLIP 25% NPC~3970 48 5 1608 | 22351-060028_ SPRING PIN 4X28 NPL-3970 55 28 1HQ?




(MF NOLNPC-3970) w1z | **% PARTS INDEX »w%x 02.08.23 P. 12
______ +

PART NO. DESCRIPTION CATALOG GRP. REF. LocC I PART NO. DESCRIPTION CATALOG GRP. REF. LoC. -
NG, NO. _NO. NO. | NO . NO. NO. NG .

22351-060032 SPRING PIN 6X32 NPC-3970 20 37 1610 | 22512=-070400 KEY 7X 40 NPC~397Q 49 22 1609
22351-060040 SPRING PIN 6X40 NPC-3970 34 8 1F08 | 22522-030130 WOQDRUFF KEY 3X13 NPC-3970 56 58 THOS
41 26 1F15 | 22551-050180C KEY 5X18 NPC-3970 38 13 1F12

22351-080016 SPRING PIN 8X16 NPC-3970 33 1% 1FO7 | 22551-070300 KEY 7X30 NPC-3970 39 12 1F13
22351-080020 SPRING PIN 8X20 NPC~3970 26 14 1E14 | 22695-320801 RIVET B 3.2X8.0 NPC-3970 20 5 1EQ4
33 8 1F07 | 22857-500100 SCREW S5X10,TAPPEING NPC-3970 3 54 1C06

22351-080032 SPRING PIN 8X32 NPC-3970 435 9 1605 | 22857-500140 SCREW 5X146 NPC-3970 60 22 1105
22351-080040 SPRING PIN 8X40 NPC-3970 45 10 1605 | 23000-048000 CLAMP 48 NPC=3970 24 8 1E12
22351-100025 SPRING PIN 10X25 NPC-3570 S1 18 THE3 ] 23000-0540040 CLAMP 54 NPC-3970 S 18 1C08
22360-040000 SNAF PIN 4 NPC-3970 13 29 1¢16 | 23000-070000 CLAMP 70 NPC-3970 24 9 1E12
22360-060000 SNAP PIN 6 NPC=-3970 13 113 116 | 23010-030000 CLAMP 30 NPC-3970 57 8 TH1Q
223460-080C00 SNAP PIN 8 NPL-3970 42 22 1F16 | 9 1410
62 30 1109 | 23010-050000 CLAMP 50 NP{-3970 17 49 1E03

31 1199 | 23065-070130 PIPE 7X 130 NPL=3370 11 30 1C14

- 63 18 1110 | 23065-090400 PIPE 9X400 NPC=3970 66 6 1113
22360-100000 SNAP PIN 10 NPC~=3970 40 26 1F14 | 23065-120500 PIPE, VINYL 12X 500 NPC=3970 4 1 1C06
22360-140000 SNAP PIN 14 NFC=3970 71 15 1J04 | 23080-012000 CLAMP 12 NPC~3970 i7 50 1EQ3
24 1404 | 66 7 1113

43 1404 | 23414-140000 GASKET 14, ROUND NPC=3970 14 58 1002

22360-160000 SNAP PIN 16 KPC-3970 7t 16 1J04 ] 23414-140018 GASKET 14 NPC-3970 51 19 THO3
25 1404 | 23414-150000 PACKING =15 NPC-3970 56 33 1H0%

22372-060000 SNAP PIN 6 NPC-3970 62 32 1109 | 23414-170022 GASKET 17 NPC-3970 51 20 1HO3
22372~080000 SNAP PIN (JASO 8) NPC-3%70 18 15 TEQG ] 23414-180023 GASKET 18 RPC~3970 57 10 1H10
36 51 1H08 | 75 9 14132

52 1H08 | 23414-200026 GASKXET 20 NPC-3970 75 10 1412

53 THO8 | 23491-140002 PLUG 14 NPC-3970 35 15 1£09

S4 1HO8 44 14 1604

55 1HO9 | 23371-010000 PLUG PT1/8,SCREW NPC-3970 51 2 1HO3

62 33 1109 | 52 2 1H04

63 16 1112 | s34 22 1406

22372-100000. SNAP PIN 10 NPC-3970 46 15 1606 | 23871-020000 PLUG PTi/4,5CREW NP(C=-3370 51 3 1HO3
22417-160160 COTTER PIN 1.6X16 NPC=-3970 18 16 1EQ04 | 23876-030000 PLUG PT3/8,SCREW NPC=3970 4 14 1C06
23 1EQ04 | 63 1606

22417-200160 COTTER PIN 2.0X16 NPC-3%70 56 56 THO® | 23887-180002 PLUG 18 NPC-3970 75 m 1412
. 63 19 1110 ] 23887-200002 PLUG 20, HEX. NPC-3970 75 12 1412

b4 21 1111 @ 2410t-060034 BALL BEARING NPC-3970 28 4 1E14

22417-200200 COTTER PIN 2.0X20 NPL-3970 34 21 1FO08 [ 24101-060044 BALL BEARING K6004 NPC-3970 38 14 1F12
75 5 112 | 39 13 1F13

22417=-200320 COTTER PIN 2,0X32 NPC-3970 50 38 1619 | 24101-060054 BALL BEARING NPC-3970 23 2 1E11
22417-250250 COTTER PIN 2.5X25 NPC-3970 22 4 1E10 | ' 39 23 1F13
8 1E10 | 24101-060060 BALL BEARING NPC-3970 46 3 1606

32 4 1F04 1 24101-060064 SALL BEARING NPC-3970 38 15 1F12

3 1FQ4 | 43 11 1603

13 1F04 | 24101-060074 BALL BEARING NPC-3970 23 10 1E11

_ 18 1FQ4 | 29 11 1EQ1

22417-250320 COTTER PIN 2.5% 32 NPC~3970 50 39 1610 | 43 12 1603
56 57 THO9 | 24101-040080 BALL BEARING NPC-3970 44 16 1606

22487-060800 PIN NPC=3970 62 34 1I09 ¢t 24101-060084 BALL BEARING NPC-3970 29 12 1F01
22487-080160 PIN BX 16 NPC=-3970 34 22 1F08 | 24101-D62024 BALL BEARING NPC-3%70 23 3 TE11
22487-080240 PIN 8X 24 NPC-3970 50 40 1610 | 28 5 1E16
22212-040120 KEY &% 12 NPC-3970 7 8 1C10_ | _24101-062034 BALL BEARING NPC=397D 7 27 1c1d
25 110 | T 37 13 1Fi#1

8 ] 1¢€11 | 24101-062040 BALL BEARING NPC=3970 44 4 1606

48 1C11 1 24101-062044 BALL BEARING #6204 NPC-3670 36 8 1F10




D »
—————— +
(MF NO.NPC=3970) 113 | wwx PARTS INDEX *** 02.08.23 P. 13
------ +
PART NO. DESCRIPTION CATALDG GRP. REF. Loc | PART NO. DESCRIPTION CATALQOG GRP. REF. LOC.
NO. NO, NO. NQ. | NO. NO. NO. NO.
24101-0462044 BALL BEARING #6204 NPC=-3970 39 14 1£13 | 24341-000500 0-RING 1A §-50.0 NPC=3970 35 36 1FQ9
24101-062060 BALL BEARING NPC=-3970 46 17 1606 | 24351-020300 0-RING 1A 2030 NPC-3970 35 17 1F09
24101-063044 BALL BEARING NPC~3970 25 4 1E13 1 24351-020400 0-RING 1A 2040 NPC=3970 53 14 1405
24101-063054 BEARING #6305 NPC-3970 338 14 1TF12 | 24372-000460 BACK UP RING T2 P NPC-3970 53 3 1HO5
24102-063034 8ALL BEARING 6303U NPC-3970 7 26 1C10 ] 24421-173007 SEAL TC17 30 07, OIL NPC-3970 25 18 1E13
26104-060044 BALL BEARING NPC-3970 36 9 1F10 | 24421-173508 SEAL TC17 35 08, QIL NPC-3970 35 33 1FQ9
24104-060054 BALL BEARING NPC-3970 7 20 1C10 | 24421-284008 SEAL TC28 40 08, 0IL NPL-3970 35 18 1F09
24104-062044 BALL BEARING NPC-3970 26 15 1E14 | 244271-~304708 SEAL TC3C 47 08, 0IL NPC-3970 26 16 1E14
24104-063034 BALL BEARING NPC-3970 27 6 1E15 | 24550-012060 BUSH 12X 6 NPC-3970 56 62 1HO9
24161-222610 NEEDLE BEARENG NPC-3970 38 17 1F12 | 24550-018100 BUSH 18X10 NPC=3970 40 3 1F14
24161-2529%910 NEEDLE BEARING NPC-3970 39 15 1F13 | 42 25 1F16
24199-1Q00001 ALl 5/16, STEEL NPC-3970 40 27 1F14 | 24550-02015C BUSH 20x15 NPC-3970 50 22 1610
41 27 1F15 | 24550-D20200 BUSH 20X20 NPC-3970 33 3 1FQ7
- 42 23 1F16 | 24550-040300 BUSH 40X30 NPC-3970 51 4 THO3
24190-160001 BALL 1/2 NPC-3970 48 -] 1608 | 24761-040000 NIPFLE B,GREASE NPC-3970 33 4 1F07
12 1608 | 9 1§07
24311-000050 0-RING 1A P-5.0 RPC=3970 54 10 1HOé | 34 23 1F08
24311-000090 Q-RING 1A P=9.0 NPC~3970 56 60 1H09 | 49 19 1609
24311-000110 0-RING 1A P-11.0 NPC-3970 45 11 1605 | 24761-060000 NIPPLE MT6X1, GREASE NPC-3970 22 5 1E10
24311-000120 O-RING 1A P 12.0 NPC-3870 4 5 1€06 | 9 1E10
54 23 1HQS | 32 5 1F04
55 10 1H07 | 9 1F04
19 THR? | 14 1F04
29 1HG7 | 26013-0460302 BOLT M éX 30 NPC-3970 57 13 1H10
24311-000125 0-RING 1A P-12.5 NPC-3970 40 28 1F14 | 26013-060402 BOLT M 6X &40 NPC-3970 57 14 1H10
42 24 iF16 | 26013-080122 BOLT M 8X 12 NPC-3970 33 10 1F07
24311-000140 C—RING 1A P-14.0 NPC-3970 5S4 11 1HOS | ‘ 58 18 1103
24311-0001350 0-RING 1A P=15.0 NPC-3970 i3 118 1001 | 26013-080162 BOLT W/WASHER MBX16 NPC-3970Q 33 11 1F07
24311-000160 0-RING 1A P-16.0 NPC-3970 35 16 iF09 | 20 1F07
44 15 1604 | 50 41 1610
45 12 1605 | 59 17 1104
24311-000180 0-RING 1A.P-18.0 NPC=-3%70 25 15 tE13 | 26013-080202 BOLT W/WASHER M8X2Q0 NPC-3970 21 8 1£09
35 32 1F09 | 31 22 1FQ3
55 11 1HC7 | 33 37 1F09
30 iHO? | 40 29 1F14
24311-000200 O0-RING 1A P-2Q.0 NPC=-3970 9 9 112 | 44 16 1604
56 61 1HO9 ] 66 -1 1113
57 11 1H10 | 26013-080252 BOLT M 8X 25 NPC-3970 33 12 1§07
24311-000220 O-RING 1A P=22.0 NPC=-3970 S7 12 TH1G 1§ 40 30 1£14
24311-000224 0-RING 1A P-22.4 NPC=3970 53 12 1H05 | 52 4 tHO4
24311-000320 0-RING 1A P=32.0 NPC-3970 2 14 1¢04 | 26013-080552 BOLT M 8X 55 NPC-3970 41 28 1E15
24311-240100 Q-RING 1A P=104A NPC=-3970 17 41 1603 | 26013-080632 BOLT M 8X 65 NPC-3970 17 51 1E03
24315-000070 0-RING 1B P-7.0 NPC=3970 54 24 1HO6 | 26013-080702 BOLT M 8X 70 NPC-3970 35 19 1F09
24315-000100 Q-RING 1B P-10.0 NPC-3970 55 20 1407 | 26013-100202 BOLT W/WASHER MI10X20 NPC-3970 50 42 1610
24315-000110 O-RING 18 P-11,0 NPC=-397Q 52 3 1404 | 67 4 1314
54 23 1H06 | 26013-100252 BOLT W/WASHER M10X235 NPC-3970 21 2 1E09
24315-000460 PACKING NPC-3970 53 Z 1HO0S | 53 15 1HOS
24321~000500 0-RING 1A G=30.C NPC=3970 25 16 113 | 26Q13-100302 BOLT m1Qx 30 HPC-3970 23 19 1E13
T 24321-001150 0~RING 1A G-115.0 . NPC-3970 25 t7 1813 | 26 17 1E14
24341-000070 O=-RING 1A §-7.0 NPL=3970 13 51 1¢16 | 18 1E14
24341-000112 O-RING 1A §-11,2 NPL=-3970 S4 12 1HOé | 26013-100402 80LT M10X 40 NPC=3970Q 44 17 1604
24341-000240 0-RING 1A S-24.0 NPL-3970 2 33 104 | ® 18 1604
24341-000280 O~-RING 1A-S-28.0 NPC-3970 13 59 1¢16 | 26013-100502 BOLT M10X 50 NPC=-3970 44 19 1604
24341-000315 QO-RING 1A 5-31,5 NPC-397( 53 13 1HQS | 26013-100552 BOLT M1QX_55 NPC=3970 44 20 1604




{(MF . NO.NPC-3970) L4 | *xx PARTS INDEX *%* 02.08.23 P. 14
FE atatt +
PART NO. BESCRIPTION CATALOG GRP. REF. LODC | PART NO, DESCRIPTION CATALOG GRP, REF.  LOC. -
NG. NO. NO. NO. | NO. NO. NO. NO.
26013-100652 BOLT 10X65 W/SP.WSHR NPC-3970 44 21 1604 | 26018-080202 BOLT M 8x 20 NPC-3970 66 10 1113
26013-120302  BOLT W/WASHER M12X30 NPC-3970 S0 43 1610 | 26018-080252 BOLT MBX 25 NPC-3970 64 23 1111
' 70 4 14031 66 11 1113
26014-060202 BOLT M 6X 20 NPC=3970 2 4t TC04 | 12 1113
26014~080252  BOLT M 8% 25 NPC-3970 16 32 1004 | 26018-080452  BOLT 8X 45 NPC-3970 41 33 1F15
26016-060122  BOLT M 6X 12 NPC-3970 20 16 1606 | 26022-040082  SCREW M 4X 8 NPC-3970 12 44 1€15
26016-060162 BOLT M 6X 16 NPC-3970 s& 63 TH09 | 26023-040202  SCREW M 4X 20 NPC-3970 60 23 1105
26016-060302  BOLT M 6X 30 NPC-3970 61 12 1106 | 26023-050122  SCREW M SX 12 NPC-3970 20 17 1E06
26016-080122 _ BOLT M 8% 12 NPC-3%70 56 64 1HO9 ) 26023-050162__ SCREW M 5X 16 NPC~3970 60 24 1105
26016-080162 BOLT M 8X 16 NPC-3570 62 36 1109 | 26023-050352  SCREW M 5X 35 NPC-3970 59 19 1104
37 1109 | 26033-040102  SCREW M 4X 10 NPC-3970 12 45 1¢15
26016-080202  BOLT M 8X 20 NPC-3970 35 20 1FD9 | 26076-120402  BOLT 10.9 12X & NPE-3970 73 11 1408
56 65 1HG9 | 26106-060102 BOLT M 6X 10 PLATED NPC-3970 13 52 1C16
6 1HO9 | 26106-060122  BOLT M 6X 12 PLATED NRC~3970 127 1603
67 1H0S | 311 1¢05
68 THO9 | s 19 108
62 38 1109 ! 716 1€10
39 1109 | 10__ 27 113
63 20 1110 | 1 36 1CH4
26014-080252  BOLT M 38X 25 NPC-3970 29 13 1F0t | 37 1C14
35 21 1F09 | 26106-060162 __80LT M 6X 16 PLATED NPC-3970 2 8 1C04
41 29 1F15 | 39 1C04
- 30 1F15 | 5 3 1cos
26016-080302  8OLT M 8% 30 NPE=3570 25 20 1E13 1t 7 28 110
26016-080402 BOLT M 8X 40 NPC-3970 41 31 1F15 | 24106-060182 BOLT M 6X 18 PLATED NPC-3970 11 19 1¢14
26016-080502 SOLT M 8X 50 NPC-3970 17 52 1603 | 26106-060222 BOLT M 6X 22 PLATED NPC-3970 3 5 1¢05
26016-080552  80LT M8x55 NPC-3970 41 37 1£15 | 24106-060282 BOLT M _6X 28 PLATED NPC-3970 5 4 1¢08
26016-100202 BOLT NPC-3970 18 17 1E04 | 26106-060302 BOLT M 6X 30 PLATED NPC-3970 2 9 1004
26016-100252  BOLT M10X 25 NPC=3970 31 34 1F03 | ¢ 10 1¢12
26016-100352_ BOLT M10x 35 NPC-3970 51 21 1HQ3 | 26106-060402 BOLT M 86X 40 PLATED NPC-3970 2 10 1c04
26016-100452 BOLT M10X 45 NPC~3970 st 22 THOS  |§ 11 35 1C14
26018-060162° BOLT M6X16 NPC-3970 17 53 1EO3 ! 26106-060452 BOLT M &X 45 PLATED NPC-3970 310 1¢05
58 1E03 | 26106-060502 __BOLY M 6X SO PLATED _ NPC—-3970 2_ 11 1C04
59 18 1104 | 26106~060652  BOLT M 6X 65 PLATED NPC=-3970 2 12 1C04
. 70 2 1403 | 26106~060702 BOLT M 6X 70 PLATED NPC-3970 13 114 1€16
26018-080162  80LT M 8% 14 NPC-3$70 17 54 1603 | 26106-080127  BOLT M 8X 12 PLATED NPC-3970 4 4 1C06
60 26 1105 | ' 5 20 1c08
63 21 1110 | 26106-080162  BOLT M BX 16 PLATED NPC-3970 16 1 1004
64 22 1111 | _26106=08Q352 __80LT M 8X 35 PLATED NPC-3970 6 9 1609
_ 66 9 1113 | 267106-080402 BOLT M 8X 40 PLATED NPC-3970 1 14 1C14
26018-080202 BOLT M 8X 20 NPC-3970 17 55 1E03 | 26106~080452 BOLT M 8X 45 PLATED NPC-3970 4 45 106
40 31 1F14 | 11 ___13 1614
41 32 1F15 | 26106-0807D02 BOLT M BX 70 PLATED NPC=3970 9 4 1c12
42 26 1F16 | 35 22 1709
57 1 1HI10 | 26106-100402  BOLT M1QX 40 PLATED NPC-3970 15 1 1003
62 29 1809 | 26106-100452 BOLT M10X 45 PLATED NPC-3970 16 30 1004
63 22 1E10 | 26116-050102 BOLT M 5X 10 PLATED NPC=3970 13 100 1¢16
65 17 1112 | 26116~060162 __BOLT 6X16 NPC-3970 54 6 1HOS
18 1112 | 26116-060252  BOLT 6X25 NFC-3970 19 11 1E05
19 1112 ) 26116-080202 BOLT M 8X 20 PLATED NPC-3970 38 18 1F12
20 1112 | _26114-080304 BOLT M8 X 30 PLATED NPC~3970 41 34 1F15
21 1112 | 267116-080402 BOLT M 8X 40 PLATED NPC-3970 18 24 1E04
22 1112 | 26116-080552  BOLT &X55 NPC-3970 56 69 1HO?
66 5 1113 | 26116-D80804 _ BOLT M 8X 80 PLATED NPC=3970 56 70 1409




b -w
m————— +
(MF NO.NPC-3970) [ B #*xx PARTS INDEX #*x* 02.08.23 P. 15
p—————— +
PART NO. DESCRIPTION CATALOG GRP. REF. Lot | PART NO. DESCRIPTION CATALOG GRP. REF. Loc.
NO. NO. NO. NO._ | NO. NO. __NO. NC.
26116-081052 BOLT M 8X105 PLATED NPC-3970 17 56 1E03 | 26737-160002 NUT M16 NPC-3970 31 24 1F03
26116~081302 BOLT M 8X130 PLATED NPC-3970 9 5 1¢12 | 26756-060002 LCCK NUT &6 NPC-3970 4 38 1¢06
26116-100122 BOLT M10X 12 PLATED NPC-3970 41 35 115 | 42 1€06
256116-100352 80LT 10x35 NPC-3970 33 13 1F07 | 13 103 1616
26116-121302 80LT M12X130 PLATED NPC-3970 72 8 1J05 | 54 7 1HO6
73 12 1J08 | 26756-140002 LOCK NUT M14 PLATED NPC-3970 71 45 1404
26156=-100162 BOLT M10X16 NPC-3970 43 13 1603 | 26756-180002 LOCK NUT M18 PLATED NPC=3970 71 26 1404
26156~120252 BOLT M12X 25 PLATED NPC-3970 46 18 1606 | 26756-240002 LOCK NUT M24 PLATED NPC-3970 71 9 1504
26156-140252 BOLT M14X 25 PLATED NPC~3970 2% 14 1F01 | 26776-120002 LOCK NUT M12 PLATED NPC=-3970 59 10 1104
26206-100202 BOLT M10X20 NPC=-3970 3 14 1¢05 | 26857~-060002 NUT NPC-3970 13 56 1C16
26206-100252 BOLT M10%25 NPC-3970 3 15 1¢05 | 27221-050080 PLUG 5X & NPC=3970 4 15 1C06
26226-080252 STUD M 8X 25 PLATED NPC-3970 35 23 1F09 | 64 1C06
26226~-080652 STUD M 8X 65 PLATED NPC-3970 35 24 1F09 | 27221-060100 PLUG 6X10 NPC~3970 1 14 1c03
26226-100252 STUD M10X 25 PLATED NPC-3970D 35 25 1F0% | 27241-100000 PLUG 10 NPC-3970 1 17 1c03
26306~080002 NUT NPC-3970 4 46 106 | 27241-250000 PLUG 25 NPC=-3970 1 18 1¢03
6 8 1¢09 | 27241-300000 PLUG 30 NPC-3970 1 19 1C03
9 ) 1¢12 | 27241-350000 PLUG 35 NPC-3970 4 16 1C06
26356=-120002 U=NUT M12 NPC-3970 31 35 1F03 | 65 1€06
26366=-060002 NUT M & NPC=3970 2 35 1C04& | 27310-055000 COTTER NPC-3970 4 25 1C06
26450-0603202 BOLT M 6% 20 NPC~-3970 10 12 1€13 | 70 1¢06
26550-080252 BQLT M 8X 25 NPL=397Q 54 27 1HO06 | 2931t-092004 GROMMET 8.5%2.0 NPC-3970 62 35 1109
26557-050122 SCREW M 5% 12 NPC-397Q 61 13 1106 | 29311-252000 GRQMMET 25.0x2.0 NPC-3970 63 23 1110
26557-060102 SCREW 6X10 NPC-3970 71 8 1404 | 29321-251160 GROMMET, 25X1.0X160 NPC-3970 &5 23 1112
26587-080102 SCREW M_8% 10Q NPL-3970 Fé 29 1010 [ 29420-1000Q0 HUSE NP(£=3970 58 ) 1103
26716-050002 NUT M 5 NPC=3970 59 20 1104 | 59 22 1104
60 27 1105 | 29420~-150000 HUSE NPC-3970 58 10 1103
26716-060002 NUT 6 NPC~3970 34 9 1EQ8 | 59 23 1104
59 6 1104 | 29420-200000 HUSE NPC-3970 58 11 1103
26716-080002 NUT M 8 NPC-3970 17 57 1E03 | 59 24 1104
18 18 1E04 | 7T6943-01100 LIK-ASSY TOP T-710 NPC-3970 71 2 1404
25 1EQ04 | 7T6964~-13300 BCLT W/WASHER 10* 30 NPC-3970 71 10 1404
R 33 14 1F07 | 7T6%64-18400 LINK R ASSY.,LIFT NPC~3970 71 17 1404
34 24 1EQ8_ | 7T6964-18600 LINK ASSY., LOWER NPG=32970 71 27 1404
35 26 1F0% | 719255-53100 FUEL INJECT.VALVE AS NPC-3970 14 1 1002
41 36 1F15 | 719260-02870 MAIN BEARING US=0.25 NPC-3970 1 31 1c03
49 9 1609 | 719260-11650 ARM ASSY, ROCKER NPC~3970 4 35 1€06
20 1609 | 719260-116560 ARM ASSY, ROCKER NPC=3970 4 39 106
50 6 1610 | 719240-11700 HEAD ASSY, CYLINDER NPC-3970 4 7 1¢06
12 1610 1 ?19260-21700 CRANKSHAFT ASSY NPC=3970 8 1 112
18 1610 | ?719260-23600 BEARING, CRANKPIN NPC-3970 8 33 1C11
56 71 1HO9 | 719260-23610 BEARING,PIN U.S=0.25 NPC-3970 8 41 1¢11
72 1HQ9 | 73 1611
73 1HO® | 719265-01560 BLOCK ASSY, CYLINDER NPC-3970Q 1 2 1¢03
74 1HD9 | 719270-01560 BLOCK ASSY, CYLINDER NPC-3970 1 1 1¢03
26716-100002 NUT 10 NPL=3970 33 15 1FQ7_ 1 719270-22501 RING SET NPC-397( 8 19 1¢11
16 1F07 | 719270-22541 RING SET 0.5=0.25 NPC-3970 -8 37 1C11
51 23 1403 | 719270-22820 PISTON W/RING 0S%.25 NPC-3970 8 35 1C11
55 21 1HOZ | 719668-51700 FIE(SERVICE ASSY NPC-3970 12 1 1€15
26716-120002 NUT 12 NPC=3970 18 19 1EG4 | 794130-71410 PIN ASSY,BALL SOCKET NPC-3970 71 29 1J04
72 9 1405 | 31 1404
73 13 1408 _ | 33 1404
26716-160002 NUT M1é NPC-3970 71 44 1404 | 798163-05370 COVER ASSY,LOWER R NPC-3970 20 7 1E06
26717-080002 NUT 8 NPC=3970 31 23 1F03 | 798143-05380 COVER ASSY,LOWER L NPC~3970 20 ) 1E06
26736=120002 NUT Mi2 NPC~3970 13 115 116 | 7981463-11110 BRACKET ASSY, AXLE NP(=3970 21 1 1EQY




(MF NO.NPC-3970) | 1L16 | *xx PARTS INDEX **x 02.08.23 P. 16
R +
PART MO, DESCRIPTION CATALOG GRP. REF. Loc PART NO. DESCRIPTION CATALOG GRP. REF, LocC.
NO. NO., NO. NO. NO. NO. NO. NO.
798163-61120 BONNET ASSY NFC-39270 62 2 1109
798163-61540 STAY, DASHBOARD NPC=3970 63 4 1110
798163-61620 DASHBOARD NPC=3970 63 i 1110
798163-62320 FENDER ASSY, R NPC-3970 64 17 1111
798163-62670 COVER, FOOT R NPC=3G70 65 12 1112
798425-14700 TIRE_FRONT L.H. KIT NPC-3970 30 1 1F02
798425-14830 FRONT TIRE R.H. KIT NPC=3970 30 6 1F02
798435-12800 TIRE,FRONT L.H. XIT NPC-3970 30 1 1F02
798435-12900 FRONT TIRE R.H. KIT NPC=3970 30 16 1702
798531-14710 TIRE,FRONT L.H. KIT NPC-3970 74 1 1J11
798531-14810 FRONT TIRE R.H. KIT NPC=3970 74 6 1411

|
]
]
|
I
!
|
I
I
j
I
|
I
|
I
I
J
|
|
!
|
|
!
I
!
I
I
!
[
|
!
|
I
]
|
I
I
i
|
|
!
|
|
[
I
|
|
|
]
!
|
!
|
|
l

TOTALCITEM= 1,293)(REF.= 1,631)




e P T Ty N O FIeT] S e iy R e L
o RN L B At I Sy e A EREINILA TN b Mrs pREs D ebds (22s Horret 48y O A
S R A R SRR AE e S TR o R sl

Y3 i PRk

e s e R BIGE | A
-"\'-‘~::’§;}' R R Ik S TR AT

FERTPTIRY)
b

st
\.351':5' 72

R L
SRSt

4@y YANMAR ABRICULTURAL EQUIPMENT GO, LTD.

1-32, Chayamachi, Kita-ku, QSAKA 530-8321, JAPAN
Tel:06-6376-6348



	Motor 3TN66-3TNE68

	Cilinderkop

	Distributiedeksel

	Dynamo

	Inspuitpomp

	Karterpan

	Krukas & Zuiger

	Luchtfilter

	Motorblok

	Nokkenas

	Oliefilter
	Oliepomp

	Regulateur

	Startmotor

	Uitlaat

	Verstuiver

	Waterpomp


	Achteras

	Achterwielas

	Achterwielen

	Cardanas

	Diff. Achter

	Diff Slot

	Diff. Voor

	Driepunt

	Drijfwerkhuis

	Electrisch

	Fusee

	Gashandel

	Hef zuiger & Armen

	Hefdeksel

	Hef ventiel

	Hydr. leidingen

	Ingaande as Achter
	Ingaande as Voor
	Koppeling

	Motorkap

	Motorbehuizing

	Pedalen

	Remmen

	Rolbeugel

	Schakelpoken

	Spatschermen

	Spiegel

	Spoorstang

	Stickers

	Stuur

	Stuurstangen

	Tandwielen

	Tank

	Trekhaak

	Trekhaakaansl.

	Vooras

	Voorwiel As

	Voorwielen

	Voorframe

	Wielen

	Zitting

	Zij panelen




